317
Hydrostatic
Tractor

JOHN DEERE

PARTS CATALOG

317 Hydrostatic
Tractor

PC1698 (28JUL87) English

John Deere
Lawn & Grounds Care Division

PC1698 (28JULS7)

LITHO IN U.S.A. (REVISED)
ENGLISH

PC1698

28JUL87






AO2

TRACTOR, HYDROSTATIC - 317

M24519

[ ERLIaR

317 HYDROSTATIC TRACTOR
(17 HP) KT17QS KOHLER ENGINE

1979 MODEL (SERIAL NO. 095001-120000)
1980 MODEL (SERIAL NO. 120001-155000)
1981 MODEL (SERIAL NO. 155001-190000)
1982 MODEL (SERIAL NO. 190001-285000)

(SPECIFICATIONS AND DESIGN SUBJECT TO CHANGE WITHOUT NOTICE.)

TRACTOR, HYDROSTATIC - 317 PC-1698 (01-APR-85) LITHO IN U.S.A. 10-1



AQ3

SERIAL NUMBER PLATE

TRACTOR, HYDROSTATIC - 317

AN INDIVIDUAL SERIAL NUMBER IS ASSIGNED TO EACH MACHINE. WHEN WRITING ABOUT OR FILLING OQUT
WARRANTY CLAIMS, USE ALL THE CHARACTERS SHOWN ON THE SERIAL NUMBER PLATE.

EXAMPLE: C317L 190001M

C - FAMILY OF MACHINE (TRACTOR)
317 - MODEL OR MACHINE DESIGNATION
L - MODEL YEAR (K-1981, L-1982)
SPACE - (FOR COMPUTER PURPOSES)
190001 - SERIAL NUMBER
M - FACTORY DESIGNATION (HOR!ICON WORKS)

SERIAL NUMBER LISTING INFORMATION

SERIAL NUMBER INFORMATION IS LISTED TO SHOW ON WHICH MACHINES EACH PART CAN BE USED; FOR
EXAMPLE:

THE PART CAN BE USED ON ALL MACHINES.

000000- THE PART CAN BE USED ON ALL MACHINES BEGINNING WITH THE SERIAL NUMBER LISTED.
000000 THE PART CAN BE USED ON ALL MACHINES UP TO AND INCLUDING SERIAL NUMBER
LISTED. '
000000-000000° THE PART CAN BE USED ON ALL MACHINES BETWEEN AND INCLUDING THE SERIAL NUMBERS
LISTED.

WHEN XXXXXX'S ARE LISTED IN PLACE OF A SERIAL NUMBER, A SERIAL NUMBER CHANGE WAS MADE BUT THE
EXACT SERIAL NUMBER WAS NOT AVAILABLE WHEN THE CATALOG WAS PRODUCED.

DIRECTION ARROW

ARROWS ARE USED WITH ILLUSTRATIONS TO INDICATE THE FRONT OF THE UNIT.  "RIGHT-HAND" AND
"LEFT-HAND" SIDES ARE DETERMINED BY FACING IN THE DIRECTION OF MACHINE FORWARD TRAVEL.

10-2 TRACTOR, HYDROSTATIC - 317  PC-1698 (01-APR-85) LITHO IN U.S.A.



AO4
TRACTOR, HYDROSTATIC - 317

BOLT AND CAP SCREW STRENGTH IDENTIFICATION

BOLTS AND CAP SCREWS REQUIRED TO HAVE HIGH STRENGTH QUALITIES EQUIVALENT TO SAE GRADE 8 ARE
IDENTIFIED THROUGHOUT THIS CATALOG BY THE DESCRIPTION HS SAE 8. ALL STANDARD BOLTS AND CAP
SCREWS ARE SAE GRADE 5 OR LOWER. :

COMPLETE GOODS LISTINGS
COMPLETE GOODS ARE LISTED IN BOLD FACE TYPE. ORDER SEPARATELY. DO NOT INCLUDE ON
REPLACEMENT PARTS_'ORDEH. ‘
S| UNITS OF MEASURE

METRIC DIMENSIONS ARE GIVEN, WHERE APPLICABLE, THROUGHOUT THIS PARTS CATALOG.

CHANGE INDICATOR LINE
(MICROFICHE CATALOGS ONLY)

CHANGES AFFECTING THE ORDERING OF PARTS ARE IDENTIFIED BY VERTICAL LINES MARKED IN THE
LEFT-HAND MARGIN OF REVISED PARTS LISTING IMAGES. A LINE IS ALSO AT THE LEFT-HAND EDGE OF THE
SAME PART NUMBER IN THE NUMERICAL INDEX TO SHOW THE LOCATION OF REVISED INFORMATION.

TRADEMARKS

THROUGHOUT THIS PARTS CATALOG, YOU WILL FIND THE FOLLOWING TRADEMARKS:
SOF-TRAC™ IS A TRADEMARK OF GOODYEAR.
TURF SAVER TREAD™ |S A TRADEMARK OF CARLISLE.
TURF AND FIELD™ IS A TRADEMARK OF FIRESTONE.

TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN US.A 10-3



AO5

SECTION INDEX

TRACTOR, HYDROSTATIC - 317

GENERAL INFORMATION . ... ot 10
ENGINE . oottt e 20
18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)..........oooooeo 22
FUEL AND ATR .ottt e e e e e e e e 30
ELECTRICAL vttt et e e e e e e e e e 40
POWER TRAIN ..ottt e e e e e e 50
STEERING AND BRAKES . ... ..ottt ettt o e e e e e e i 60
HYDRAULICS . ..ot e e e e e e e e e e 70
B-POINT HITCH .ottt e e e e e e e e 75
WHEELS, NON-POWERED AXLES, SHEET METAL ...........ouniieee e, IR 80
OPERATOR'S STATION ... ..ottt e 90"
NUMERICAL .INDEX .................... ST SR 95

10-4 ) TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN US.A,



AO6

TRACTOR, HYDROSTATIC - 317

ALPHABETICAL INDEX

GRID PAGE GRID PAGE
A C13  CABLES, CHOKE AND THROTTLE ...vovooeeeeeeeeeeeeenn., 30- 1
A5 CAMSHAFT .ottt 20-4
C8  ADAPTER, DRIVESHAFT (ONAN M.N. P218G) ................ 22-32 B6  CAMSHAFT (ONAN M.N. P218G) ..ooveovereeeeeeereeeer, 22-4
C10  ADAPTER, DRIVESHAFT (ONAN M.N. P218G) ................ 22-34 B6  CAMSHAFT, GEAR (ONAN M.N. P218G) ...ovvvrererrrernnn. 22-4
C6  ADAPTER, ELECTRIC CLUTCH B20 CAPACITOR (CONDENSOR) (ONAN M.N. P218G) ........... 22-18
(ONAN M.N. P218G) ..o e 22-29 B13 CARBON REMOVAL GASKET KIT
B11  ADAPTER, OIL FILTER (ONAN M.N. P218G) 22-9 (ONAN M.N. P218G) .o 22- 11
C19 AR CLEANER ..oooviieieeceeeeeeeee e ee e eeee e 30-7 B14 CARBURETOR (ONAN M.N. P218G)  ...vovvevecrerrreesreenn. 22-12
B22 AIR CLEANER AND FILTER C15 CARBURETOR AND REPAIR KIT ...oovureeeceeaeereenreeen.. 30-3
(ONAN MIN. P218G) ..o s 22-20 B16 CARBURETOR GASKET KIT (ONAN M.N. P218G) ........... 22- 14
820 AIR CLEANER SUPPORT (ONAN M.N. P218) ..... 22-18 B16 CARBURETOR REPAIR KIT (ONAN M.N. P218G) 22-14
B12  AIR CYLINDER HOUSING (ONAN M.N. P218G) 22-10 F16  CHAINS, TIRE ..oooveeeeieeeeieeeeeeeereeee e reeeaenene 80- 14
C16  ARINTAKE ..oooooeeeeeeeeeeeeeeeee e eseeeees e eeen 30-4 D11 CHARGER, BATTERY .......coooimivecverevereeeeseerereensenn. 40- 10
D3 AMMETER ...ooooimiimmeieieeeeeeeeeees s ee e eneeeneenae 40-2 C13 CHOKE CONTROL 30- 1
B19 ARM, GOVERNOR CONTROL (ONAN M.N. P218Q) 22-17 D3  CIRCUIT BREAKER 40-2
C1  ARMATURE, STARTER (ONAN MN. P218G) ....... 22-24 C19  CLEANER, AIR .oovoeoceieeeeeeeeeeeeee e 30-7
D16 AXLE HOUSING ....ovoeoeveeeeeeerevesiesnnenne 50- 4 B22 CLEANER, AIR (ONAN M.N. P218G)  ..veereecereereereneenn. 22-20
D19  AXLE.SHAFTS AND HUBS - REAR ... 50-7 B20 CLEANER, SUPPORT, AIR {ONAN M.N. P218G) ............. 22-18
F10 AXLE, FRONT ooooimiieceeeeeeeee s e e eea s 80-8 A20  CLOSURE PLATE KIT ...ovoooeoieeeeeeeee e eeeeeseeseeesreseenens 20-9
C6  CLUTCH ADAPTER, ELECTRIC
(ONAN M.N. P218G)  ..oieeceoeeeeeeeeeeeer s 22-29
B B25 CLUTCH, ELECTROMAGNETIC PTO
(ONAN MN. P218G)  «.vovoeeeeeeceeeeeeeeeeeeeeeseeeereenesenne 22-23
F13  BAFFLES, ENGINE ooovveereueseeeeeoeesese oo eeeeeeseeeseesseeee 80- 11 D6  CLUTCH, ELECTROMAGNETIC PTO (OGURA) 40-5
B10 BASE, ENGINE OIL (ONAN M.N. P218G) 22-8 DS  CLUTCH, ELECTROMAGNETIC PTO (WARNER) 40-4
D2 BATTERY AND CABLES ....c.ooveiueeceeemeeieneeneneeseoieens 40-1 D9 COIL REPLACEMENT KIT .....ooomieerereeeereereereeeen. 40-8
C8  BATTERY CABLE AND BOOT A14  CONNECTING ROD ...ooeveeeeeeeeeeeescereeene. 20-3
(ONAN MIN. P218G)" ..o 22-32 B8  CONNECTING ROD (ONAN M.N. P218G) ....... 22-6
C10 BATTERY CABLE AND BOOT C8  CONNECTOR, HOSE (ONAN MN. P218G) ..... 22-32
(ONAN MN. P218G) .....ovovverecaereseessesererees e saneeenes 22-34 C10 CONNECTOR, HOSE (ONAN MN. P218G) ........ 22-34
D11 BATTERY CHARGER KIT ....ovoveerieiereeeeeeseene e vaenens 40- 10 C5 CONNECTORS, WIRING HARNESS
F11 BEARINGS, WHEEL 9 (ONAN MN. P218G)  ..ecerveeeieeeeecee e 22-28
D22 BELT,PTO 542 ...ccovvereerane. E11  CONTROL LINKAGE, HYDROSTATIC ......ceovevmrerrrceemenee. 70-4
A13  BLOCK, CYLINDER E13 CONTROL VALVE (AM100921) :
B4  BLOCK, CYLINDER (ONAN M.N. P218G) ..covvuernrernen. 22-2 (VENDOR NO. 30923 - CBK - CESSNA) .......cocvveannne.. 70-6
A20  BLOCK, ENGINE .....ooooeeeereereneniereerens 20-9 'E12  CONTROL VALVE (AM37789)
A18  BLOCK, SHORT .....ooooooieveiueerivrerrunnnns 20-7 (VENDOR NO. 30932CAD - CESSNA)  .....coovrnevrrnann. 70-5
B12 BLOWER HOUSING (ONAN M.N. P218G) 22-10 E16 - CONTROL VALVE LINKAGE AND LEVERS ......cooevvenenee. 70-9
'F13  BLOWER HOUSING, ENGINE ........... 80- 11 E14 CONTROL VALVE OIL LINES ......oouueenrereereeeresveeeneenn. 70-7
F14 BRACKET, FRONT FRAME WEIGHT ......cccevveverrncerierrennn. 80- 12 C3 . CONTROL, IGNITION (ONAN M.N. P218G) 22-26
C8  BRACKET, MUFFLER SUPPORT C13 CONTROL, THROTTLE AND CHOKE .............. 30- 1
(ONAN MN. P218G)  ...ooeoeecereeeneeeeesee oo nes 22-32 E15  COUPLER, HYDRAULIC .....oveereeeeneeerneeeeseeeneeeeereeenen. 70-8
C10 BRACKET, MUFFLER SUPPORT C8  COVER AND GRASS SCREEN KIT
(ONAN MN. P218G)  <.eoeeeieemeeeeeeeeeeeees s 22-34 (ONAN MN. P218G)  oeoveeeeceeeeeeeee e eneanl 22-32
B10 BRACKET, OIL FILL TUBE (ONAN M.N. P218G) 22-8 C10 COVER AND GRASS SCREEN KIT
E4  BRAKE PEDALS ...ocoooeooeeeeevererenceereensesersnnnes 60-3 (ONAN MN. P218G)  coeovoceeeiereeeeeeseeveeaee s 22-34
E6  BRAKE, PARK ....oooveeeneierieneeeneeseersssaenasens 60-5 C8  COVER, BATTERY TERMINAL
E5 BRAKES, REAR WHEEL 60-4 (ONAN MN. P218G)  «.voeeeeeeeeeeeeeeeeeeeeee e eeseeeeneas 22-32
A22 BREATHER AND FILTER | 20- 11 C10 COVER, BATTERY TERMINAL
B4  BREATHER VALVE (ONAN M.N. P218G) ........................ 22-2 (ONAN MN. P218G)  oevveeerereeeceeeeeeeeeresnssesnans 22-34
B22 BREATHER, CRANKCASE AND FILTER F20 COVER, TRACTOR ......oomimviieeeiemieeseeeseeseeeeeessseeseessanes 90-3
(ONAN.MN. P218G)  ...eoerraeeeerereeeaeessessesseessss s 22-20 A22 COVER, VALVE ......cccccevemunnae s 20- 11
C1  BRUSH AND SPRING KIT, STARTER 824 COVERS, EXHAUST (ONAN M.N. P218G) ....coovvreerennen. 22.22
(ONAN MN. P218G)  .eoeeeeiereseeeesseesssse s s enees 22.24 F15 COVERS, WHEEL (FRONT,REAR) ...vvovreeereerereereereenreen. 80- 13
FS  BUMPER PLATE ...ooovveieveeeieeeeeeeesaeeesenssesassesssnenae 80-3 A20  CRANKCASE ......oooivererieveesenianssieeeseseseesnesseseessieean 20-9
B22 CRANKCASE BREATHER AND FILTER
(ONAN MN. P218G)  oeoverereeeerenreeeeeeeeeseeeeesseseesnann 22-20
C A14 CRANKSHAFT oooooeoeiececeesiereesseseee e 20-3
, ) B7  CRANKSHAFT (ONAN M.N. P218G)  ....oveeeeereereenrenn. 22-5
C8  CABLE AND BOOT, BATTERY B7  CRANKSHAFT GEAR (ONAN M.N. P218G) ...oevereeenne.. 22-5
(ONAN MN. P218G)  ...eorverereenreeeceeesereseeessee s 22-32 C8  CROSSMEMBER COVER (ONAN M.N. P218G)  .............. 22-32
C10 CABLE AND BOOT, BATTERY C10 CROSSMEMBER COVER (ONAN M.N. P218G) ............... 22-34
(ONAN M.N. P218G)  coreoveeeeeeeersereeeseassee s ssssenaaens 22-34 B12 CYLINDER AIR HOUSING (ONAN MN. P218G) .............. 22-10
C3  CABLE. SPARK PLUG (ONAN MN. P218G) ....co..coonen. 22-26 A13  CYLINDER BARREL GASKET ....ootiveeeieeieceeceessesnnienns 20-2
C8  CABLE.CHOKE (ONAN M.N. P218G) ...o.ovverveeereeenana. 22-32 A13 CYLINDER BLOCK ..eoeeeoeeeeeereeeseeeeeeeeeeaeeesene e 20-2
C10  CABLE.CHOKE (ONAN M.N. P218G) ..ooovvvrrerreireennne, 22-34 B4  CYLINDER BLOCK (ONAN M. N. P218G) ...oovevvevrrenn.n. 22-2
D2 CABLES. BATTERY ittt e evaee e eene 40- 1 D15 CYLUINDER BLOCK KIT  ceiniiiiiiiieieiieiieeeeeeiee e aaee 50-3
TRACTOR, HYDROSTATIC - 317  PC.1698 (28-JUL-E7) LITHO IN U.S.A. 10-5



AO7

TRACTOR, HYDROSTATIC - 317

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
A12  CYLINDER HEAD ..iiiiiiiiiieiiiicii e e e e ee e e e ans 20- 1 B11  FILTER, OIL (ONAN M.N. P218G) ...cccovviviniiiiiiiieceanens 22-9
B4 CYLINDER HEAD (ONAN M.N. P218G) ......covvvvenniinninnen. 22-2 B11  FILTER, OIL, DRAIN (ONAN M.N. P218G) .. 22-9
E9  CYLINDER LOCKOUT - ..otiiieiiirerieeecenicieeenieeeeenenannnes 70-2 B11  FILTER, OIL, WRENCH (ONAN M.N. P218G) .. 22-9
E18 CYLINDER, HYDRAULIC D15 FILTER, TRANSMISSION OIL ...cevvvniinienenannns .. 50-3

(REQD FOR SOME ATTACH)  .ieeeieeiiierceincieneneiiee e 70- 11 B14 FLOAT PACKAGE KIT (ONAN M.N. P218G) 22- 12
E10 CYLINDER, ROCKSHAFT ...ccccciiiiiiniiiiieeeeeeeceinnneeneenanens 70- 3 E20 FLOW DIVERTER VALVE KIT ..cciiiiiiiiiiicciiecceeeenns R 70- 13
E24 CYLINDER, 3-POINT HITCH ...cocooiioimieeeeiiiiieeeeecinee s 75-3 A16  FLYWHEEL ...oooiiiiiiiiiiiieierie e 20-5
. B7  FLYWHEEL (ONAN M.N. P218G) ........... .. 22-5
B7  FLYWHEEL GEAR (ONAN M.N. P218G) ......... [STPTRTR 22-5
D B7  FLYWHEEL KEY (ONAN M.N. P218G) ...cieeveiieiieieeinienens 22-5
B7  FLYWHEEL SCREEN (ONAN M.N. P218G) .. .22-5
F19  DECALS oiiiiiiieiiieeeiie e eeeeeererireee e s eeeecesennteas s vanmaas 90-2 F7 FOOTTREAD KIT ..oiiiiireeiiieeinceireee e ereenannes .. 80-5
F7 DECK, FENDER .....cccitueiaeenieeneneciniececeereenes 80-5 F5 FRAME e eee e e an s 80-3
E13 DETENT REPLACEMENT KIT - CONTROL VALVE ... 70-6 F15 FRONT AND REAR WHEEL WEIGHTS AND
D18 DIFFERENTIAL CASE AND BEVEL GEARS ......... 50- 6 COVERS ...ccoevvvieeenanns ettt eaeeser et r et aeaeaes 80- 13
D20 DIFFERENTIAL RING GEAR AND PINION .. 50-8 F10 FRONT AXLE ........ccceeeees e e ee e .. 80-8

A21  DIPSTICK ..coceiiiieeeierircniineraeeeneeseaemennannes 20- 10 F14 FRONT FRAME WEIGHT BRACKET _. 80- 12
B10 DIPSTICK, ENGINE OIL (ONAN M.N. P218G) 22-8 E19 FRONT HYDRAULIC CYLINDER KIT
E23 DRAFT LINK .reiieiiirieieeeeecceeeeen e naeenenen 75-2 (REQD. FOR SOME ATTACH.) ...cceiivriminnecciiieeeeeeenns 70- 12
E22 DRAFT LINKS, 3 POINT HITCH_ .. 75-1 F11  FRONT WHEELS, BEARINGS, AND TIRES ... . 80-9
F3°  DRAFT PLATES, REAR (155001-) 80- 1 B20 - FUEL FILTER (ONAN M.N. P218G) ........... .. 22-18
F10 DRAG LINK, FRONT AXLE ........ 80-8 C8  FUEL HOSE (ONAN M.N. P218G) .......... . 22-32
A16  DRIVESHAFT ..ooeiiiiiiieereecceereireeneaes 20-5 C10 FUEL HOSE (ONAN M.N. P218G) .......... . 22-34
C8  DRIVESHAFT ADAPTER (ONAN M.N. P218G) e 22-32 C17 FUEL PUMP .....ooiiiiiiiiiiiiiiccreeeeeeeeenee . 30-5
C10 DRIVESHAFT ADAPTER (ONAN M.N. P218G) ....ccccceuunnnen 22- 34 B18 FUEL PUMP (ONAN M.N. P218G) ....... .. 22-16

‘ C18 FUELTANK AND LINE . .iiiiiiiiiiiieiceireries i eeereeeeeeees 30-6 .
E
. G

F18 EDGING, SEAT .iiiiiriiieeiieecreceteee e e e ca e s vesseceereannneas 90- 1
C6  ELECTRIC CLUTCH ADAPTER B13 GASKET KIT, CARBON REMOVAL

(ONAN M.N. P218G) ...ovcerieiiieiieimiiiecieseeeneeeeceeeaeeens 22-29 (ONAN M.N. P218G)  ..occvirerenieierieeeereneeeaenereeenesnnsennns
D3  ELECTRIC WIRING SYSTEM .. ..ooiiiniiiiiiiiiiicincneceniceeen. 40- 2 B16 GASKET KIT, CARBURETOR (ONAN M.N. P218G) .
B25 ELECTROMAGNETIC PTO CLUTCH B13 GASKET KIT, ENGINE (ONAN M.N. P218G) ....ceevvveeeennne

(ONAN M.N. P218G)  ..ccevvimreniniiiietinieiiici e A24 GASKET KIT, OVERHAUL ...cceviirniirinnineenas eeeerrnrenaaaas

D5  ELECTROMAGNETIC PTO CLUTCH (WARNER) B4  GASKET KIT, OVERHAUL
C3  ELECTRONIC IGNITION (ONAN M.N. P218G) (ONAN M.N. P218G)  ...ccovirirrriimninierecieneeeereeeeeeavnennens 22-2
C19  ELEMENT, FILTER .crieiiieiieiieeeeieiie s ceceereee e senemeeneneens B4  GASKET KIT, VALVE GRIND
A18  ENGINE ...oiiiiciciiieeieieiieetirereeca e eerene e e rane e e eaeesannsaanns (ONAN MN. P218G)  ..ocvieiiiiiiieieieiecicieeninneeeeeee e e
B4  ENGINE (ONAN M.N. P218G) A13 GASKET, CYLINDER BARREL .......cccoceveerunnns
A20 ENGINE BLOCK ....ccovieeririeniieiieanees A12 GASKET, CYLINDER HEAD .....ccovvveeveeeeinnnns

"A20 ENGINE CRANKCASE ......ccocvvumcirinnnnnenns B11 GASKET, OIL FILTER (ONAN M.N. P218G)

B13 ENGINE GASKET KIT (ONAN M.N. P218G) .......... B11 GASKET, OIL PUMP (ONAN M.N. P218G)

C8  ENGINE MOUNTING PLATE (ONAN M.N. P218G) 22-32 B6  GEAR ASSEMBLY (ONAN M.N. P218G)

C10 ENGINE MOUNTING PLATE (ONAN M.N. P218G) 22- 34 B6  GEAR CAMSHAFT (ONAN M.N. P218G)

B10 ENGINE OIL BASE (ONAN M.N. P218G) .......... 22-8 D2t GEAR CASE, 542 FRONT PTO ......cc.ceeee.

F9 ENGINE SIDE PANELS .....oooiiiniiiieiiiiees 80-7 B7  GEAR, CRANKSHAFT (ONAN M.N. P218G) ..... ......

C5 ENGINE WIRING HARNESS (ONAN M.N. P218G) 22- 28 B7  GEAR, FLYWHEEL (ONAN M.N. P218G) ......ccceeevvrinnnnnnnn
A15  EXHAUST AND INTAKE VALVE ....ocooviiiiieiireieceneeeeeen, 20-4 D20 GEAR, RING, DIFFERENTIAL ..coeuviiiiiieiieerrieeeeeeerneeeens
B4  EXHAUST AND INTAKE VALVE SEAT E2 GEAR, STEERING ..c.ovvererciaenens

(ONAN M.N. P218G)  .eceiiieriiiieienitiaeiiineneeeneeeneeeeeees 22-2 B9  GEARCASE (ONAN M.N. P218G)
B24 EXHAUST COVERS AND TUBES D18 GEARS, DIFFERENTIAL BEVEL
(ONAN M.N. P218G)  .eeceeeeminieeiiecrectniiiieessnseneeeeae 22-22 B19 GOVERNOR CONTROL ARM (ONAN M.N. P218G) .......... 22-17
C21  EXHAUST MANIFOLDS ..oooieiiieiiciieicccsee e e eraas 30-9 B19 GOVERNOR IDLE SETTING SPRING
(ONAN M.N. P218G)  ..ecveiiierinienircniieraiieieenriaeenenenis 22-17
C14  GOVERNOR LINKAGE .....oiieiereieiiciiiiiniineneeeeeeenes 30-2
F B19 GOVERNOR LINKAGE (ONAN M.N. P218G) ...c.evevveennnnnn. 22-17
A20 GOVERNOR SHAFT ..ciiiiiiiiieeiieiniieieeeeeeeeeerereeeeeeeanennees 20-9
D13 FAN o eeeee e e et e e et e e e e e e e ran e e aarnaaes B9  GOVERNOR SHAFT YOKE (ONAN M.N. P218G) ............. 22-7
D13 FAN SHIELDS ..oeiiiiiiiiiiieee e C8  GRASS SCREEN AND COVER KIT
F7 FENDER DECK ... (ONAN M.NLP218G)  .oeeieeiieeriiniceeeeeee e 22-32

C19 FILTER ELEMENT C10 GRASS SCREEN AND COVER KIT
B22 FILTER, AIR (ONAN M.N. P218G) ....icevreuenerrriiineeinaennns 22-20 (ONAN M.NLP218G)  ceeeeieiieeeeieecreieie st 22- 34
A22  FILTER, BREATHER ..oiiiiiiiieeieeeeeeiemieeieieseeeeeeeeeeereeenans 20- 11 F5 GRASS SCREEN KIT ..ot 80-3
B22 FILTER, CRANKCASE BREATHER F8  GRILLE AND HOOD ..ooiiiiiiiiiiiiieiee e 80-6

(ONAN M.N. P218G)  ..einiiiiiercieiieiieei e cen e eeneanes 22-20 A13 GUIDES AND VALVE SEAT INSERTS ......oocviveiiiiinennnns 20-2
B20 FILTER, FUEL (ONAN M.N. P218G) ....ccvvveieiiieinenenenee. 22- 18
10-6 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



AO8

TRACTOR, HYDROSTATIC - 317

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
H D3 KEYS, IGNITION ..oooeiieieeeres e, 40-2
D16 KIT, AXLE HOUSING AND BRAKE SHAFT e 50-4
C5  HARNESS, ENGINE WIRING (ONAN MN. P218G) ........... 2228 D11 KIT, BATTERY CHARGER ........coomiveeeceireerereseresesrenn, 40- 10
D3 HARNESS, WIRING ....ccooovovireierircenereeneenen . B16  KIT, CARBURETOR GASKET (ONAN M.N. P218G) ........... 22-14
C8  HARNESS, WIRING (ONAN M.N. P218G) C15  KIT, CARBURETOR REPAIR .......oocoveeereeereorereereeerann 30-3
C10 HARNESS, WIRING (ONAN M.N, P218G) B16 KIT, CARBURETOR REPAIR (ONAN M.N. P218G) ........... 22-14
D4  HARNESS, WIRING-HEADLIGHTS AND A20  KIT, CLOSURE PLATE ..voovveeiieeeeeceeeeee e 20-9
TALLIGHTS .......... ettt D9 KIT, COIL REPLACEMENT .......co.coovieveieeresiseeeeerreenen. 40-8
A12  HEAD GASKET, CYLINDER ......ooovvrvereecerereereseseenenenn. D15 KIT, CYLINDER BLOCK ....oveecicieeeeceeeeeereerenereenn 50-3
A12  HEAD, CYLINDER .....vuieieceennieieeciectssnisstesers e, F19  KIT, DECAL ovvoeeeiecieiceceeesees e e es e eree e 90-2
B4  HEAD, CYLINDER (ONAN M.N. P218G) E13  KIT, DETENT REPLACEMENT - CONTROL VALVE  ........... 70-6
D4 HEADLIGHTS AND WIRING HARNESS B14  KIT, FLOAT PACKAGE (ONAN M.N. P218G) ................... 22-12
F8  HEAT SHIELD ...oooveeeeeeeeerectesereeseeeseeseeseneesse e seraseenes E20  KIT, FLOW DIVERTER VALVE 70- 13
C8  HEAT SHIELD (ONAN M.N. P218G) ..ovuevvecierrrnrinrennn. F7 KT, FOOTTREAD ................ 80-5
C10  HEAT SHIELD (ONAN M.N. P218G) ..... F5  KIT, GRASS SCREEN ....ovrevereecrereecrceneeneeeeseenseeeeeenene 80-3
F5  HITCH oo reeeseeese e 80-3 C8  KIT, GRASS SCREEN AND COVER
E24  HITCH CYLINDER, 3-POINT ....cooovrirrriernernnienn, 75-3 (ONAN M.N. P218G)  oeovurreneereeenencreeeeeseraeseseeseeenes 22-32
E22  HITCH MOUNT, 3 POINT ...oovmiereiriieienenaenens 75-1 C10 KIT, GRASS SCREEN AND COVER
E25 HITCH, INTEGRAL ....coccevvnmer.. 75-4 (ONAN MiN. P218G)  .ecveervereererneicreiereenes e 22-34
E23  HITCH, 3-POINT ....cocemrnnenen. 75-2 D10  KIT, HOURMETER ........cccco......... ettt 40-9
F8  HOOD AND GRILLE ...cocovererrernrrervenens 80-6 E19 KIT, HYDR. CYLINDER
C8  HOSE CONNECTOR (ONAN M.N. P218G) 22-32 (REQD. FOR SOME ATTACH.)  ovooveeereceeice e, 70- 12
C10 HOSE CONNECTOR (ONAN M.N. P218G) 22-34 A20  KIT, OIL RELIEF v.oeeceereeeeecveceesceeeaes oo 20-9
C8  HOSE, FUEL (ONAN M.N. P218G) ....... 22-32 A24  KIT, OVERHAUL GASKET . e 20-13
C10 HOSE, FUEL (ONAN M.N. P218G) ... 22-34 E17  KIT, REAR HYDRAUUE “............... ettt 70- 10
E18 HOSES AND HYDRAULIC CYLINDER . 70- 11 E18 KIT, REAR HYDRAULIC CYLINDER
D10 HOURMETER KIT ..ooveorreenceearsereieneesenesieeee 40-9 (REQD FOR SOME ATTACH) ..ovovveeeeeerecerceiee e 70- 11
B12 HOUSING, AIR CYLINDER (ONAN M.N. P218G) 22-10 E12  KIT, SEAL-CONTROL VALVE N (N
B12 HOUSING, BLOWER (ONAN M.N. P218G) ...... 22-10 D20 KIT, SHIM ecvrrerieoceeree e svesisstes s saese s esaee 50-8
F13  HOUSING, ENGINE BLOWER .......ccocoven... 80- 11 C1  KIT, STARTER BRUSH AND SPRING
D19 HUBS, REAR AXLE ....oveoeeeertenenasseseensennssscsessesnsnsnns 50-7 © (ONAN MN. P218G)  ceooeereerieiuneceeceeieseeeae e e 22-24
E19 HYDR. CYLINDER KIT B14 KIT, VARIABLE SPEED JET
(REQD. FOR SOME ATTACH.)  .oovuvvrrureenesenseneenseanes 70-12 -t (ONAN M.N. P218G)  ..vvoeieecerveriececeeecaeesees et 2212
E15  HYDRAULIC COUPLER ......cocen...... 70-8 B4  KIT,18HP ONAN ENGINE REPOWER
E18 HYDRAULIC CYLINDER AND HOSES ........... 70- 11 (ONAN M.N. P218G)  .evvvrereeiorieerecesreeseceeeesenseeseennions 22-2
E10  HYDRAULIC HOSES, ROCKSHAFT CYLINDER ..... 70-3 )
E11  HYDROSTATIC CONTROL LEVER AND LINKAGE ............. 70-4
. . L
I E11  LEVER, HYDROSTATIC CONTROL ...covveveierenirerrecnnnenss 70-4
g E16 LEVERS, CONTROL VALVE 70-9
B14 IDLE ADJUST SPRING (ONAN M.N. P218G) ...ocvreenrrenees 22-12 E8  LIFT SHAFT AND LINKAGE 70- 1
C3  IGNITION CONTROL (ONAN M.N. P218G) ..evovvrcenireenees 22- 26 €18 LINE, FUEL oovieteceeetnes e 30-6
D3 IGNITION SYSTEM 40- 2 E23  LINK, DRAFT ..ooioieeiieeee e 75-2
D9  IGNITION SYSTEM 40-8 F10  LINK, DRAG, FRONT AXLE 80-8
C3  IGNITION, ELEGTRONIC (ONAN M.N. P218G). ..ccocvuevneneen 2226 ES8  LINKAGE AND LIFT SHAFT ~ 70- 1
C3  IGNITION, ROTOR (ONAN M.N. P218G) ....coeneverrernecenees 22-26 E5  LINKAGE AND REAR WHEEL BRAKES .........ccovvreruennne .60-4
F7  INSTRUMENT PANEL ....coooreeverereenenes E16  LINKAGE, CONTROL VALVE 70-9
A15  INTAKE AND EXHAUST VALVE C14  LINKAGE, GOVERNOR ...oovreeeeeereeceenesenaeieneaon. 30-2
B4  INTAKE AND EXHAUST VALVE SEAT B19  LINKAGE, GOVERNOR (ONAN M.N. P218G) ......cetreeen. 22-17
(ONAN M.N. P218G)  .oovereecreecenn E11  LINKAGE, HYDROSTATIC CONTROL ....uocurvenrrnismmsrnenns 70-4
C20  INTAKE MANIFOLD ......luceeeeceeececenanecns E3  LINKAGE, STEERING ....o.ooooereesieeereerereeeeeseseesscsesssennns 60-2
B20  INTAKE MANIFOLD (ONAN M.N. P218G) . E9  LOCKOUT, CYLINDER .....oooveveetecieeereeceeseese e sesesesnens 70-2
C16 INTAKE; AR ..ooovoeeeeeieceeceeienasas e
B10  INTAKE, OIL PUMP (ONAN M.N. P218G)
E25 INTEGRAL HITCH ..ooouieieeieiereeeesaees s siese et M
C20  MANIFOLD, INTAKE ......oovvorinririaeienssnsransseessesaesenns 30-8
J B20 MANIFOLD, INTAKE (ONAN M.N. P218G) .....c.covemerenn. 22-18
C21  MANIFOLDS, EXHAUST .....ooorvevercurreereeeesaesas s 30-9
B14 JET, KIT, VARIABLE SPEED F8  MEDALLION ..ooioeeieeeececeeceeceeeee e e 80-6
(ONAN MN. P218G)  ooorvererrereeseneersnnsesceeseessnesseenees 22-12 C8  MOUNTS, RUBBER (ISOLATORS)
(ONAN M.N. P218G) ..vevonvrversereseeeeseeaecesereenenens 22-32
C10 MOUNTS, RUBBER (ISOLATORS)
K (ONAN M.N. P218G)  ..voceeeieeieceeresiecesieeeses e 22-34
€22 MUFFLER ...ooveieieieiceeeceeeseee e 30- 10
B7  KEY. FLYWHEEL (ONAN M.N. P218G) ....ccoovverirerrrnnen. 22-5
TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A. 10-7



AQ9

ALPHABETICAL INDEX - CONTINUED

TRACTOR, HYDROSTATIC - 317

GRID PAGE GRID PAGE
C8  MUFFLER SUPPORT BRACKET F3  REAR DRAFT PLATES (155001 ) ..oooveeveeeereresreeeeeee. 80- 1
(ONAN M.N. P218G)  eorvoveeeeeee e eeeeeeeeseseesnenees 22-32 E18  REAR HYDRAULIC CYLINDER KIT
C10 MUFFLER SUPPORT BRACKET (REQD FOR SOME ATTACH)  ..ooeoeeeceeeeeeereee e 70- 11
(ONAN MN. P218G)  veveereereeceeeeeeeeeveneeeeevensenenees 22-34 E17  REAR HYDRAULIC KIT .oocovrreeenna, 70- 10
E5  REAR WHEEL BRAKES AND LINKAGE . . 60-4
F12  REAR WHEELS AND TIRES ...ooovoeoveereeenne. . 80-10
o C7  REGULATOR, VOLTAGE (ONAN M.N. P218G) .. 2230
: B16 REPAIR KIT, CARBURETOR (ONAN M.N. P218G) ............ 22-14
" B10  OIL BASE, ENGINE (ONAN MN. P218G) .......ccocevvvrmnnrens -22-8 B4  REPOWER KIT, 18HP ONAN ENGINE
A21  OIL FILL TUBE coooeereeeeveeeressneseeeeeeeeeseeses s sessaesaenenes 20- 10 (ONAN M.N. P218G)  vovveieeoeeeeecereeeeneeeee s 22-2
B10  OIL FILL TUBE (ONAN M.N. P218G)  ....oereevrreenerrennennns 22-8 A14  RINGS AND PISTON .......ccovumrenanen. . 20-3
B10 OIL FILL TUBE BRACKET (ONAN M.N. P218G) .............. 22-8 B8  RINGS, PISTON (ONAN M.N. P218G) .. 22-6
B11  OIL FILTER (ONAN M.N. P218G) ...oevvevrerrerereeneeseeanes 22-9 E10 ROCKSHAFT CYLINDER ................ 70-3
B11 OIL FILTER ADAPTER (ONAN M.N. P218G) ......cccovverrenens 22-9 B8  ROD, CONNECTING (ONAN M.N. P218G) . 22
B11  OIL FILTER DRAIN (ONAN M.N. P218G) .....cocovrrvcrennnne. 22-9 F10  ROD, TIE, FRONT AXLE ....oooovevvranreinns . 80-8
B11  OIL FILTER GASKET (ONAN M.N. P218G)  ....overveecenrannnns 22-9 C3  ROTOR IGNITION (ONAN M.N. P218G) . 22-26
B11  OIL FILTER WRENCH (ONAN M.N. P218G) ........cceveneen. 22-9 A23 ROTOR SET, OIL PUMP ............... R . 20-12
D15  OIL FILTER, TRANSMISSION ......oooomiecvereeaeseneseenennes C8  RUBBER MOUNTS (ISOLATORS)
E14  OIL LINES, CONTROL VALVE ... (ONAN M.N. P218G) .eoevrerecenieoeeieeeeeee e 22-32
B10 OIL PLUGS (ONAN M.N. P218G) C10 RUBBER-MOUNTS (ISOLATORS)
A23  OILPUMP ..o esseese et enmeeseaneen (ONAN M.N. P218G) oo eree e 22-34
811 OIL PUMP (ONAN M.N..P218G)
B11  OIL PUMP GASKET (ONAN MN. P218G) ......cocevevereneee.
B10 .OIL PUMP INTAKE CUP (ONAN M.N. P218G) ... S
A20  OIL RELIEF KIT .ovoeeroeceeceesesieeesesenessoesssessseneesenenns
A28 OVERHAUL GASKET KIT ..oooreoeereeeoeeeereeseeeseseemarnensanes B7  SCREEN, FLYWHEEL (ONAN M.N. P218G) .....coovurrennnns 22-5
B4  OVERHAUL GASKET KIT : Ei2 SEAL KIT-CONTROL VALVE .................. . 70-5
(ONAN MN. P218G) .oeoovreereeeeeecreeeeeeeeesse e 22-2 FI8  SEAT cooeoeeeeeeeeeeeeeeeeeeeeenroan . 90-1
F18  SEAT EDGING ..oooeoveceeereeeemsieecsesessaseesesesseesesessesenes 90- 1
F18  SEAT SPRINGS .....coooovevveercrneenens 90- 1
P F18  SEAT SWITCH ...oovvveimeivceareeeena. . 90-1
: . A20 SHAFT, GOVERNOR .....c.ccoue.... 20-9
F7  PANEL, INSTRUMENT 80-5 D19  SHAFTS, REAR AXLE .................. . 50-7
F9  PANELS, ENGINE SIDE ... 80-7 D22 SHEAVES, PTO 542 ....coocovevenen. . 50-10
E6  PARK BRAKE ......cc...... .. 60-5 F8  SHIELD, HEAT ...oooverrerercrerecreen. . 80-6
E4  PEDALS, BRAKE ........... ... 60-3 D13 SHIELDS, FAN ....ovovoieeeeieiann . 50-1
F7 PEDESTAL eoeoeeeieeeeeeeeteeeeceseeseeessceesseme e eees 80-5 D20 SHIMKIT ooooeeeeveereieeneerecreeeenns e 50-8
B10 PICKUP, ENGINE OIL (ONAN M.N. P218G)  ....vorenenrn... 22-8 A18  SHORT BLOCK ...eooeeererrenriennennnne e 20-7
B8  PISTON (ONAN MN. P218G)  ...coc.oue.. .. 22-6 F13  SHROUD, ENGINE .....ooovvvevcrss oo . 80-11
A14  PISTON AND RINGS ......cccceorrunn.. 20-3 B12 SHROUD, ENGINE (ONAN M.N. P218G) . 22-10
B8  PISTON RINGS (ONAN M.N. P218G) e 226 F9  SIDE PANELS, ENGINE ..coovvveeeereane . 80-7
E3  PIVOT AND STEERING LINKAGE .....c..cccevmmeeeee .. 60-2 D3 SOLENOID ..oovvivereeeecececeseeresisnanes . 40-2
C8  PLATE, ENGINE MOUNTING (ONAN M.N. P218G) 22-32 C3  SPARK PLUG (ONAN MN. P218G) .......... . 22-26
C10 PLATE, ENGINE MOUNTING (ONAN M.N. P218G) . 22-34 C3  SPARK PLUG CABLE (ONAN M.N. P218G) . 22-26
C3  PLUG, SPARK (ONAN M.N. P218G) .....cco........ . 22-26 F10  SPINDLES, FRONT AXLE .....oovvveerrcrcnennns .. 80-8
B10 PLUGS, OIL (ONAN M.N. P218G) ... . 22-8 B19 SPRING, GOVERNOR (ONAN M.N. P218G) 22-17
DY POINTS: ovoeceeeeceeseeeeeereseesesseseassssesasesees s nnanes : 40-8 B14  SPRING, IDLE ADJUST (ONAN M.N. P218G) . 22-12
B25 PTO CLUTCH ,ELECTROMAGNETIC F18  SPRINGS, SEAT ...ooooveilooeeecreeeeresinens . 90-1
(ONAN M.N. P218G) ..o D8 STARTER ...ooooooeoimoeoceiemeeeseeeeeeeeesnnnn .. 40-7
D5  PTO CLUTCH, ELECTROMAGNETIC (WARNER) C1  STARTER (ONAN MN. P218G) ...ooovvucvrveecereineerenennnn 22-24
D6  PTO ELECTROMAGNETIC CLUTCH (OGURA) ) D9 STATOR ..oovoeeeoeeeeeeseeeeeeeeceeee e eeense e, R
D21  PTO GEAR CASE, 542 FRONT  ......coooviuemecrereneeneniensans - C7  STATOR (ONAN M.N. P218G)
D22 PTO 542 SHEAVES, BELT, BRAGKET, AND B2 STEERING GEAR ...ooooooeeeeeemiveeeeeessvesnenornoes
SHIELD eoeoeeeeeveeee oo ssessaeevaseosssseesesssennraerens E3  STEERING LINKAGE AND PIVOT ..ocoomerieieeerierererenens 60- 2
C17  PUMP, FUEL E2  STEERING WHEEL ..ooooeeeeeeeeeeeceeeeeeeeeesenrenesseneenes 60- 1
B18 PUMP, FUEL (ONAN M.N. P218G) . B20 SUPPORT, AIR CLEANER (ONAN M.N. P218G) ............... 22-18
A23  PUMP, OIL ooovoooreeeceeeeeseceneesans .. F18  SWITCH, SEAT ...oovoomoeeeeeeeeeeeeeeseeenee s 90- 1
B11 PUMP, OIL (ONAN M.N, P218G) D3 SWITCHES ..ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesees e seesnesnesean 40-2
R T
F21  RADIO (BENDIX)  ooveoeeecmscesveetssreseesseseesesensesssessensnes 90- 4 D4 TAILLIGHTS AND WIRING HARNESS ...
F22  RADIO (MOTOROLA) ..oovoieeieeceeeeseeeeeeeesiesesenesesasnenenns 90-5 C18  TANK, FUEL ooovooeeeieeeneeeceeienn
F15 REAR AND FRONT WHEEL WEIGHTS AND C10  TEMPLATES (ONAN MN. P218G)  ..oooovvrrirrceceeenn,
COVERS oo s 80- 13 C8  TEMPLATES, MOUNTING (ONAN M.N. P218G) ............... 22-32
D19  REAR AXLE SHAFTS AND HUBS ....ovvooveereirerieesnnrenns 50-7 :

10-8 TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.



A10

TRACTOR, HYDROSTATIC - 317

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
C8 TERMINAL COVER, BATTERY
(ONAN M.N. P218G)  .iiiiiiiiiiiieiciiiiaiiee e, 22- 32
C10 TERMINAL COVER, BATTERY
(ONAN M.N. P218G)
C13 THROTTLE CONTROL
F10 TIE ROD, FRONT AXLE
F16 TIRE CHAINS ...............
F11 TIRES, FRONT .
F12 TIRES, REAR ...
D15 TRANSMISSION COMPLETE ..ccovveiiiieeiiiicininiieneieenennens
D17 TRANSMISSION SIGHT TUBE .....cceviiniiiiiiniiiiinnnininennens 50- 5
A21 TUBE, OIL FILL ..ttt e e 20- 10
B10 TUBE, OIL FILL (ONAN M.N. P218G) ......ccoevvivmrnininennnn. 22-8
89 TUBE, VACUUM PORT (ONAN M.N. P218G) ....cccvvmininnens 22-7
B24 TUBES, EXHAUST (ONAN M.N. P218G)
E23 TURN BUCKLE, 3-POINT HITCH ....ccccovviiiiiininieiiiiiniinnes
U
D13 UNIVERSAL JOINT o cene s raceaes
E23 UPPER LIFT SHAFTS, 3-POINT HITCH
\
B9 VACUUM PORT TUBE (ONAN M.N. P218G) ....ccccovvinnnnnns 22-7
A22  VALVE COVER ...c.ccomuiiiniiiiiinniincieiiiteienninenineesninnenns 20- 11
B4  VALVE GRIND GASKET KIT :
(ONAN M.N. P218G) ......cceeverenne
A13  VALVE SEAT INSERTS AND GUIDES
B4  VALVE SEAT, INTAKE & EXHAUST
: (ONAN M.N. P218G)  ...ooeerieeeeieseeeieeneeeseereenrenessnens
B4  VALVE, BREATHER (ONAN M.N. P218G) .
E13 VALVE, CONTROL (AM100921)
(VENDOR NO. 30923 - CBK - CESSNA) ......cccvnriineenn. 70-6
E12 VALVE; CONTROL (AM37789)
(VENDOR NO. 30932CAD - CESSNA)  ....cccceniiriiaincenne 70-5
A15  VALVE, INTAKE AND EXHAUST ..ccoviirieieerieecmerecenenenianes 20-4
B14 VARIABLE SPEED JET KIT (ONAN M.N. P218G) . 22-12
C7  VOLTAGE REGULATOR (ONAN M.N. P218G) ......c.cceeueeee 22-30
w
F14 ~ WEIGHT, FRONT FRAME BRACKET reeerrrereeenreesreessreennss 80-12
F15 WEIGHTS, WHEEL (FRONT,REAR) ....coccrviemiiiiceneinenennnns 80- 13
F15 WHEEL WEIGHTS AND COVERS
(FRONT,REAR)  ..oceuiiiiiiiiiniiiiiieieeeeieer e neeeeenae 80- 13
E2  WHEEL, STEERING ....oooiiiiieiiiieneeicienineeeleeneeneeeeecinannnes 60- 1
F11  WHEELS, FRONT .ooiiiiiiiiiieieiieeceeereecntniiieeeseeeeseeeeenenne 80-9
F12  WHEELS, REAR ..ot 80- 10
- C3  WIRE, SPARK PLUG (ONAN M.N. P218G) .....c.cccevvvuunnan 22- 26
D3 WIRING HARNESS ......ccoivineiianiianens eerraeeereernaeiaeane 40- 2
() WIRING HARNESS (ONAN M.N. P218G) -
C10  WIRING HARNESS (ONAN M.N. P218G)
C5 WIRING HARNESS CONNECTORS
(ONAN M.N., P218G)  cceviiiniiniciniiiniinnri i ccreenenanes 22-28
D4 WIRING HARNESS-HEADLIGHTS AND TAILLIGHTS .......... 40-3
B11  WRENCH, OIL FILTER (ONAN M.N. P218G) .......cccceeeeen 22-9
Y
B9  YOKE, GOVERNOR SHAFT (ONAN M.N, P218G) ............ 22-7
TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A. 10-9



317 HYDROSTATIC TRACTOR

MEMORANDA

10-10 ’ - TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A:



A12

MP261¢

CYLINDER HEAD

MP2616
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T M83543 CYLINDER HEAD 2 (SUB FOR M83034) ]
2 M70347 GASKET  ° 2 CYLINDER HEAD (SUB FOR M83035 AND M84364)
3 M42034 BOLT 17
& Ma2010 WASHER 18
5 M42097 STUD 1
6__14H785 NUT 1 5/16"
204 SPACER 1 .
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN US.A.



A13

ENGINE
CYLINDER BLOCK
MP2617
MP2617
. KEY PART NO. PART NAME Qry SERIAL NO. REMARKS

1 M84722 GUIDE . 2 (SUB FOR M83125)
2 M83126 VALVE SEAT INSERT 2
3 AM38852 CYLINDER BLOCK 2 (SUB FOR AM38010)
4 M83028 GASKET 2 CYLINDER BARREL
5 12H304 LOCK WASHER 12 3/8"
6 _14H1076 NUT 12 3/8" .

2 SPRING PIN 1 178" X 1-1/4"

20-2

TRACTOR. HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN US.A.



A14

ENGINE
PISTON, CONNECTING ROD, AND CRANKSHAFT
MP2618
o TRACTOR
KEY PART NO. PART NAME aQry SERIAL NO. REMARKS
1 M83037 THRUST WASHER AR (.119/.122 THICK)
M83032 THRUST WASHER 1 (.128/.131 THICK)
MB83033 THRUST WASHER AR (.137/.140 THICK)
2 AM38012 CRANKSHAFT 1 -191543
AM38854 CRANKSHAFT 1 191544-
AM100427 CRANKSHAFT : 1 : (KT 17QS24301)
3 AM100423 CONNECTING ROD - 2 STD, (SUB FOR AM38695 OR AM38023) (ENG. S N.
. -15089861)
AM104118 CONNECTING ROD 2 STD, (ENG. S.N. 15089862- )
AM100424 CONNECTING ROD 2 .010 U.S. (SUB FOR AM38024 OR AM38312) (ENG.
) : S.N. -15089861)
— AM104954 CONNECTING ROD 2 .010 U.S. (ENG. S.N. 15089862- )
4 M42013 RETAINER 4
5 AM102940 - PISTON 2 STD, (SUB FOR AM38028 OR AM38691) (ENG. S.N.
-15089861)
AM104116 PISTON 2 STD (ENG. S.N. (15089862- )
AM102941 PISTON 2 .003 O.8. (SUB FOR AM100445) ENG. SN.
-15088861)
AM104117 PISTON 2 .003 O0.S. (ENG.S.N. 15089862- )
AM102942 PISTON 2 .010 0.S. (SUB FOR AM38029 OR AM38692) (ENG.
S.N. -15089861)
AM104955 PISTON 2 .010 O.S. (ENG. S.N. 15089862- )
AM102943 PISTON 2 .020 O.S. (SUB FOR AM38030 OR AM38693) (ENG.
S.N. -15089861) .
AM 104956 PISTON -2 - ~ ~=.020"0-ST(ENG. S.N. 15089862- )
AM102944 PISTON 2 .030 O.S. (SUB FOR AM38031 OR AM38694) (ENG‘
: S.N.~-1508986 1)
AM104957 PISTON 2 .030 O.S. (ENG. S.N. 15083862- )
6 AM102951 PISTON RING KIT 2 STD. (SUB FOR AM38032)
AM103293 RING 2 - .010 O.S. (SUB FOR AM38033)
102394 RING 2: .020 O.S. (SUB FOR AM38034)
AM38035 RING 2 030 O.S. (ENG. S.N. -150839861)
AM104958 RING 2 .030 O.S. (ENG. S.N. 15089862- )
7 ... PISTON PIN 2 (INCLUDED WITH PISTON)
8 ........ NUT 2. (SUB ROD ASSY. ACCORDING TO SIZE AND ENG. SN)
9 ... SHAFT KEY 1 3/16" SQ. (CUT FROM H64373)

NOTE: ALL PISTONS INCLUDE RING KIT AND RETAINERS.

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87} LITHO IN U.S.A, 20-3



A15

) ENGINE
CAMSHAFT
MP4091
ik
/r :
|
|
-
/
MP4091
KEY  PARTNO. PART NAME Q1Y  SERIAL NO. REMARKS
T AM38008 CAMSHAFT ] (ENGINE MODEL KT17QS24116A OR K117QS24 189A)
AM100426 CAMSHAFT 1 (SERIES Il ENGINE MODEL KT17QS24301)
2 M83023 TAPPET 4
36 KIT . 4 VALVE KEEPER

4 M42017 RETAINER 4
5 M42016 SPRING 4
6 M83022 “CAP r

7 M83102 SEAL 2 VALVE STEM
8 M83021 INTAKE VALVE 2
9 M83020 EXHAUST VALVE 2
10 M71379 SPACER AR

20-4 TRACTOR, HYDROSTATIC'- 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.



A16

ENGINE

MP3062

FLYWHEEL AND DRIVESHAFT

MP3062
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 AM38014 FLYWHEEL 1 -191543  (1.16") (29.5MM) DIA. CENTER HOLE
AM38855 FLYWHEEL 1 191544- (1.28") (32.5MM) DIA. CENTER HOLE
2 _M83040 DRIVE SHAFT 1
3 26H19 SHAFT KEY 1 /4" X 7/8°
4 19H1731 CAP SCREW 4 3/8"X 1
5 M84270 WASHER 1 .
6 12H304 LOCK WASHER 1 3/8°
7 19H3483 CAP SCREW 1 3/8" X 1-1/8"°
8A M83041 SCREEN 1 -123894 GRASS : .
M83448 SCREEN 1 123895-156000 NOT AVAILABLE (SUB AM38823 SCREEN AND COVER
K . .
8B M83901 SCREEN 1 156001- (A)
OA T9HI731 CAP SCREW 4 -156000 3/8" X 1°
. 9B 37H51 SCREW 6 156001- (A) 174" X 1/2
10 24H1720 WASHER 4 156001- (A) 1/4" X 3/4" X 0.060"
71 M84307 COVER 1 156001- (A)
12 AM38823 KIT 1 156001- GRASS SCREEN AND COVER (SUB FOR M83448 AND

(A) INCLUDED WITH AM38823 GRASS SCREEN AND COVER KIT.

M83450)

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)

LITHO IN U.S.A,

20-5



A17

SHORTBLOCK

ENGINE




A18

SHORTBLOCK (CONTINUED)

ENGINE

TRACTOR
KeY PART NO. PART NAME ary SERIAL NO. REMARKS
T o SHORT BLOCK ASSEMBLY 1 -191543 (USE WITH ENGINE SERIAL NO. -11185217) (ORDER
: AM100765 COMPLETE SERIES It ENGINE)
........ SHORT BLOCK ASSEMBLY 1 -191543 (USE WITH ENGINE SERIAL NO. 11185218-) ORDER
AM103298 SHORT BLOCK ASSEMBLY

........ SHORT BLOCK ASSEMBLY 1 191544- (ORDER AM103298 SHORT BLOCK ASSEMBLY)
........ ENGINE ’ 1 191544- (ORDER AM100765 COMPLETE SERIES Il ENGINE)

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A, ) 20-7



EEEEEE




A20

ENGINE
CRANKCASE (CONTINUED)
TRACTOR
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T AMi00549 KT 1 CLOSURE PLATE (SUB FOR M83026 AND M87110)
2 M84341 GASKET 1 CLOSURE PLATE (SUB FOR M83029)
3 AM101340 KIT 1 OIL RELIEF (SUB FOR AM100422)
4 MB3030 SHAFT 1 GOVERNOR
5 M83076 RETAINER 1
6 M83078 CAP 1
7 19H2636 CAP SCREW 2 3/8" X 3-5/8
8 AM105197 CYLINDER BLOCK 2 (SUB FOR AM38852 THIS APPLICATION)
9 M83028 GASKET 2 CYLINDER BARREL
10 15H266 PIPE PLUG 1 3/8"
15H560 PIPE PLUG 1 (A 1/16°
11 15H666 PIPE PLUG 2 3/8"
12~ MB3056 CLAMP 1
. M72909 CLAMP 1 (A)
13 M86051 OIL TUBE 1
4 AM39874 HOUSING 1
15 M84054 PLUG 1 5/16* O.D. (SUB FOR M85633)
M83079 PLUG 1 11/16" O.D.
6 M86052 CLAMP 1
17 21H1127 SCREW 1 NO. 10 X 7/16"
18 AN50079 SEAL 1 -191543 CRANKSHAFT
M84356 SEAL 1 191544-
19 M87160 BEARING 2 SLEEVE (STD) (SUB FOR M83027)
M87161 BEARING 2 (.010) O.S. (SUB FOR M85413)
— M87762 BEARING 2 (.020) O.S. (SUB FOR M85414)
20 19H2865 CAP SCREW" 6 5/16" X 3-1/2"
21 _'M83124 STUD 2 -
22 M47508 WASHER 4
23 14H785 NUT 4 5/16"
24 M43937 INSERT 4
25 M84722 GUIDE 4
26 19H1901 CAP SCREW 2 5/16" X 2°
27 14H785 NUT 12 5/16", (SUB FOR M87163)
M72907 WASHER 12 1) .
28 M84049 STUD 12 (SUB FOR M83077)
M72908 STUD 12 (A)
28 M84050 STUD 1
30 19H1906 CAP SCREW 3 5/16" X 1-1/2"
31 M87165 O-RING 1
327 M87766 PLUG 1 CAMSHAFT
33 34H252 SPRING PIN 1 1/8° X 1-1/4"
34 MB4284 SEAL 1 CRANKSHAFT (SUB FOR AT12540)
35 10H1905 CAP SCREW 9 5/16" X 1"
36 24H1289 WASHER 9 21/64" X 5/8" X 0.048"
37 24H1285 WASHER 6 17/64" X 7/16" X 0.060"
3 ... HOUSING 1 ORDER SHORT BLOCK OR COMPLETE ENGINE
39 AM37338 KIT 1 -105592 STEM AND PACKING NUT
40 AM38104 SHUT-OFF VALVE 1 (SUB FOR AM37240)
47 AM39048 KiT 1 OIL TUBE, CLAMP AND HOUSING (SUB FOR AM38699
OR MB84055)
(A) PARTS ONLY USED ON AM103298 SHORT .BLOCK AND AM 100765 ENGINE.
TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN US.A. 20-9



A21

ENGINE

MP2622

KeYy PART NO.

: 5
6

OIlL FILL TUBE AND DIPSTICK

T ¢
e

MP2622

PART NAME Qry SERIAL NO. © REMARKS

T AM38688 DIPSTICK < 1 (SUB FOR AM38016 AND AM38439)
2 AM38018 TUBE 1

3 M83042 CLAMP 1

4 21H1127 SCREW 1 NO. 10 X 7/16"

5 AMB38017 PLUG 1 OlL FILL )

6A M83043 OIL TUBE 1 __NOT AVAILABLE (SUB M86530
“6B M86530 OIL TUBE 1 (SUB FOR M83043)

20-10

- TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



A22

ENGINE
VALVE COVERS AND BREATHER
MP2623
N
B///‘
/\Q\ . 7
14
7
13/5 ..
MP2623
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T M83446 cuP ) 7 ,
2A M83019 BREATHER 1 KOHLER SERIAL NO. -9544628
2B M83445 BREATHER 1 KOHLER SERIAL NO. 9544629-
3 M83444 HOSE 1
4 14H786 NUT 2 1/4"
5 M42112 WASHER 2 . .
6 M83018 COVER 1 VALVE CYL. NO. 1
‘7 M83016 GASKET 3
8 M83015 ISOLATOR 1
9 M83502 VALVE 1 BREATHER
10 M42061 FILTER 1 BREATHER :
11 ... VALVE COVER 1 (SUB AM38415 BREATHER KIT)
127 M47504 STUD 1
13 M83074 STUD 1
14 M83017 - COVER 1 VALVE CYL. NO. 2
15 AM38415 KIT 1 BREATHER (SUB FOR AM38007 AND AM38320)

TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A. 20-11



A23

ENGINE
OIL PUMP
MP4088
1
MP4088
. KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 37H42 SCREW ~ 5 NO. 10 X 3/8"
2 M83056 COVER 1
3 M83055 GEAR 1
4 34H236 SPRING PIN 1 3/32" X 1-1/8"
5 M83059 BUSHING AR
6 ... .. ROTATOR 1 (SUB AM 103547, ROTORSET THIS APPLICATION)
[ ROTOR 1 (SUB AM 103547, ROTORSET THIS APPLICATION)
8 M83057 SHAFT 1 : .
9 M83058 SCREEN 1 ENGINE SERIAL: NO. -11052801
10 AM103547 ROTOR 1 ROTOR SET

20-12

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.8.A.



A24

ENGINE

MP2625

OVERHAUL GASKET KIT

MP2625

SERIAL NO.

KEY = PART NO. PART NAME ary REMARKS
T M43131 GASKET 1 CARBURETOR ]
2 M47534 GASKET 1 -123894 (USE WITH AM38794) AIR INTAKE ELBOW
M84053 GASKET 1 123895-160062 (USE WITH AM38795) AIR INTAKE ELBOW
— M84371 GASKET 1 160063- (USE WITH AM38795) AIR INTAKE ELBOW
3 M81603 GASKET 1 FUEL PUMP
4 MB3015 ISOLATOR 1 BREATHER
5 M83102 SEAL 2 VALVE STEM
6 M83028 GASKET 2 CYLINDER BARREL
7 __M83024 GASKET 4 INTAKE
8§ M83016 GASKET 3 COVER
9 M84284 SEAL 1 CRANKSHAFT
10 MB84341 GASKET 1 CLOSURE PLATE
T M70347 GASKET 2 (SUB FOR M84364) CYL. HEAD
12 M84723 GASKET 1 BREATHER COVER
13 AM38853 GASKET KIT 1 OVERHAUL
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 20-13



ENGINE

MEMORANDA

20-14 ) - TRACTOR, HYDROSTATIC - 317  PC-1698 (01-APR-85) LITHO IN U.S.A.



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MEMORANDA

TRACTOR, HYCROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A, 22-1



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP4413

CYLINDER BLOCK AND ENGINE (ONAN M.N. P218G)

.

THIS PARTS LISTING IS CONTINUED

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.



BO5

18HP-ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

KEY PART NO.

CYLINDER BLOCK AND ENGINE (CONTINUED) (ONAN M.N. P218G)

PART NAME

arr

SERIAL NO.

REMARKS

CYLINDER BLOCK

NOT SERVICED SEPARATELY, ORDER AM104701

-+

2 HE517-0048  PLUG CAMSHAFT OPENING

3 19H1732 CAP SCREW 3/8" X 1-1/4°

4 HE104-0776  SHIM A _127MM, (.005")

5 HE101-0450  BEARING STANDARD
HE10241 BEARING .0S0MM., (.002*) UNDERSIZE
AE10242 BEARING "254MM, (.010%) UNDERSIZE
HE10243 BEARING .508MM, (.020%) UNDERSIZE
HE 10244 BEARING 762MM, (,030°) UNDERSIZE

"6 HE104-0575 THRUST WASHER THRUST

7 HE101-0415  GASKET BEARING PLATE

8 HE101-0439  PLATE BEARING, REAR

] ~040 BEARING CAMSHAFT

10 HE509-0041 SEAL CRANKSHAFT, REAR

11_HE516-0072 __ PIN DRIVE, BEARING STOP

72 HE120-0735  TUBE Ol

13 HE110-1824
14__HE110-0197

VALVE SEAT INSERT
VALVE SEAT INSERT

VALVE SEAT, EXHAUST, STANDARD
VALVE SEAT, INTAKE, STANDARD

15 HET01-0432

BEARING

CRANKSHAFT (FRONT) STANDARD

PN s & PN ) a SO 2D ANt 4 O] b ] TN

perapery

TRACTOR, HYDROSTATKC - 317 PC-1698 (28-JUL-87)

THIS PARTS LISTING 1S CONTINUED
LITHO IN U.S.A.

HE10245 BEARING .050MM, (.002") UNDERSIZE
HE10246 BEARING .254MM. (.010") UNDERSIZE
HE10247 BEARING "508MM, (.020") UNDERSIZE
HE10248 BEARING .762MM, (.030") UNDERSIZE
HE110-3527 GUIDE EXHAUST
—HE_O'M -3526 GUIDE INTAKE
HE110-3510 CAP VALVE
13 HE517-0067 PLUG : CORE HOLE
9 12H304 LOCK WASHER 3/8
20 HE516-0141 SPRING PIN GEAR COVER ALIGNMENT
HE123-1175 TUBE 1. BREATHER VALVE
2'2_FIET23 1173 DEFLECTOR 1 BREATHER VALVE
23 HE123-1174 SPRING 1 BREATHER VALVE
24 HE110-1879 VALVE COVER 1 VALVE, R.H.
25 HE110-2274 VALVE COVER 1 VALVE, LH.
26 HE110-1921 GASKET 3 VALVE COVER
27 _HE115-0006 TAPPET 4 STANDARD
AM39508 TAPPET 4 ~050MM, (.002%) O.S.
HE10344 TAPPET 4 .127MM, (.005") O.S.
28 HE110-3479 INTAKE VALVE 2
59 HE110-3480  EXHAUST VALVE 2
30 19H2102 CAP SCREW 2 1/4" X 1-3/4"
© 31 HE110-3485 SPRING : 4 VALVE
32 HE110-3511 LOCK 8 VALVE SPRING
33 HES509-0210 SEAL . 2 VALVE INTAKE
34 HES801-0049 CAP SCREW, AND NUT 1 ’ :
35 HE526-0066 WASHER 1 COPPER
36 HE110-3181 GASKET 2 CYLINDER HEAD
37 HE110-3509 CYLINDER HEAD 1 RIGHT SIDE
~ HET110-3508 _ CYLINDER HEAD 1 LEFT SIDE
38 HE110-3487 WASHER 4 VALVE SPRING RETAINING
39 24H1287 WASHER 1 9/32" X 5/8" X 0.060"
40 HERZ6-0122 WASHER 8
0
8
2
1
1
7
1t
1
1
1

REPLACEMENT KIT FOR 17HP KOHLER ENGINE)

41 HEB00-0572  CAP SCREW, AND NUT 2" LONG
HEB00-0571 __ CAP SCREW, AND NUT 1-5/8" LONG
0063 WASHER COPPER
43 HE120-0140  SPRING BYPASS VALVE
. 44 HE120-0398  VALVE BYPASS VALVE
) 0183 GASKET KIT VALVE GRIND GASKET
HE168-0182  GASKET KIT COMPLETE OVERHAUL GASKET
. AM104701 "ENGINE
T AM104600 SHORT BLOCK ASSEMBLY
.. BM16724 KT 18HP ONAN ENGINE REPOWER KIT (ONAN ENGINE

22-3



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP2228

CAMSHAFT (ONAN M.N. P218G)

9
11

KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T HET50-0078 SNAP RING 1
2 HE150-1519 HUB 1 GOVERNOR CUP
3_HE150-1520 DISK 1 GOVERNOR
4~ HE510-0015 BALL 5 GOVERNOR
5 HE150-1510 SPACER 1 FLYBALL
6 ........ PLATE 1 * FLYBALL (ORDER HE105-0332)
7 HE105-0332 GEAR 1 CAMSHAFT
8 HE105-0541 THRUST WASHER 1
9 ........ PIN 1 (ORDER HE105-0637)

70 26H70 SHAFT KEY 1 1/8" X 1/2°, WOODRUFF

11" HE105-0637 CAMSHAFT 1 (18 H.P.)

22-4 TRACTOR. HYDROSTATIC - 317  PC-1698 (28-JUL-87) UTHO IN US.A.



BO7

18HP'ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

FLYWHEEL AND CRANKSHAFT (ONAN M.N. P218G)

MP‘_1414
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T9H1900 CAP SCREW ' 5/16" X 3/4
HE104-0170  SCREW
12H293 LOCK WASHER 7/16"
24H1329 WASHER 15/32° X 1-1/&" X 1/4", FLAT
HEB21-0001 CAP SCREW, AND NUT SELF-LOCKING

(ORDER HE134-4632)
(HAS BONDED M8 ALTERNATOR MAGNETS)

........ RING GEAR

1

2

3

7.

5

g HE134-4553 SCREEN
8 HE134-4633 FLYWHEEL
9

HE515-0284 KEY FLYWHEEL
0 U11030 SNAP RING RETAINING
11 HE104-0043 WASHER GEAR RETAINING
12 HE104-0032 GEAR CRANKSHAFT

13~ 26H70 SHAFT KEY
14 HE104-1442 CRANKSHAFT

1/8" X 1/2°, CRANKSHAFT GEAR

o afa aala aafa o afa ap

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  UTHO IN USA. T 226



BO8 -

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
PISTON AND ROD (ONAN M.N. P218G)

MP4415
MP4415
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T M63051 LOCK NUT - 2 CROWN LOCK
2 HE114-0240 BOLT 2 CONNECTING ROD
3 HE114-0257 CONNECTING ROD 2 STANDARD
AM39519 CONNECTING ROD 2 0.254MM, (.010%) UNDERSIZE
AM39520 CONNECTING ROD 2 0.508MM, (.020") UNDERSIZE
AM39521 CONNECTING ROD 2 0.762MM, (.030") UNDERSIZE
4 R33282 SNAP RING 4 RETAINING
5 HE112-0229 PISTON PIN 1 PISTON
6 HE112-0186 PISTON 1 STANDARD
0 PISTON 1 0.254 (.010°) O.S.
AM39511 PISTON 1 0.508MM (.020") O.S.
AM39512 PISTON 1 0.762MM (.030") O.S.
) PISTON RING 1 STANDARD
AM39515 PISTON RING 1 0.254MM (.010") O.S.
AM39516 PISTON RING 1 0.508MM (.020" O.S.
AM39517 PISTON RING 1 0.762MM (.0307) O.S.

226 - TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



18HP-ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP42:g

GEARCASE (ONAN M.N. P218G)

REMARKS

KEY PART NO. PART NAME Qry
1 14H785 NUT 1 5/16"
2 HE520-0933 STUD 1 GEAR COVER
3 HES509-0040 SEAL 1 (A) CRANKSHAFT
4 HE510-0105 BEARING 1 (A) GOVERNOR SHAFT
5 HES09-0008 SEAL 1 (A) GOVERNOR SHAFT
6 _HE150-1470 SHAFT 1 (A) SHAFT AND ARM
7 HE518-0406 cup 1 RETAINING CONTROL ROD TO GOVERNOR SHAFT
8 21H1299 SCREW 2 (A) NO. 8 X 3/8" .
9 HE150-1187 YOKE 1 __(A) GOVERNOR SHAFT
10 HES510-0014 BALL BEARING 1 )
11 HE516-0130 SPRING PIN 1 (A) DOWEL
12 HE103-0408 GASKET 1 GEARCASE MOUNTING
13~ HE149-1321 CAP 1 (A) VACUUM PORT
14 ARA48236 CLAMP 1 (A) VACUUM PORT
15 HE149-1299 TUBE 1 (A) VACUUM PORT
16 HE103-0791 GEAR CASE K INCLUDES PARTS MARKED WITH AN (A)
17 HE526-0065 WASHER 4 COPPER
CAP SCREW 4 5/16" X 1-3/4"

18 19H1875

TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LITHO IN U.S.A.

22-7



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

OIL FiLL TUBE AND ENGINE BASE (ONAN M.N. P218G)

MP4417

DRAIN PLUG

MP4417
KEY PART NO. PART NAME ’ Qry SERIAL NO. REMARKS
1 HE509-0209 SEAL < 1
2 HE123-1685 OIL TUBE 1 OIL FILL
3 __HE509-0142 GASKET 1 OIL FILL TUBE
123~ FILLER CAP 1 CAP AND DIPSTICK
5 37H11 SCREW 1
6 __R52130 LOCK NUT 1 SPEED .
7 19H1300 CAP SCREW 1 5/16" X 3/4"
8 12H303 LOCK WASHER 1 5/16", EXT. TOOTH, LOCK
9 HE123-1742 BRACKET 1 OIL FILL .
0 15H623 PIPE PLUG 2 3/8", SQUARE HEAD
11 HE120-0713 OlL CUP 1 INTAKE OIL PUMP
12 HE102-1200 GASKET 1 ENGINE BASE
3 HE102-1325 BASE 1 INCLUDES: 15H623, M86873 AND M86874
12H304 LOCK WASHER 4 3/8", LOCK SPRING
15 19H1854 CAP SCREW 4 3/8" X 3-3/4"
16 M86874 WASHER 1 (WASHER)
17 M86873 1 HEX HEAD

228

TRACTOR, HYDROSTATIC - 317

PC-1698 (28-JUL-87)

LITHO IN US.A.



B11

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP4418

OIL FILTER AND OIL PUMP (ONAN M.N. P218G)

EN

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 HE122-0321 GASKET 1 OIL FILTER ADAPTER
2 HE122-0320 ADAPTER 1 OIL FILTER
3 HE526-0065 WASHER 2 COPPER
4 19H1905 CAP SCREW 2 5/16" X 1
5 HE309-0510 SWITCH 1 OIL PRESSURE
6 M88325 WRENCH 1 .
7  AM101207 OIL FILTER ]
8 HE122-0360 TROUGH : 1 OlL FILTER DRAIN
9 HE815-0194 CAP SCREW, AND NUT 2
0 HET20-0491 OIL PUMP 1
11 12H302 LOCK WASHER 2 1/4*, SPRING LOCK
12 19H1914 CAP SCREW 2 1/4" X 1"
73~ HE120-0761 GASKET KIT 1 OIL PUMP
TRACTOR. HYDROSTATIC - 317  PC-1698 (28JUL-87) LITHO IN U.S.A. 22-9



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP5205

BLOWER HOUSING (ONAN M.N. P218G)

MP5205 9
KEY PART NO. PART NAME Qry SERIAL NO. : REMARKS
1 HE134-46/0 HOUSING 1 BLOWER (HAS CUTOUT AT BOTTOM TO CLEAR TRACTOR
FRAME)
.2 37H51 SCREW 1 1/4" X 1/2", HEX WASHER HEAD
3 HE134-4615 HOUSING 1 L.H. CYLINDER AIR
4 HE134-4614 HOUSING 1 R.H. CYLINDER AIR
5 37H3 SCREW 4 __1/4" X 5/8", TAPPING, HEX WASHER HEAD
6 24M/7139 WASHER 2 6.400 X 18 X 1.600MM
7 HEB21-0008 CAP SCREW 4 HEX WASHER HD.
8 19H1900 CAP SCREW 2 HEX WASHER HD.
) 4 WASHER 4 9/32" X 5/8" X 0.060"
10 HE403-1523 BRACKET 2 LIFTING

22-10

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
CARBON REMOVAL AND ENGINE GASKET KITS (ONAN M.N. P218G)

MP1592

0o ¥ O

KEY PART NO. ) PART NAME . ary SERIAL NO. REMARKS

w1592

1 HE101-0415 GASKET BEARING PLATE
2 HE102-1200 GASKET OIL BASE

3 HE103-0408 GASKET GEARCASE

4 M86874 WASHER OIL DRAIN

5 HE110-3136 GASKET VALVE GUIDE (A)

6 HE110-1921 GASKET
7 HE110-3181 GASKET
8 HE120-0161 GASKET KIT ’
9 HE122-0321 GASKET : -
-0375 GASKET
10 HES09-0142 GASKET
11 HE145-0438 GASKET
12 HE154-0/33 GASKET

VALVE COVER (A)
CYLINDER HEAD (A)

OlL PUMP

(18 HP) OIL FILTER ADAPTER
(16HP) OIL FILTER ADAPTE]
OlL FILL -
CARBURETOR FLANGE
CARBURETOR MOUNT

13 PT7820 . GASKET INTAKE (A)

14 HE154-1725 GASKET EXHAUST

15 HE160-1150 GASKET BREAKER BOX

16 HE509-0008 SEAL GOVERNOR SHAFT

17__HE509-0040 SEAL ._GEAR COVER

18 HE509-0041 SEAL CRANK SHAFT

19 PT7928 SEAL VALVE GUIDE

20 HES509-0145 SEAL AIR CLEANER (A)

27 HET68-0182 GASKET KIT ENGINE :

PRI EPRF YUY EPRUIPRNI [N KPS PRI JFRPRY XY (RN U SRR

HE168-0183 GASKET KIT CARBON REMOVAL (INCLUDES PARTS MARKED WITH AN

A)

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A. 22-11



B14

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
CARBURETOR (ONAN M.N. P218G)

MP4640

MP4640!

THIS PARTS LISTING iS CONTINUED
22-12 _ - TRACTOR, HYDROSTATIC - 317 PC-1698 {28-JUL-87) LITHO IN US.A.




18HP'ONAN ENGINE REPOWER KIT (ONAN-PERFORMER MODEL # P218G)

CARBURETOR (CONTINUED) (ONAN M.N. P218G)

KEY PART NO. PART NAME ory REMARKS
1 HE146-0322 KIT 3 SCREW AND PLUG
2 . CHOKE 1 (ORDER HE146-0428)
K SHAFT 1 (ORDER HE146-0428) CHOKE
4 ... AIR INTAKE 1 (ORDER HE146-0428)
5 HE146-0438 GASKET KIT 1
6 HE146-0437 KIT 1 FLOAT PACKAGE (INCLUDES: FLOAT, PIN AND
VALVE)
7 HE146-0425 JET 1 IDLE
8 ........ NEEDLE 1 (ORDER HE146-0428) NEEDLE AND SEAT
9 ....... HOUSING 1 (ORDER HE146-0428)
0 ... ... SHAFT 1 (ORDER HE146-0428) THROTTLE
11 HE154-0733 GASKET 2 CARBURETOR MOUNTING
12 HE146-0396 JET 1 POWER
13 HE146-0427 NEEDLE 1 IDLE ADJUST
14 HE146-0442 SPRING 1 IDLE ADJUST
15 “HE146-0428 CARBURETOR 1
16 HE146-0327 KIT 1 JET, VARIABLE SPEED
TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87) 22-13

LITHO IN U.S.A.



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
CARBURETOR REPAIR KIT (ONAN M.N. P218G)

MP4421

MP4421

..

: L THIS PARTS LISTING IS CONTINUED
22-14 Bl -+ TRACTOR, HYDROSTATIC - 317  PC-1698 (28~JUL-87) UTHO IN U.S.A.




18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

CARBURETOR REPAIR KIT (ONAN M.N. P218G)

KEY PART NO. PART NAME QrY  SERIAL NO. REMARKS
T HE146-0322 KIT 1 SCREW AND PLUG
2 HE146-0427 NEEDLE 1 IDLE ADJUST -
3 HE146-0438 GASKET KIT 1 GASKET -
4 HE146-0442 SPRING 1 IDLE ADJUST
5 HE154-0733 GASKET 2 CARBURETOR MOUNTING
6 HE146-0432 KIT 1 REPAIR
TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A. 22-15



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP5204

FUEL PUMP (ONAN M.N. P218G)

13

14

\

>

#p5204

ary

KEY PART NO. PART NAME SERIAL NO. REMARKS
T ... SCREW P {A) 1/2° WIRE (USE WITH DRILLED PORT)
2 ... COVER 1 ®
3 ..., GASKET 1 (A)
. VALVE 1 @A)
5 ... DIAPHRAGM 1 )
6 ........ GASKET 1 (A)
7 ... .. DISK 1 oy
8 ........ SPRING 1 ®)
9 ........ BASE 1 (A) .
70 HE49-1321 CAP 1 (USE WITH DRILLED PORT)
11 PT7919 HOSE 1 cutTTO 7"
12__AR48236 CLAMP 2 (USE (1) WITH HE149-1321 CAP AND USE (1) WITH
PT7919 HOSE)
13 HE149-1982 FUEL PUMP 1 (INCLUDES HE 149-1321 CAP AND (1) AR48236
CLAMP) -
14 37THI37 SCREW p) NO. 10 X 5/8°

(A) ORDER HE149-1982 FUEL PUMP

22-16

TRACTOR, HYDROSTATIC - 317

PC-1698 (28-JUL-87)

LITHO IN U.SA.



B19

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP4633

GOVERNOR LINKAGE (ONAN M.N. P218G)

MP4633

KEY PART NO. © PART NAME Qry SERIAL NO. . REMARKS
1 HE150-1725 BRACKET 1 CABLE
2 HE815-0510 SCREW 1 TAPPING, HEX HD.
3 HE150-1398 SPRING 1 IDLE SETTING
4 150-1 ARM 1 GOVERNOR CONTROL
5 HE153-0514 cLip 1 CABLE
6 HE815-0359 SCREW 1 TAPPING, HEX HD.
7 19H1227 CAP SCREW -2 HEX HD. WASHER
8 24M7139 WASHER 2 6.400 X 18 X 1.600MM
9 PT17817 SPRING ! 1 GOVERNOR
9 BUSHING 1

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.

22-17



B20

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
INTAKE MANIFOLD AND AIR CLEANER SUPPORT (ONAN M.N. P218G)

MP4631

THIS PARTS LISTING IS CONTINUED
22-18° - TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN U.SAA..




18HP'ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

INTAKE MANIFOLD AND AIR CLEANER SUPPORT (ONAN M.N. P218G)

KEY  PART NO. PART NAME ary REMARKS
1 HEB15-0575 SCREW 2
2 HE153-0514 CLIP 1 CHOKE CABLE
3 HE518-0004 CLIP 1 RETAINING (CONTROL ROD TO CARBURETOR)
4 HE150-1924 ROD 1 GOVERNOR CONTROL
5 HE509-0145 SEAL 1
6 HE154-1977 ADAPTER 1 CARBURETOR
7 HE145-0438 GASKET 1
8 19H1901 CAP SCREW 4 5/16" X 2"
9 12H303 LOCK WASHER 6 5/16"
70 HE154-2666 INTAKE MANIFOLD 1 INTAKE
11 19H1905 CAP SCREW 2 5/16" X 1°
12 19H2571 CAP SCREW 2 1/4" X 1-3/8"
13 12H302 LOCK WASHER 2 1/4"
14 PT7820 GASKET 1 MANIFOLD TO BLOCK
15 AR48236 CLAMP 4 HOSE
16 M88753 HOSE 1 CUTTO &
17 AM101126 FUEL FILTER 1
18  M88753 HOSE 1 CUT TO 5*
19 HE312-0256 CAPACITOR 1 (CONDENSOR)
HE815-0178 CAP SCREW, AND-NUT 1 MOUNTS CAPACITOR
20 HE140-2017 SUPPORT 1 AIR CLEANER
21 A22698 NUT i -
22 HES508-0021 GROMMET 1 RUBBER
23__HE140-2025 TUBE 1 AIR INTAKE
4 81 9 SCREW 1 SLOTTED
25 21H1335 SCREW 2 NO. 10 X 5/16"
26 ~ HE153-0515 BRACKET 1 CHOKE CABLE
TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A. 22-19



B22 | |

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

AIR CLEANER AND CRANKCASE BREATHER (ONAN M.N. P218G)
MP4634 , -

THIS PARTS LISTING IS CONTINUED

22-20 . . TRACTOR. HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



18HP-ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

KEY PART NO.

AIR CLEANER AND CRANKCASE BREATHER (ONAN M.N. P218G) (CONTINUED)

PART NAME QaQry REMARKS
T M68020 WING NUT ]
2 HE140-2005 COVER 1 AIR CLEANER
3 HE870-0365 LOCK NUT 1 HEX
4 HE140-1692 COVER 1 ELEMENT
5 HE301-0458 SPACER 1 AIR CLEANER STUD
6 HE140-1496 FILTER ELEMENT 1 AIR CLEANER ELEMENT (FOAM)
7 HE140-1228 FILTER ELEMENT 1 AIR CLEANER
8 HE140-2004 HOUSING 1 AIR CLEANER (INCLUDES STUD)
9 L....... STUD 1 (ORDER HE140-2004)
0 HE123-7417 FILTER 1 BREATHER TUBE
11 HE332-1567 TIE BAND 1 BREATHER TUBE
12 HE123-1429 TUBE 1. CRANKCASE BREATHER
13 HE145-0521 PLATE 1 AR DEFLECTOR
14 24H1283 WASHER 3 7/32" X 1/2" X 0.048"
15 21H997 SCREW 3 NO. 10 X 1-1/2

TRACTOR. HYDROSTATIC - 317  PC-1698 (28-JUL-87)

LITHO IN US.A.

22-21



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G) -

EXHAUST COVERS AND ADAPTERS (ONAN M.N. P218G)

MP4632

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS

1 hE134-46/2 COVER - 1 EXHAUST L.H.

2 HE134-4341 HOUSING 1. EXHAUST R.H.

3 HE154-1725 GASKET 2 EXHAUST ADAPTERS

4 HE154-2709 TUBE 1 EXHAUST R.H. 1-15/64" O.D. QUTLET
5 HE154-2710 TUBE 1 EXHAUST LH. 1-15/64" O.D. OUTLET
6__19H1900 CAP SCREW 4 5/16" X 3/4

7 12H303 LOCK WASHER 4 5/16"

22-22 . TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.SA.



B25

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP5207

ELECTROMAGNETIC PTO CLUTCH (ONAN M.N. P218G)

e
MP5207
KEY  PARTNO. PART NAME QTY . SERIAL NO. REMARKS
T AM105065 FIELD WINDING COIL 1
2 M81978 COMPRESSION SPRING 3
3 M85221 ROTOR : 1 ’
7 S SHAFT KEY 1 (9.52X9.52X25) (CUT FROM H64376)
5 AM100847 ARMATURE 1 (SUB FOR AM39418 OR AM101138) (INCLUDES
. ._SHEAVE) )
6 AM39420 BEARING 1
7 U44000 SNAP RING 1
8 M85516 LOCK NUT 3 g
g ........ HUB - 1 (SUB AM100847 ARMATURE)
10 AM104895 CLUTCH . 1 (SUB FOR AM101136) -
11 24H1300 WASHER 1 25/64" X 2" X 0.194"
12 19H2309% CAP SCREW 1 3/8" X 1-1/4"
13 12H335 LOCK WASHER 1 3/8", (L.H. CLUTCH BOLT ONLY)
14 37H109 SCREW 4 3/8"X7/8"
15 R20847 cuP . 1
16 AM104901 WIRING HARNESS 1 PTO
TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN US.A. 22-23



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

STARTER MOTOR (ONAN M.N. P218G)
(BENDIX TYPE)

MP5201

MP5201

THIS PARTS LISTING IS CONTINUED
22-24 - TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN U.S.A.



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

STARTER MOTOR (BENDIX TYPE) (ONAN M.N. P218G) (CONTINUED)

KEY  PART NO. PART NAME ary REMARKS
7 - STARTER 3
2 19H3467 CAP SCREW 2 5/16" X 1%, (SUB FOR 19H1849 AND HES526-0122)
3 ... COVER 1 (C)
4 . NUT 1 (C)
5 ..., WASHER 1 ()
6 .. ...... SPRING 1 ©)
7 ... ... SPACER 1 (©)
8 HE191-1156 DRIVE 1
9 HE191-1048 CAP SCREW 2
10 12H302 LOCK WASHER 2 1/4"
11 .. CAP 1 STARTER DRIVE END ASSEMBLY CAP (SUB
HE191-1828)
72 HE191-1038 THRUST WASHER 1
13 HE191-1039 ARMATURE 1 .
........ SPRING 4 (A) (B)
15 ........ HOLDER 1 (B)
16 ........ SCREW, WITH WASHER 2 =)
I VAU BRUSH . 2 (A) (B)
8 .. ... STUD 1 E)
19 ........ BUSHING 1 ®)
20 L ....... WASHER 1 (B)
2T ... WASHER 1 (B)
22 ........ WASHER 1 ®)
........ NUT 1 (B)
21 HE191-1532 CAP 1 CAP ASSEMBLY COMMUTATOR (INCLUDES PARTS
_ MARKED WITH A (B))
........ HOUSING - 1 (SUB HE191-1828 STARTER)
HE191-1533 KIT 1 BRUSH AND SPRING (INCLUDES PARTS MARKED WITH
AN (A))
26 HE191-1359 COVER 1 (INCLUDES PARTS MARKED WITH A (C))
27 HE191-1534 SEAL 1 - o

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LTHO IN U.S.A,

22-25



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
ELECTRONIC IGNITION AND IGNITION CONTROL (ONAN M.N. P218G)

MP4637

THIS PARTS LISTING IS CONTINUED

22-26 . - TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN US.A.



18HP"ONAN ENGINE. REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ELECTRONIC IGNITION AND IGNITION CONTROL (CONTINUED) (ONAN M.N. P218G)

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
T HET60-1150 GASKET 1 PLATE
2 HE160-1345 PLATE 1. IGNITION PLUNGER COVER
3 12H302 LOCK WASHER 2 1/4°
4 19H1919 CAP SCREW 2 1/4" X 5/8°
5 HE166-0767 ROTOR 1 IGNITION
6 19H2479 CAP SCREW 1 1/4" X 3/8"
7  HE518-0515 CLIP ~ 1 WIRE
8 19H1914 CAP SCREW 2 1/4" X 1"
9 HE166-0770 FLANGE NUT 1 POSITIVE TERMINAL
0 HET166-0771 FLANGE NUT 1 NEGATIVE TERMINAL
11 HE166-0761 ELECTRICAL COIL 1 BATTERY IGNITION .
12 HE167-1602 CABLE 2 SPARK PLUG WIRE KIT (INCLUDES CAP)
HE166-0604 CAP 1 COIL
13 AM101127 SPARK PLUG 2 SPARK.
14 HE854-0010 LOCK WASHER 2 - LOCK-IT
1 SCREW 2 NO. 10 X 3/8"
16 HE166-0763 CONTROL 1 IGNITION
LITHO IN US.A. 22.27

" TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87)



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ENGINE WIRING HARNESS (ONAN M.N. P218G) :

MP4639

REMARKS

Qry SERIAL NO.

KEY PART NO. PART NAME

7 HE338-2087 WIRING HARNESS
2 HE323-1216 CONNECTOR BODY (PIN&SOCKET) 1
3 HE323-1254 ELECTRICAL PLUG

INTERFACE

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.

22-28



18HP'ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MP4638

ELECTRIC CLUTCH ADAPTER (ONAN M.N. P218G)

MP4638 4

SERIAL NO. REMARKS

KEY PART NO. PART NAME ary
1 HE190-0597 ADAPTER 1 ELECTRIC CLUTCH
2 HES526-0245 WASHER 4
3__19H2461 CAP SCREW 2 3/8" X 1-1/4"
4 SCREW 2 3/8" X.1-1/4"

19H2922

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.

22-29



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)
STATOR AND VOLTAGE REGULATOR (ONAN M.N. P218G)

MP4635

wpae3s A L

KEY PART NO. PART NAME. Qry SERIAL NO. REMARKS

1 HE815-0172 CAP SCREW, AND NUT -
2 HE191-1256 STATOR

el

STATOR KIT WITH INSTRUCTIONS (ALSO INCLUDES
HE332-1993 TERMINAL) (SMALLER STATOR IS
USED WITH M8 MAGNETS FOR 20 AMP ALT OUTPUT)
(CONNECTORS)

3 HE332-1993 TERMINAL

4 HEB821-0008 CAP SCREW
5 HE191-1748 REGULATOR
6 HE332-2319 CLAMP

- o

VOLTAGE (SUB FOR HE191-1275)
ALTERNATOR LEADS = |

22-30 : TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.



18HP"ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MEMORANDA

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A. 22-31



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ENGINE INSTALLATION KIT AND MISC. PARTS IN 18HP ONAN ENGINE REPOWER KIT

MP5206

MP5206 L__/_—\ ' ’—_\_

THIS PARTS LISTING IS CONTINUED

22-32 TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A.



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ENGINE INSTALLATION KIT AND MISC. PARTS IN 18HP ONAN ENGINE REPOWER KIT (CONTINUED)

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T HE403-2615 PLATE 1 (A) (ATTACHES TO TRACTOR FRAME)
19H2461 CAP SCREW 4 (A) 3/8" X 1-1/4", (USE (2) ON ENGINE
MOUNTING PLATE TO FRAME AND USE (2) ON
‘ ENGINE TO MOUNTING PLATE (FRONT))
24H1653 WASHER 2 (A) 13/32" X 1-1/4" X 0.120", (USE (AR) ON
ENGINE MOUNTING PLATE TO FRAME SCREWS)
23H7909 ~WASHER 2 {A) 13/32" X 1-3/8" X 1/4", (USE (AR) ON
ENGINE MOUNTING PLATE TO FRAME SCREWS)
24H1924 WASHER 2 (A) 25/64" X 1-1/4" X 0.060", (USE (AR) ON
ENGINE MOUNTING PLATE TO FRAME SCREWS)
19H1801 CAP SCREW 2 (A) 3/8" X 2, (ENGINE MOUNTING PLATE TO
FRAME)
N10275 LOCK NUT 3 (A) (USE (4) ON ENGINE MOUNTING PLATE 1O
FRAME SCREWS AND USE (2) ON ENGINE TO
MOUNTING PLATE SCREWS)
T 24H1682 WASHER 2 (A) 13/32" X 778 X 0.120", (ENGINE TO
MOUNTING PLATE SCREWS)
37H109 SCREW 2 (A) 3/8" X 7/8", (ENGINE TO MOUNTING PLATE
: (REAR))
12H335 LOCK WASHER 2 (A) 3/8", (ENGINE TO MOUNTING PLATE SCREWS
: (REAR))

2 HE403-2616 COVER 1 (A) (MOUNTS UNDERNEATH FRAME CROSSMEMBER)
21H1298 SCREW 2 (A) NO. 10 X 3/8", (COVER TO CROSSMEMBER)
12H246 LOCK WASHER 2 (A) NO. 10, (COVER TO CROSSMEMBER)

3 HE128-0712 SEAL 2 (A) (SEALS GO BETWEEN BLOWER HOUSING AND
' ENGINE MOUNTING PLATE) .
4 HE190-0684 UNIVERSAL DRIVESHAFT 1 _(A) FRONT PTO SHAFT ADAPTER (ATTACHES TO
ENGINE FLYWHEEL)
19H2915 CAP SCREW 4 (A) 5/16° X 1-1/4", (FRONT PTO SHAFT ADAPTER
- TO FLYWHEEL)
12H303 LOCK WASHER r (A) 5/16", (FOR SCREWS ON FRONT PTO SHAFT
ADAPTER TO FLYWHEEL)
5 26H82 SHAFT KEY 1 (A) 1/4" X 7/8", (FOR FRONT PTO SHAFT
ADAPTER)
6 HE155-2264 BRACKET 1 MUFFLER SUPPORT
7 _HE155-2265 HEAT SHIELD 1 (A) (COVERS TOP AND REAR OF MUFFLER
~HE821-0008 CAP SCREW 2 (A (HEAT SHIELD TO EXHAUST TUBE COVERS)
37H24 SCREW 1 (A) 1/4" X 3/4", (MUFFLER AND SHIELD TO
.  ENGINE BRACKET)
24M77139 WASHER 1 (A) 6.400 X 18 X 1.600MM, (MUFFLER AND SHIELD
TO ENGINE BRACKET)
HE128-0113 SEAL c 2 (A) (SEALS GO BETWEEN TRACTOR SIDE COVERS AND
ENGINE)
9 HE338-2174 - WIRING HARNESS 1 (A) (CONNECTS ENGINE HARNESS TO TRACTOR
: WIRING HARNESS)
0 HE502-1034 HOSE FITTING 1 (A) (CONNECTS FUEL HOSE EXTENSION TO HOSE ON
TRACTOR)
11__HE503-0170 CLAMP 3 (A) (FOR FUEL HOSE EXTENSION)
12 HE539-0930 TEMPLATE . 1 (A) (TEMPLATE FOR GRINDING FRONT FRAME
CROSSMEMBER)
13__HES39-0931 TEMPLATE 1 (A) (TEMPLATE FOR MODIFYING MOUNTING BRACKET
ON MUFFLER)
HES41-0209 KIT 1 ENGINE INSTALLATION KIT (INCLUDES PARTS

TRACTOR; HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LMHO INU.S.A.

THIS PARTS LISTING IS CONTINUED

MARKED WITH AN (A))




18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ENGINE INSTALLATION KIT AND MISC. PARTS IN 18HP ONAN ENGINE REPOWER KIT (CONTINUED)

MP5206

. THIS PARTS LISTING IS CONTINUED

22-34 _ TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.SA.



C11

18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

ENGINE INSTALLATION KIT AND MISC. PARTS IN 18HP ONAN ENGINE REPOWER KIT (CONTINUED)

KEY

A

PART NO. PART NAME aQry SERIAL NO. REMARKS
14 AM103069 CABLE 7 POSTTIVE (POSITIVE TERMINAL TO STARTER
. SOLENOID) .
M81568 BOLT 1 __(FOR POSITIVE BATTERY CABLE TERMINAL)
M81569 NUT 1 (FOR POSITIVE BATTERY CABLE TERMINAL)
12H356 LOCK WASHER 1 1/4", (FOR STARTER (+) TERMINAL)
14H850 NUT 1 1/4". (FOR STARTER (+) TERMINAL)
15 M86133 COVER 1 (COVER FOR POSITIVE BATTERY TERMINAL)
16 M73221 BOOT 1 (FOR POSITIVE BATTERY CABLE TO SOLENOID)
17__AM105000 PUSH PULL .CABLE 1 42.40" CHOKE CABLE
18 M75109 RUBBER MOUNT 2 FRONT FENDERDECK
. 14H785 NUT 2 5/16", (FOR FRONT FENDERDECK RUBBER MOUNTS)
24H1224 WASHER 4 11/32" X 1" X 0.060". (USE ON FRONT RUBSER
MOUNT MOUNTING STUDS)
19 M75109 RUBBER MOUNT 2 REAR FENDERDECK '
24H1224 WASHER 2 11/32" X 1" X 0.060", (USE ON REAR RUBBER
: : MOUNT MOUNTING STUDS)
M89051 NUT 2 (FOR REAR FENDERDECK RUBBER MOUNTS)
14H871 NUT 4 5/16", (USE (2) FOR FRONT FENDERDECK RUBBER
MOUNTS AND (2) FOR REAR FENDERDECK RUBBER
: MOUNTS)
20 N10010 cup 3 (USE (1) TO RETAIN WIRING HARNESS TO TOP OF
: BLOWER HOUSING AND USE (2) TO RETAIN FUEL
HOSE TO TRACTOR FRAME) -
. HOSE 1 1/4" 1.D. X 22" LONG (CUT FROM M63270)
27 AM38823 KT 7 GRASS SCREEN AND COVER (INCLUDES PARTS MARKED
WITH A (B)
22 . M83901 SCREEN . 1 (B)
23~ 37H51 SCREW 5 B /& X 172"
24 24H1720 WASHER 4 (B) 1/4" X 3/4" X 0.060"
25 M84307 COVER 1

(B) BLOWER HOUSING

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN US.A.

22-35



18HP ONAN ENGINE REPOWER KIT (ONAN PERFORMER MODEL # P218G)

MEMORANDA

22-38 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN US.A.



C13

FUEL AND AIR

THROTTLE AND CHOKE CONTROL LEVERS ‘
M24077F
“Z=a
H24077F
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1. M47587 KNOB 1
2 AM102539 CONTROL 1 HEAD AND KNOB (SUB FOR AM37578)
3 _AM38249 WIRE 1 CABLE ASSEMBLY
4 AM102541 .CONTROL 1 THROTTLE AND KNOB (SUB FOR AM37872)
5° 14H786 NUT 2 1/4
6 14H774 NUT 1 3/8"
7 AM102535 CONTROL 1 CHOKE CABLE AND HARDWARE (SUB FOR AM35195)

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 30-1



C14

FUEL AND AIR

MP2628

GOVERNOR LINKAGE

MP2628
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 21H1301 SCREW 2 NO. 10 X 1/2"
2 M49586 CLIP 2
3 038H1729 __BOLT 1 1/4" X 1"
4 24H1287 WASHER 2 9/32" X 5/8" X 0.060"
S5A M83049 ARM 1 -160062
5B AM100433 ARM 1 160063- (SUB FOR AM38690)
6 M4z2117 " WASHER 1
7 14H786 NUT 1 1/4"
8 M83047 SPRING 1
9 19H1919 CAP SCREW 1 1/4" X 5/8"
10 M83048 LEVER 1 SPEED CONTROL
11 M83044 STOP 1 GOVERNOR
12 12H297 LOCK WASHER 1 1/4"
13 M83050 LINK 1 -160062
M84051 LINK 1 160063-
14 M42060 PIN 1
15 M42112 WASHER 1
16 M83045 SHAFT 1
17 24H1287 WASHER 2 9/32" X 5/8" X 0.060"
18 R30828 SNAP RING 1
19 AM32663 KIT 1 GEAR
20 MB83046 CLAMP 1 -160062
30-2 LITHO IN U.S.A.

TRACTOR, HYDROSTATIC - 317  PC-1693 (04-FEB-87)



C15

FUEL AND AIR
CARBURETOR AND REPAIR KIT
MP4595 ~
8
9
10
MP4595

KEY ’ PART NO. PART NAME Qry SERIAL NO. REMARKS

T AM38025 NEEDLE 1 MAIN FUEL

2 M41998 SPRING 1 MAIN FUEL

3 M43131 GASKET 1 CARBURETOR

4 .. ... .. GASKET 1 SEAT GASKET (SUB AM100019 CARBURETOR REPAIR

KIm

5 M86529 SHIM 1 BOWL BAFFLE (SUB FOR M42004)

5 M41994 PIN 1 FLOAT HINGE

7  AM31021 FLOAT 1 KIT INCLUDES M86529 GASKET)

8  M43135 BOWL 1 FUEL BOWL

9 .. ... .. GASKET 1 SCREW GASKET (SUB AM100070 CARBURETOR REPAR

KIT) .
10__M84423 SCREW 1 (SUB FOR M43567)
11 M47557 SCREW i IDLE FUEL ADJUSTMENT
42 M43132 COMPRESSION SPRING 1 THROTTLE LEVER - IDLE FUEL
13__M42084 SCREW 1 IDLE SPEED ADJ.
14 —M42083 SPRING 7 1DLE SPEED
15  AM38009 CARBURETOR 1 -160062 ASSEMBLY
AM38687 CARBURETOR 1160063 ASSEMBLY
1

76~ AMI00019 KIT (SUB FOR AM36147) CARBURETOR REPAIR KIT

(INCLUDES M41894 PIN, M86529 BOWL BAFFLE
GASKET, AND NON-SERVICE PARTS — BOWL NUT

GASKET, BOWL RING GASKET, NEEDLE VALVE, AND
NEEDLE WITH SEAT AND GASKET)

TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LITHO IN U.S.A.

30-3



C16

FUEL AND AIR
AIR INTAKE
MP2630
MP2630
KEY PART NO. PART NAME ory SERIAL NO. REMARKS
T M85266 ELBOW FITTING 1 AIR INTAKE (SUB FOR M84045)
2 M84311 GASKET 1 AIR HORN
3 14H785 NUT 1 5/16"
4 M49605- WASHER 1
5 M84046 BRACE 1
6  21H1127 SCREW 1 NO. 10 X 7/16"
7 24RH1281 WASHER 2 5/32" X 3/8" X 0.048"
8 21H1390 SCREW 2 NO. 10 X 1-3/4"
9 24H1283 WASHER 1 7/32" X 1/2" X 0.048"
10 21H1397 SCREW 1 NO. 10 X 2-3/8"
11 ... ADAPTER 1 (SUB AM38794 OR AM38795) INTAKE ELBOW KIT
12 ... ELBOW FITTING 1 (SUB AM38794 OR AM38795) INTAKE ELBOW KIT
13  AM38794 KIT 1 -123894 AIR INTAKE ELBOW AND ADAPTER
. AM38795 KIT 1 123895-160062 AIR INTAKE ELBOW AND ADAPTER
14  M83162 GASKET 1 -097826 AIR INTAKE
15 F1870R O-RING 1
30-4 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



C17

FUEL AND AIR
FUEL PUMP
MPZ631
1
7
KEY PART NO. PART NAME aQry SERIAL NO. REMARKS
T R32639 HOSE 1
2 AR48236 CLAMP 2
3 M43285 ELBOW FITTING 2
4 M81603 GASKET 1 FUEL PUMP
5 24H1287 WASHER 2 9/32" X 5/8" X 0.060"
6 AM38015 FUEL PUMP 1
7 MB8232 SCREW 2
LITHO IN U.S.A. 30-5

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87)



- C18

FUEL AND AIR
FUEL TANK
MP2566
“z=a
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 AM35120 GAUGE 1
2 M81682 FOAM PAD 2 FUEL TANK
3 M48266 FOAM PAD 2 FRONT OF TANK
4 M46450 CLAMP 1
5 M88753 HOSE 1 (3.048 M) 10 FT., FUEL LINE (SUB FOR M43351)
6 AR48236 CLAMP 2 (SUB FOR M47470)
7 AM31850 SHUT-OFF VALVE 1
8 AR21836 CLAMP 1
9 AM100543 FUEL TANK 1 (SUB FOR AM37051)
10 M48267 FOAM PAD 2
30-6 TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A.



C19

FUEL AND AIR
AIR CLEANER
MPI832
= §
22— 4 s
1 — =
6
13—
am— 7
1 2___——-
8
9
\ —
MP2632 %
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 M82931 HOSE 1
2 M44475 WING NUT 1 -160062
M83914 WING NUT 1 160063-
3 24H1305 WASHER 1 160063- 13/32" X 13/16" X 0.060"
4 M84023 WASHER 1 160063-
5 M82043 HOUSING 1 -160062 _TOP.
M84024 AIR CLEANER 1 160063- TOP
6 AM100137 FILTER ELEMENT 1 (SUB FOR AM34093)
7 M81377 STUD ‘ 1
8 Msz2211 HOUSING 1 -160062 LOWER
- M84025 AIR CLEANER 1 160063- LOWER
9 AR21839 CLAMP 1
10 Md4e610 EJECTOR 1
‘11 14H786 NUT 1 1/4"
12__M80593 SUPPORT 1 156001- HARNESS
13 37H51 SCREW 1 /4" X 1/2*
TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S A. 30-7



C20

FUEL AND AIR
INTAKE MANIFOLD
MP2633
MP2633
KEY PART NO. PART NAME ary SERIAL NO. REMARKS

1 19H1907 CAP SCREW 4 5/16" X 2-3/4"

2 12H303 LOCK WASHER 4 5/16"

3 M83447 ANGLE 2

4 M83025 INTAKE MANIFOLD 1

5 M83024 GASKET 2 INTAKE

6 14H611 NUT . 2 5/16"

7 M83075 STUD 2
30-8 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



c21

FUEL AND AIR
EXHAUST MANIFOLDS
MP2634
@)
"MP2634 -
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 M83037 EXHAUST MANIFOLD 1 (CYLINDER NO. 1)
2 M83024 GASKET 2 (SUB FOR M83036)
3 __M83038 EXHAUST MANIFOLD 1 (CYLINDER NO. 2)
4 M83080 STUD 7
5 12H303 LOCK WASHER 4 5/16"
6 14H785 NUT 4 5/16"
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 30-9



C22

FUEL AND AR
MUFFLER
MP586
-’"/,
2
KEY  PART NO. PART NAME QTY  SERIAL NO. " . REMARKS
1 AM37874 MUFFLER 1 T
AM38048 MUFFLER 1 SPARK ARRESTING (INCLUDES CLAMP)
2 AM35457 CLAMP 2
3~ 37H51 SCREW 1 174X /2"
4 M83394 SPACER 2 155001-
TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87)  LITHO IN U.S.A,

30-10



ELECTRICAL

MP2635

14

/
_ 13
M2635
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T M86133 COVER 1 (SUB FOR M80633 OR MB83639)
2 M81568 BOLT 2
M81353 BOLT 1 (USE ONLY WITH AM103895 NEG CABLE)
3 M81569 NUT 2
14H785 NUT 1 5/16", (USE ONLY WITH AM1038395 NEG CABLE)
4 AM36950 CABLE 1 POS
5 AM37220 CABLE 1 NEG (NOT AVAILABLE) (SUB (1) EACH AM103895,
M81353, 14H785)
AM 103895 CABLE 1 NEG (WHEN ORDERING THIS CABLE ALSO ORDER
M81353 BOLT AND 14H785 NUT)
6 AM37873 CABLE 1 -155000 N
AM38381 CABLE 1 155001-
7 14H844 WING NUT 2
- 8 M83518 BOLT 2 (SUB FOR M40004) '
9 AM101500 KIT 1 BATTERY HOLD DOWN AND BOOT (SUB FOR M42373,
THIS APPLICATION) (INCLUDES POSITIVE
BATTERY BOOT)
10__N10010 CLiP 3
11 19H1227 CAP SCREW 3 1/4" X /2"
12  14H786 "NUT 4 1/4"
13 M42549 BASE 1 .
14 " TY6180 BATTERY 1 (SUB FOR AM31186, THIS APPLICATION)

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)

40-1



DO3

ELECTRICAL

MP4252

WIRING HARNESS, CIRCUIT BREAKER AND SOLENOID

MP4262
KEY  PART NO. . PART NAME Qry  SERIAL NO. REMARKS
1 M88376 KNOB 1 (SUB FOR AM35311)
2 M42561 NUT 1
3 _AH85260 SWITCH 1 LIGHT
WIRING HARNESS 1
S5 AMS53945 SOLENOID 1
6 _19H1919 CAP SCREW 1 1/4" X 5/8"
7 12H297 LOCK WASHER 2 174
8 14H786 NUT 3 1/4
9 AM33218 WIRING LEAD 1 .
WASHER 1 8/32" X 5/8" X 0.060°
11 14H611 NUT 2 5/16"
12 M83733 NUT 1 (SUB FOR M46480)
1 KIT 1 PTO (SUB FOR AM34289)
14 AM33621 CIRCUIT BREAKER 1 (25 AMP)
15 19H1948 CAP SCREW 1 1/4" X 3/4"
6 M80603 RIVET 2
17 M48743 INSULATOR 1
18 AM36443 SWITCH 1
0 SWITCH 1 NEUTRAL START
20 M66044 TIE BAND 1
21 37H91 SCREW 2 NO. 10 X 1/2
227 M48742 CHANNEL 1
23 AM35128 AMMETER 1
24 AM32318 SWITCH 1 IGNITION
25 24H1806 WASHER 1 37/64" X 7/8" X 0.036"
26 M46820 NUT 1
27 __M40718 KEY 2 IGNITION
99 RING 1
29 AM30700 KEY 1 (KEY AND KEY RING)
30 M90206 CONNECTOR 1
40-2 TRACTOR, HYDROSTATIC - 317

PC-1698 (04-FEB-87)

LITHO IN US.A,



D04

ELECTRICAL
HEADLIGHTS, TAILLIGHTS, AND WIRING HARNESS
M19367
”I'.
&
o oy
3~ 12/
l \
11
M19397

KEY  PART NO. PART NAME QY SERIAL NO. REMARKS

1 12H295 LOCK WASHER 4 NO. 10

2 14H631 NUT 4 NO. 10

3 AM35079 TAIL LAMP 2

4  AM35424 BULB 2

5 AM35469 WIRING HARNESS 1 TAILLIGHT

6 AM35171 WIRING HARNESS 1 HEADLIGHT

7 AD2062R BULB -3 (SUB FOR AM35170)

8 M48123 LENS 1 HEADLIGHT
.9 M48790 WASHER 2
10 21H1158 SCREW 2 NO. 8 X 1/2"
11 M49815 GASKET 2 TAILLIGHT
12 24H1283 WASHER 8 7/32" X 1/2" X 0.048"

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-37) LITHO IN U.S.A. 40-3



DOS5

ELECTRICAL

MP2637

MP2637

ELECTROMAGNETIC PTO CLUTCH (WARNER)

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 N10011 CLIP 1
2 AMB36066 FIELD WINDING COIL 1
3__M47130 COMPRESSION SPRING 4
4 ... SHAFT KEY 1 1/4" SQ. X 5/8", (CUT FROM H64374)
5 AMB36067 ARMATURE 1 (SUB AM38532 OGURA CLUTCH)
6 M63265 LOCK NUT 4
7 AN111537 BALL BEARING 1 (SUB FOR JDS208)
8 E14137 SNAP RING 2 :
9 AM34287 CLUTCH 1 (SUB AM38532 OGURA CLUTCH)
10 M42338 BUSHING 1
11 24H1332 WASHER 1 16/32" X 1-1/2" X 0.149"
12 19H2247 CAP SCREW 1 7/16" X 1°
13~ 19H1936 CAP SCREW 4 3/8" X 3/4°
12H310 LOCK WASHER 4 3/8°
AM38532 CLUTCH 1 COMPLETE OGURA CLUTCH ASSEMBLY (KIT TO

REPLACE WARNER CLUTCH EITH OGURA CLUTCH)
(SEE NEXT PAGE FOR OGURA CLUTCH COMPONENT
PARTS)

NOTE: IDENTIFY CLUTCH BY COMPARING W/ILLUSTRATION FOR OGURA CLUTCH - SEE ADJOINING PAGE.

40-4

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



D06

ELECTROMAGNETIC PTO CLUTCH (OGURA)

ELECTRICAL

MP3006

KE)M P 3% PART NAME Qry SERIAL NO. REMARKS
T N70011 cupP - 1
2 AM38624 FIELD WINDING COIL 1 (SUB FOR AM37398) -
3 19H1936 CAP SCREW 4 3/8" X 3/4", (NOT INCLUDED IN AM38623 OR
AM38532 CLUTCH ASSEMBLIES)
12H310 LOCK WASHER 4 3/8", (NOT INCLUDED WITH AM38623 OR AM38532
CLUTCH ASSEMBLIES)
4 M81979 ROTOR 1
5 M81978 COMPRESSION SPRING 4 .-
6__M81981 BUSHING -1
7 AM38824 ARMATURE 1 (SUB FOR AM37399)
8 M68954 LOCK NUT 4 3/8"
9 M81982 WASHER 1
0 AN111537 BALL BEARING 1 (SUB FOR AM37400 OR JDS208)
11 M81980 SNAP RING 1
12 AM38623 CLUTCH 1 (SUB FOR AM37348)
13 M42338 BUSHING 1
14 19H2247 CAP SCREW . 1 7/16" X 1°
15 24H1332 WASHER 1 15/32" X 1-1/2° X 0.149"
% ........ SHAFT KEY 1 1/4" X 5/8", (CUT FROM H64374)
17 M45572 WASHER AR
18 M45828 WASHER AR
... .. CONDUIT 1 SHRINKABLE TUBING (25MM, CUT FROM M85539)
20 AM38532 CLUTCH 1 COMPLETE OGURA CLUTCH ASSEMBLY

NOTE: IDENTIFY CLUTCH BY COMPARING W/ILLUSTRATION. FOR WARNER CLUTCH, SEE ADJOINING PAGE.

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN U.SA. _ 40-5



D07

STARTER

ELECTRICAL

*MP4160

MP4160

THIS PARTS LISTING iS CONTINUED

40-6 TRACTOR, HYOROSTATIC - 317 PC-1698 (04-FEB-87) UTHO IN U.S.A.



D08

ELECTRICAL
STARTER (CONTINUED)
KEY PART NO. PART NAME ory REMARKS
T .. _ SPRING 1 (SUB.AM38665)
2 ... BRUSH 1 (SUB AM38665)
3 ... BRUSH 1 (SUB AM38665)
4 AM38665 KIT 1 BRUSH AND SPRING
5 AM38041 CAP 1 (SUB FOR AM38042)
6 12H302 LOCK WASHER 5 1/4"
7 19H1919 CAP SCREW 2 1/4" X 5/8"
8 14H786 . NUT 4 1/4"
9 24H1287 WASHER 1 9/32" X 5/8" X 0.060"
10 M41860 WASHER 1
11 AM38038 ARMATURE 1
12 M47572 THRUST WASHER 1
13 AM38040 CAP 1
14 M83070 BOLT - 2
15 AM38039 KIT 1 DRIVE
16 ..., .. SPACER 1 (SUB AM38245)
17 oL, SPRING 1 (SUB AM38245)
18 . ... .. SPACER 1 (SUB AM38245)
19 ... .. LOCK NUT 1 (SUB AM38245)
20 ........ COVER 1 (SUB AM38245)
21 AM38245 KIT 1 DRIVE PARTS HARDWARE
22 12H356 LOCK WASHER 1 1/4"
23 AM38013 STARTER 1 (A)
24 . ....... HOLDER 1 (SUB AM3804 1)
(A) ALSO INCLUDES AM38019 COVER.
TRACTOR, HYDROSTATIC - 317 PC-1698 (01-APR-85) LITHO IN U.S.A. 40-7



D09

ELECTRICAL
B IGNITION SYSTEM
MP5214
9 "L 1
| %
7\ A
_ 13
4@ 7
% 5
~Q
S é!
—g
MP5214 .
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 M43162 GROMMET 2
2 M64232 TERMINAL 6 MALE
3 M63593 RECEPTACLE 6 FEMALE
. ... WIRING LEAD 1 (SUB AM37239 LEAD KIT)
5 ..., TERMINAL 2 (SUB AM37239 LEAD KIT) ~
[ EYELET 4 (SUB AM37239 LEAD KIT)
7 AM37239 KIT 1 LEAD
8 AM38019 COVER 1
9 AM35000 CONTACT 1
10 21H1292 SCREW 1 NO. 8 X 1/4°
11 12H290 WASHER 1 NO. 8
12 M88260 DOWEL PIN 1 (SUB FOR M83051) BREAKER
13 M84723 GASKET 2 (SUB FOR M42007)
14 _M83052 CLAMP 1
15 37H24 SCREW 1 1/4" X 3/4"
16 ... ..., ELECTRICAL COIL 1 (SUB AM101467 COIL REPLACEMENT KIT)
17 AM33426 STATOR 1 STATOR
18 24H1281 WASHER 4 5/32" X 3/8" X 0.048"
19 21H1148 SCREW 4 NO. 10 X 3/4"
20 M47486 CONNECTOR 1
21 21H1207 SCREW 1 1/4" X 7/16"
22 12H302 LOCK WASHER 2 1/4"
23 AM34738 VOLTAGE REGULATOR 1
24 M47488 CONNECTOR 1
25 ] HE167-1602 CABLE 2 IGNITION CABLE KIT (1-11" AND 1-19") (USE
WITH AM38021 COIL) (DO NOT USE IF AM101467
COIL KIT HAS BEEN INSTALLED) (SUB FOR
AM38022 HIGH TENSION LEAD)
AM101482 KIT 2 (USE WITH AM39080 COIL OR WHEN AM101467
REPLACEMENT COIL KIT HAS BEEN INSTALLED)
26 AM38027 SPARK PLUG 2
27 AM39083 KIT 1 CONDENSER (SUB FOR AM38020)
28 14H631 NUT 2 NO. 10
121295 LOCK WASHER 2 NO. 10 .
29 AM101467 KIT 1 COIL REPLACEMENT KIT (INCLUDES AM 101482 HIGH

TENSION LEAD KIT) (SUB FOR AM38021 COIL OR

AM39080 COIL)

40-8

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LITHO IN U.S.A.



D10

ELECTRICAL

MP4593

HOURMETER KIT

MP4593 .
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T AM102554 WIRING HARNESS 1 (C) UNCLUDES U46370 INSULATOR) (SUB FOR
AM37023) :
2A 14H778 NUT. 1 (A) NO. 10
2B 14H605 NUT 2 (BYNC. 8
3A 24H1281 WASHER 1 (A) 5/32" X 3/8" X 0.048"
3B _12H315 LOCK WASHER 2 (B) NO. 8
4A"M8e064 BRACKET ] (A) (SUB FOR M83813)
4B M87064 RETAINER 1 (B) -
5A AM36345 HOUR METER 1 NOT AVAILABLE (SUB AM100385)
5B AMT00385 HOUR METER 1 ©
6 U46370 CONNECTOR 1 ©
7__M66044 TIE BAND 1 (C)
8 AM103392 KT 1 HOURMETER ( AM103391 WIRING 100 HOURMETER

HARNESS IS INCLUDED IN THIS KIT BUT CANNOT
BE USED IN THIS APPLICATION, ONLY USED ON

(A) PARTS USED WITH AM36345.

(B) PARTS USED WITH AM100385.

100 SERIES TRACTORS) (SUB FOR AM37022)

(C) PARTS USED WITH AM103382.

TRACTOR, HYDROSTATIC - 317

PC-1698 (28-JUL-87)

40-9



D11 "
ELECTRICAL

BATTERY CHARGER KIT

M24101F
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T 24H1289 WASHER ] 21/64" X 5/8" X 0.048"
2 N10010 cupP 1
3 AM32877 WIRING LEAD 1
4 AM36786 BATTERY CHARGER 1

s'\'\_'

LITHO IN U.S.A.

40-10 “« TRACTOR, HYDROSTATIC - 317  PC-1638 (04-FEB-87)



POWER TRAIN

"UNIVERSAL JOINT, FAN, AND FAN SHIELDS

MP4583
Q
MP4583 g
KEY PART NO. PART NAME QrYy REMARKS
1 M494/4 SHIELD ~ 1
2 AM32556 FAN 1
3 __34H314 SPRING PIN 1 1/4° X 1-1/4"
4 37H51 SCREW ) 10 1/4* X 1/2"
5 21H1301 SCREW 2 NO. 10 X 1/2"
6 __M47132 PLATE 1 VALVE SPRING
0 KNOB 1 .
8 14H785 NUT 1 5/16"
9 19H2440 CAP SCREW 1 5/16" X 2-1/2" -
10, AM37875 UNIVERSAL JOINT 1
11 M81896 PIN 1 (SUB FOR M83141 GROOVE PIN AND 114206 COTTER
PIN)
12 14H778 NUT 2 NO. 10
13 24H1136 . WASHER 4 11/32" X 11/16" X 0.060"
14 M81909 TIE BAND 1
15  AMB33037 SHIELD 1 FAN SHIELD WELDED
16  M44406 SHIELD 1 FAN

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO INUS.A.



D14

TRANSMISSION

POWER TRAIN

MP2646

MP2646

THIS PARTS LISTING IS CONTINUED

50-2

LITHO IN U.S.A.

PC-1698 (01-APR-85)

TRACTOR, HYDROSTATIC - 317



POWER TRAIN

TRANSMISSION (CONTINUED)

KEY PART NO. PART NAME QTYy REMARKS

T 19H1899 CAP SCREW 2 7/16" X 2"

2 24H1219 WASHER 2 7/16" X 1" X 0.075"

3 M45400 SEAL 1

4 JD8sdd NEEDLE BEARING 1

5 M45375 O-RING 1

6 M45395 PIN t

7 AM37353 KIT 1 CHARGE PUMP

8 M45376 SCREW 1

9 M45982 SCREW 1
0 24H17303 WASHER 1 13/32° X 11/16" X 0.060°
11 M42671 FITTING 2
12 M42665 O-RING 2
13 AM31324 KIT AR SHM
14 M45383 EXTENSION SPRING -1
15 M45382 SPRING 1

i RELIEF VALVE 2
17 M45387 O-RING~ 2
18 M45388 BACK-UP RING 2
1 O-RING 2
20 AM32939 KIT 2 CHECK VALVE ASSEMBLY
21 15H558 PIPE PLUG 4 1/8"
22 AM37734 SECTION 1 CENTER
23 19H1801 CAP SCREW 4 3/8"X 2"
24. MA45379 O-RING 2
25 M45378 PLUG 2
26 M45377 UNION FITTING 1
27 __19H1800 CAP SCREW 2 3/8" X 1-1/2"
3 OIL FILTER 1 (SUB FOR AM37025 AND AM38441)

29 AM32956 NEEDLE BEARING 2
30 M45389 PIN 2
31 M45390 PLATE 1
32 AM35564 KIT 1 CYLINDER BLOCK (SUB FOR AM100825)
33 M45392 PLATE 1
34 M48918 KIT 3 PIN
35 M45394 PLATE 1
36 _M45396 DRIVE SHAFT 1
37 JD8535 BALL BEARING 1
38 M45400 SEAL 1 PUMP SHAFT
39 JD8634 ROLLER BEARING 1 .
40 M45397 DRIVE SHAFT 1
41 M45006 SCREW 2
42 M45409 PLATE 1 MOTOR SWASHPLATE
43 M45391 PLATE 1 MOTOR
44 M45398 PIN 2
45 M45399 GASKET 1 TRANS. HOUSING
46 AM36191 HOUSING 1 (INCLUDES SEALS AND BEARINGS)
47 M45403 SNAP RING 2
48 M45405 SHAFT 1
49 AM37354 KIT 1 WASHER
50 M86241 SEAL 2 (SUB FOR M49530)
51 JD9906 NEEDLE BEARING 2
52 M45404 PIN 1
53 AM39998 TRANSMISSION 1 (SUB FOR AM37775)

TRACTOR, HYDROSTATIC - 317

PC-1698 (04-FEB-87)

_ LITHO IN U.SA.

50-3



D16

POWER TRAIN

AXLE HOUSING

13

>
==a

MP3816
. 16
KEY PART NO. PART NAME ory SERIAL NO. REMARKS
i ........ HOUSING 1 (SUB AM39067 CR AM39069 OR AM33074 ACCORDING
TO S.N.)
2 M44689 GASKET 1 -155047 _HOUSING
3 N154959 DOWEL PIN 2 @ :
4 AM32777 HOUSING 1 -155047 UPPER
AM38475 HOUSING 1 155048- (Z)
5 M44691 GASKET 1 -155047 GEAR.COVER
6 M44690 COVER 1 @
7 _37H49 SCREW 8 (Z) NO. 10 X 1/2° :
24H1283 ~WASHER 8 (2)7/32" X 172" X 0.048"
8 M44379 BUSHING 4 .
9 19H3141 CAP SCREW 2 3/8" X 5-1/2"
14H1076 NUT 2 3/8° i
10 M44386 GASKET 1 -155047 UPPER HOUSING -
11__E76561 CAP 1 (Z) (SUB FOR M44696) (63.50 MM) 2-1/2"
12 19H2054 CAP SCREW 2 3/8" X 4-3/4"
13 AM37777 TUBE 1
R26906 O-RING 1
T_MZ§57€ ADAPTER 1
R48384 FITIING 1
17 19H1849 CAP SCREW 8 (2) 5/16" X 1-1/4"
T2H291 LOCK WASHER 8 (2) 5716
14H785 NUT 8 (2) 5/16
- 18 __MA44708 CAP SCREW 4 -155047
19H18%9 CAP SCREW 4 155048- 2y 7/16° X 2°
19 M81609 BOLT 8
. M63370 LOCK NUT 8 5/16"
20 AM33291 SHAFT 1 (2) BRAKE
21 ... AXLE 1 (SUB AM39061 OR AM39069 OR AM39074 ACCORDING
TO S.N.)
22 AM39061 HOUSING 1 “XOXOXXXX _AXLE HOUSING AND BRAKE. SHAFT KIT (ALSO
INCLUDES AM33291 SHAFT) (SUB FOR AM34119)
AM39069 AXLE 1 0000X-155047  (ALSO INCLUDES MOUNTING PLATE ON AXLE
HOUSING) (SUB FOR AM35283),
AM39074 HOUSING 1 155048- AXLE HOUSING AND BRAKE SHAFT KIT (ALSO

INCLUDES AM33291 SHAFT) (SUB FOR AM38480)

PARTS MARKED WITH A (Z) ON THIS PAGE AND ADJOINING PAGES IN THIS SECTION ARE INCLUDED IN AM39069
AXLE WELDED-REPAIRS KIT.

50-4

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)

LITHO IN U.S.A.



D17

POWER TRAIN
TRANSMISSION SIGHT TUBE
MP2647
2
3 .
2 \$ 1
¢ Ao CS 2
1. . 7 2)
N é/ @’
4
) ’/ ' o 11
. 6 o . g
: g 8 .
_ : ?; d 10
MP2647 E
2 7 9
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS .
1T HOSE ~ 1 10' CTL (1- 304.8 AND 1- 50.8) (CUT FROM
M63270)
2 AR48236 CLAMP 4 (SUB FOR M47470)
3 AM36965 ACCUMULATOR 1
4 14H1076 NUT 1 -165000 3/8"
5 Md49542 STRAP 1 -155000 .
6 19H1936 CAP SCREW . 1 ~ -155000 3/8" X 3/4°
7 M42125 FITTING 2
8 R26906 O-RING 1
9 M81514 ~ FITTING 1
10 29H717 - THREADED NIPPLE 1 3/8"X 6"
11 M48867 FITTING 1
12 M83791 CLIP 1 155001-
TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A. 50-5



D18

DIFFERENTIAL CASE AND BEVEL GEARS

POWER TRAIN

M24088F

M24088F

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 M44702 BEARING CUP . 2 [¥4)
2 JD8902 BEARING CONE 2 (V4]
3 AM32764 KIT 1 (Z) SHIM
4 M44694 CASE 1 - (2) DIFFERENTIA
5 M42728 SPRING PIN 1 @) :
6 M42730 WASHER -2 2)
PINION 2 [¥4]
8 M42725 GEAR 2 (Z) DIFFERENTIAL SIDE
9 M42729 WASHER 2 (Z)
7 SHAFT 1 [v4)
11 M42716 CAP SCREW 5 (2) 378" X 13/16"

PARTS MARKED WITH A (Z).ON THIS PAGE AND ADJOINING PAGES IN THIS SECTION ARE INCLUDED IN AM39069
AXLE WELDED-REPAIRS KIT. '

50-8 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



D19

REAR AXLE SHAFTS AND HUBS

POWER TRAIN

M24090F

ﬁ'&
A.QW

000%

H24090F
KEY PART NO. PART NAME Qrr SERIAL NO. REMARKS
T1TH240 COTTER PIN S 2 5732 X 1-1/2°
2 14H875 NUT 2 7/8"
3 M48439 WASHER 2
4 M48440 HUB 2
5 M44464 WASHER 2
6 M46621 WASHER 2 @) 4
4 GASKET 2 (7) WHEEL BEARING
8 M44710 RETAINER 2 7a)
9 AM32765 ROLLER BEARING 2 )
70, AM33678 SEAL 2 @or
11 M48768 AXLE 1 (2) (412.8 MM) 16-1/4" RH.
M48769 AXLE 1 {2) (390.5 MM) 15-3/8" LH.
9 BOLT 8 @
M63370 . LOCK NUT 8 @

PARTS MARKED WITH A (Z) ON THIS PAGE AND ADJOINING PAGES IN THIS SECTION ARE INCLUDED IN AM39069
AXLE WELDED-REPAIRS KIT.

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A. : 50-7



D20

POWER TRAIN

M24089F

DIFFERENTIAL RING GEAR AND PINION

10
M240891

KEY PART NO. PART NAME Qry

T R26192 SNAP AING T
M83707 SNAP RING 1 155048- @

2__AM32767 KIT 1 -155047 _SHIM
AM38479 KIT 1 155048- (2) SHIM

3 M44698 BEARING CUP 1 -155047 (SUB JDB239, THIS APPLICATION)
JD8239 BEARING CUP 1__155048- @

9 BEARING CONE 1 155047

JD8905 BEARING CONE 1 155048- @)

5__M44693 BUSHING 1 @

6 Md44703 GEAR 1 (2) SPUR

7 AM32763 KIT 1 -155047 SHIM
AM38478 KIT 1__155048- (Z) SHIM

8 JD7291 BEARING CUP 1 -155047
JD8267 BEARING CUP 1 155048- (2)

9 _Ma4699 ROLLER BEARING 1 -155047
~JD8979 BEARING T 155048 @ ~

10 AM32766 GEAR 1 -155047 (5-HOLE RING GEAR REPLACES 10-HOLE GEAR)
AM38476 GEAR 1 155048- (2) (5-HOLE RING GEAR REPLACES 10-HOLE GEAR)

PARTS MARKED WITH A (Z) ON THIS PAGE ANL DJOINING PAGES IN THIS SECTION ARE INCLUDED IN AM39069
AXLE WELDED-REPAIRS KIT.

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)

LITHO IN US.A.



POWER TRAIN

MP2648

542 FRONT PTO GEARCASE

14
6
L
1MP2648
KEY PART NO. PART NAME L.ary REMARKS
T 26H22 SHAFT KEY < 1 174 X 1
2 M43804 SHAFT 1 INPUT
3 26H77 SHAFT KEY 1 3/16" X 3/4"
4 22H975 SET SCREW 1 5/16" X 5/16"
5 AM31984 LOCKING COLLAR 1 (INCLUDES 22H975)
6 M43805 THRUST WASHER 4 .
7 JD98a1 NEEDLE BEARING 2 (SUB JD9890, THIS APPLICATION)
JD9890 NEEDLE BEARING 4
8 JD7760 LUBRICATION FITTING 2
9 AA5607R SEAL 2 OIL
10 AM31983 HUB 2 GEAR BOX
11 M43809 BREATHER 1
12 Ma3793 GEAR CASE 2
13 L2349N SNAP RING 1
14 W11955 LOCK NUT 22
BOLT 9 5/16° X 3/4"
03H2126 BOLT 1 5/16" X 1-1/8"
16 ... SHAFT KEY 1 1/4"X1.00", (CUT FROM H64374)
17 Ma3807 SHAFT 1 OUTPUT
18 15H638 PIPE PLUG 1 1/8"
19 AM31985 BOLT 2
GEAR i 721 (DRIVEN)
21 U17408 RING 1
22 MA3806 GEAR 1 18T _(PINION)
23 03HI709 BOLT 7 5/16" X 1
24 11H237 COTTER PIN 1 178" X 2"
TRACTOR. HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 50-9



D22

POWER TRAIN
MODEL 542 FRONT PTO SHEAVES, BELT, BRACKET AND SHIELD
M17999
6
7
] o
e
‘/C¢ 20
0
8 A
i
(S %5
M17999 =
KEY PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 2401693 WASHER 2 1-1/64" X 1-1/2" X 0.134"
2 AM33334 SHEAVE 1 DRIVE
3 JD8597 BALL BEARING 1
4  19H1901 CAP SCREW 4 5/16" X 2"
12H303 LOCK WASHER 4 5/16"
5 M82720 BELT 1 V-BELT
6 22H//6 SET SCREW 1 5/16" X 7/16"
7  AM31980 SHEAVE 1 PTO (DRIVEN)
8 M42579 PIN 2
9 M425/8 COMPRESSION SPRING 2
10 34H385 SPRING PIN . 2 1/4" X 1-3/4"
11 __AM31978 BRACKET 1
127 W11955 LOCK NUT 8
13 03H1505 BOLT 4 5/16" X 1-3/4"
14 24H1136 WASHER 8 11/32" X 11/16" X 0.060"
15 M45848 LABEL 1 CAUTION
16  AM31981 SHIELD 1
17 ___M45575 BUSHING 4 (WITH STEEL PTO SHEAVE)
1§ JD5603 LABEL 1
AM35078 KIT 1 FRENCH DECAL (CANADA ONLY)
50-10 TRACTOR, HYDﬁosrAth -317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



EO2

STEERING AND BRAKES

STEERING WHEEL AND GEAR

MP2651
=
14 »
KEY  PARTNO. PART NAME QTY  SERIAL NO. REMARKS
1 M43745 PLUG -~ 1 (A)
2 M43747 WASHER 1 (A)
3 R26552 BALL 6 (A) (7.94 MM) 5/16"
4 AM37924 KT ; 1 (A) BEARING
5 JD7763 LUBRICATION FITTING 1 (A) 178", 45°
6 19H1731 CAP SCREW 3 3/8" X 1" .
7 12H304 LOCK WASHER 3 3/8"
8 AM35339 STEERING GEAR 1 (SUB FOR AM100267) (ALSO ORDER M43744)
(INCLUDES PARTS MARKED W/AN (A))
9 M43743 BEARING 1 A)
10 M43744 SEAL 1 (A) SEALING WASHER
11__M85416 STEERING WHEEL 1 (SUB FOR M82076 OR M43800 OR M83501)
127 14H866 NUT 7 (A) 578"
13 T11220 . O-RING 1
14 M80644 CAP 1
15 M46707 LABEL 1
16 14H904 NUT 2 (A) 3/4"
17 AM33331 SEAL KiT 1 (A)
18 AM33329 LEVER 1 A)
19 M45567 ‘STUD 1 A)
20 14H832 NUT 1 (A) 9/16"
WASHER 1 (A)
22 11H235 COTTER PIN 1 () 1/8" X 172
TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN U.S.A. 60-1



EO3

STEERING AND BRAKES

STEERING LINKAGE AND PIVOT

MP207
s
MP207
KEY PART NO." PART NAME QrYy - SERIAL NO. REMARKS
1T M83527 BOLT 1 3/8" X 1-1/4"
2 24H1176 WASHER 3 13/32" X 1-1/4" X 0.090"
3 M48518 BUSHING 1
4 M48640 WASHER 2
5 AM37745 LINK 1 STEERING
6 U13184 LOCK NUT 1 .
3 PIVOT 1
8 M48597 BUSHING 1
9 19H1936 CAP SCREW 3 3/8" X 3/4"
70 M83440 LOCK NUT 1
11 24H1864 WASHER 2 13/32" X 3/4" X 0.105"
12 M48594 ARM 1
3 19H1801 CAP SCREW 1 3/ X 2"
14 M40514 SNAP RING 2
15 24H1184 - WASHER 2 25/32" X 1-1/4" X 0.105"
16 T13742 BUSHING 1
17 AM30774 BEARING 1 STEERING
18 14H1076 NUT 2 3/8"

60-2 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN USA.



EO4

STEERING AND BRAKES

M24084F

N24084F

BRAKE PEDALS

KEY PART NO. PART NAME Qry REMARKS
T 25H97 GROOVE PIN < 2 174" X 1-1/4°
2 AM35934 ARM 1
3 24H1184 WASHER 2 25/32" X 1-1/4" X 0.105"
4 AM37762 ARM 1
5 P45518 BUSHING 1
6 AM37887 LEVER 1 ~L.H.
7 M81449 PAD 1 LH. .
8 M82775 PLATE 1 LH.
9 37H8s4 CAP SCREW 3 1/4" X 3/4"
0, M43646 PAD 1 RH.
11 M87278 SUPPORT 1 (SUB FOR M82774) R.H.
12 M82773 STRAP 1
13 37H154 SCREW 1 & X1
14 M82772 WASHER 1
15 __M46935 WASHER 1
16 AM37886 PEDAL 1 RH.
17 11H224 COTTER PIN 1 1/8" X 1-1/4"
18 JD7797 LUBRICATION FITTING 1

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



EOS5

STEERING AND BRAKES

REAR WHEEL BRAKES AND LINKAGE

MP2652
\\;‘w
MP2652

KEY PART NO. PART NAME aory SERIAL NO. REMARKS
T AM34204 BRAKE 1 R.A.

AM34295 BRAKE 1 L.H.
2 _M46846 SPRING 4
3 Md46845 SPRING 3
4 M40753  PIN 2
5 11H211 COTTER PIN 2 1/8" X 3/4"
6 M81327 YOKE 2
7 - S169M SPRING 2
8 11H206 COTTER PIN 2 3/32" X 3/4"
@ AM37761 LFT LINK 2
10 M44433 "BRAKE DRUM 2
11 AM34284 BRAKE SHOE 4

60-4 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



EO6

STEERING AND BRAKES

M24391F

PARK BRAKE AND INTERLOCK

8—+ s-a
@\
1
4
, 3
! \\a
\o°’\’
13
17 /
7
. 8
6
16 NY3L
N d
AN,
M24391F,
4 o
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 M40006 KNOB ~ 1
2 24H1682 WASHER 1 13/32" X 7/8" X 0.120"
3 MB82580 WELD NUT 1
4 M82609 - ROD 1 PARK BRAKE
5 . M82608 ROD 1 INTERLOCK
6 M82558 ARM 1 R
7 24H1289 WASHER 2 21/64" X 5/8" X 0.048"
8 11H206 COTTER PIN 5 3/32" X 3/4"
9 AM37747 BRACKET 1
10 M82557 PIN 1 PIVOT
11 24H1286 WASHER 3 9/32" X 1/2" X 0.060"
12  19H2479 CAP SCREW 2 . 1/4" X 3/8"
13 M80592 ARM 1 STOP
14 M82701 . SPRING 1
15  11H211 COTTER PIN 1 1/8" X 3/4"
16 M43649 PIN 1
17  12H302 LOCK WASHER 1 1/4"
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 80'5



STEERING AND BRAKES

MEMORANDA

TRACTOR, HYDROSTATIC - 317 PC-1698 (01-APR-85) LITHO IN U.S.A.



EO8

. HYDRAULICS
LIFT SHAFT AND LINKAGE
MP2653
1 /Q \\\w
2 a—" a
—Q
«—0
5 ———
#2653
KEY  PAAT NO. PART NAME QTY  SERIAL NO. REMARKS
T M44869 KNOB < 1
2 14H826 NUT 1
3 M44861 WING NUT 1
4 M44863 SPACER 1
5 M44862 PIN 1 LIFT STOP
6 11H206 COTTER PIN 1 3/32" X 3/4"
- 77 28H1227 WASHER 1 17/32" X 13/16" X 0.060"
8 08H4683 CAP SCREW 1 SPECIAL BOLT (SUB FOR M81519)
9 M44868 PIN 1 LIFT STOP -
10 Magisd BUSHING 2
11 AM35836 BEARING 2 BEARING BLOCK ASSEMBLY
12 14H1076 NUT 4 - 3/8°
13 1oHT731 CAP SCREW 4 3/8 X 1°
14  AM35201 . SHAFT 1
TRA(,:TOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A. 70-1



EO9

HYDRAULICS
CYLINDER LOCKOUT
MP2654
.;3.:..
§
2
B
MP2654
KEY  PARTNO. PART NAME QTY  SERIAL NO. REMARKS
1 Ma0753 PIN 7
2 J16931 SPRING LOCKING PIN 1
3 M80373 YOKE 1
4 14H77/4 NUT 1 3/8"
S5 AM35859 LOCK 1 LOCKOUT WELDED .
- 6 AM35865 LINK 1 CYLINDER LOCKOUT LINK ASSEMBLY
70-2 TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87)  LITHO IN U.SA.



E10

HYDRAULICS
ROCKSHAFT CYLINDER AND HOSES
M16295
H16295
KEY  PART NO. PART NAME orv  semL No. REMARKS

1 AM31848 HYDRAULIC HOSE - 2

2 11H211 COTTER PIN 2 1/8" X 3/4

3 _AM30689 CYLINDER 1

4 M42829 ELBOW FITTING 2 1/8° X 1/2°, 80°

5 M43649 PIN 2

TRACTOR, HYDROSTATIC - 317  PC-1698 (01-APR-85) UTHO IN U.S.A. . 20-3



E11

HYDRAULICS
HYDROSTATIC CONTROL LEVER AND LINKAGE
MP581
2—
w581
KEY PART NO. PART NAME Qry SERIAL NO. . REMARKS
T M48295 KNOB 1 _ -
2 M82611 ROD 1 NOT AVAILABLE (SUB AM102562 AND M83535)
3 AM102562 KNOB 1 (INCLUDES M83530 CLIP) (SUB FOR M83531)
4 M83530 CLIP 1
5 M83535 SHIFTER ROD C 1
6 M48354 SPRING 1 . .
7 AM37773 CRANK 1 (INCLUDES M48355 BUSHING) -
8 34H312 " SPRING PIN 3 1/4" X 1 :
9 M48355 BUSHING 4 : .
70 112808 SNAP RING 1
11 M48288 STRAP 1 )
12 AM35594 PAD 2 T
13 AM35218 PIVOT 1 (INCLUDES M48355 BUSHING)
14 M81909 TIE BAND 3
15 T11234 : LOCK NUT 1
16 19H1740 CAP SCREW 2 7/16" X 1-3/4"
17 M17841 LOCK NUT 2 7/16"
© 18 AM35220 ABSORBER 1
g AM36506 TUBE 1
20 14H774 NUT 1 3/8
21 MB80373 YOKE 1
22 11H236 COTTER PIN 1 78X 1
23 M49117 ARM. 1
.24 _A26311 PIN 1
25 MA42370 BOLT 1 .
26 M46200 PIN 1 (SUB FOR M80760)
27 __14H785 NUT - 1 5/16"
28 Maz2371 ~ BEARING 1 =
29 AM35928 . - BRACKET 1
30 M80533 BUSHING 1
317 AM353826 ARM 1
32 L1142C SPRING 1 .
33 11H206 COTTER PIN 2 3/32" X 3/4"
2 3/8" X 2-1/2"

34 19H1/33 CAP SCREW.

70-4 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



E12

HYDRAULICS
CONTROL VALVE (VENDOR NO. 30932CAD - CESSNA)
MP2508
22
12 44
E: el RO ‘;,v.' 5 ‘-' H
1 N ST : '::‘-:f:'
Y 114 O
T 16 /
§ 5/
i 17 -
MP2508
KEY PART NO. PART NAME Qry SERIAL NO. HEMAHKS
1 AN150266 FITTING PLUG N 2 (INCLUDES T42788)
2 T42789 O-RING 2 (A)
3 N150467 SPRING 2
4 Ni50466 PLUNGER 2
5 T13911 PLUG 2 BUTTON
6 M82702 CAP 1
7 M44i69 SNAP RING 1
8 E40792 . WASHER 1
9 N150471 SPRING 1
0. M8e81 SNAP RING 1
11" N150469 BUSHING 1
12 M46767 WASHER AR . (0.51MM) 0.020"
4 WASHER AR (1.17 MM) .046"
13 N150470 | BUSHING 2
14 M81668 SEAL 4 (A)
5 R26448 O-RING 1 )
16 AM35534 SEAL KIT 1 (INCLUDES PARTS MARKED W/AN (A))
17 AE24798 FITTING 1 PLUG ASSEMBLY (INCLUDES R26448 O-RING)
8 Ad742R BALL 2 :
19 E41822 SPRING 1
20 AM38628 DETENT 1 (SUB FOR AM31421)
21 AM3882% DETENT 1 NOT AVAILABLE (SUB M82702 CAP AND 113911
PLUG)
22 AM37789 CONTROL VALVE o (8)

(B) COMPONENTS OF AM37789 CONTROL VALVE NOT INTERCHANGEABLE W/AM100921 CONTROL VALVE.

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. . 70-5



E13

HYDRAULICS

MP2529

CONTROL VALVE (VENDOR NO. 30923 - CBK - CESSNA)

w2529 o -
KEY  PARTNO. PART NAME QrY  SERIAL NO. REMARKS
T 142789 O-RING 2
2 AN150266 FITTING PLUG 2
3 _M81668 SEAL 4 (A)
4 N150470 BUSHING 2
5 MB87511 WASHER 1
6__M87401 SPRING 1
7 AMT00539 BUSHING 1
8 M87403 SNAP RING 1
9  AM100541 CAP 1
WL ... ~ DETENT 1 (SUB AM100537 DETENT REPLACEMENT KiT)
11 M87512 WASHER 3 w :
12__MB87400 " CAP 1 (A)
I3 MB7513 SPRING 1 A
14  A4742R BALL 3 W
15 ... BEARING CONE 1 {SUB AM100537 DETENT REPLACEMENT KIT)
O - WASHER 2 (SUB AM100537 DETENT REPLACEMENT KiT)
17 ... SPRING 1 (SUB AM100537 DETENT REPLACEMENT KIT)
18 R26448 O-RING 1
19 AE24798 FITTING 1
20 N150467 SPRING 1
21 N150466 PLUNGER 1
22 AM100921 CONTROL VALVE 1 ®
.. AM100537 KIT 1 (INCLUDES PARTS MARKED W/AN (A)) DETENT

REPLACEMENT .

{B) COMPONENTS OF AM100921 CONTROL VALVE NOT INTERCHANGEABLE W/AM37789 CONTROL VALVE.

NEW VALVES CAN BE DISTINQUISHED BY THE HEXAGONAL SHAPED END CAPS.

706

TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87)

LITHO IN U.S.A.



E14

HYDRAULICS
CONTROL VALVE OIL LINES
MP2655
Qﬁ a
1 .
3
2 &
o Y BN
g\wi ‘?4 . -\’\, 5
1 ; R T
6 Pyt &}- 3
2\ (g T~ A~
¥’§ YA Ny S s R
: IR }:’H‘s i Y 6
- S . \'.‘ 7 o~
N2
7
9&5"
MP2655 8
KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 AM35610 OIL LINE - 1 HYD. RETURN
2 R26448 O-RING 6
3 AM31412 FITTING 1 90 DEG
4 19H1996 CAP SCREW 2 1/4" X 2"
5 2441287 WASHER 2 9/32" X 5/8" X 0.060"
6 14H786 NUT 2 1/4" )
7 AM37071 TUBE 1 UPPER LH
AMB37072 TUBE 1 LOWER LH
8 AM36466 TUBE 1 UPPER RH
~ AM36467 TUBE 1 LOWER RH
9 AM37791 ADAPTER 2 45 DEG
10 AM37792 TEE FITTING 2 ADJUSTABLE
11 AM31413 FITTING 1
12 AM35611 OIL LINE 1 HYD. PRESSURE
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87)  LITHO IN U.S.A.

707



E15

HYDRAULIC COUPLER

HYDRAULICS

MP2656

58
MP2656
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T M49487 ELBOW FITTING 7
2 R26192 SNAP RING 4
3 32246 O-RING 4
4 AM37982 COUPLING r {(SUB FOR AM31273)
5A AM31275 PLUG 4 (UPON DEPLETION OF STOCK SUB M85099)
5B _M85099 PLUG 4 DUST
oA 11H235 . COTIER PIN 4 1/8"X 1/2", (USED WITH AM31275 PLUG)

70-8 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



E16

HYDRAULICS
LEVERS AND LINKAGE FOR CONTROL VALVES
M22396F
H22396F
KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 M81737 LINK - 1
2- M8173¢9 LINK 1
3__M42832 PIN 4
4 11H266 COTTER PIN 4 116" X 1/2*
5 22Hs41 SET SCREW 2 1/4" X 1/47
6 M81731 ARM 2 '
7 MB81727 SPACER 2
8 Mm81728 BEARING 1 HYDRAULIC LEVERS
9 M81726 SPACER 2
0. 26H7 SHAFT KEY 2 178" X /2"
11 AM37279 LEVER 1 INNER
12__R54275 GRIP 1
18 Rb4274 GRIP 1
14 AM37270 | LEVER 1 OUTER
15 _19H1849 CAP SCREW 2 5/16" X 1-1/4°
14H785 NUT 2 5/16°
16 M81740 - LINK 1
17 M81738 LINK 1
TRACTOR, HYDROSTATIC - 317 PC-1608 (04-FEB-87)  LITHO INUS.A, 70-9



E17

HYDRAULICS
REAR HYDRAULIC KIT
M24095F
23
\
6
7
KEY PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 U45774 TEE FITTING 2
2 AM31391 HYDRAULIC HOSE 2
3 _R26448 O-RING 1
4 R4 FITTING 1
5 U45760 FITTING 2
6 AM36465 TUBE 1 R.H. UPPER
64 TUBE 1 R.H. LOWER
8 AMB35860 TUBE 1 R.H. REAR
9 R50201 FITTING - 2
1732 CAP SCREW 1 N 3/8° X 1-1/4"°
11 M49542 STRAP 1 .
12 14H1076 NUT 3 3/8"
61 TUBE 1 L.H. REAR
14 R32136 - FITTING 1
15 AM31275 PLUG 2
COTTER PIN 2 1/8" X 1/2°
17 24H1303 WASHER 1 13/32" X 11/16" X 0.060"
18 19H1731 CAP SCREW. 2 3/8" X 1°
19~ M81518 PLATE 1
20 AM37982 COUPLING 2 (SUB FOR AM31273)
21 _R26192 SNAP RING 2
22 MA948T ELBOW FITTING 1 45°
23 AM37826 KIT 1 REAR HYDRAULIC
70-10 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



E18

HYDRAULICS

HYDRAULIC CYLINDER AND HOSES
(REQUIRED FOR SOME ATTACHMENTS)

MP3314
18
MP3314

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1A AM31276 CAP 2 (UPON DEPLETION OF STOCK SUB M88675)
1B M88675 CAP 2
2 AMS37983 HYD. QUICK-CONNECT COUPLER 2 (SUB FOR AM31274) _
3 AM31401 HYDRAULIC HOSE 2 REAR HYD. HOSE 43" LONG
4 R27346 FITTING 2 .
5 JD7838 ADAPTER 2

) 2 HYDRAULIC CYLINDER 1 -
7 AMS36521 CYLINDER 1 COMPLETE HYDRAULIC CYLINDER ASSEMBLY

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87)

UITHO IN U.S.A.

70-11



E19

HYDRAULICS

M24097F

HYDRAULIC CYLINDER KIT
(REQUIRED FOR SOME ATTACHMENTS)

-6

" n2a097F

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS

T AM31276 CAP 2

2 AM37983 HYD. QUICK-CONNECT COUPLER 2 (SUB FOR AM31274)

3 -AM31363 HYDRAULIC HOSE 2 FRONT HYD. HOSE 18" LONG -
4 M42829 ELBOW FITTING 2

5 AM30689 CYLINDER 1

6 AM31478 1

HYDRAULIC CYLINDER KIT

70-12

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



E20

HYDRAULICS

MP2657

FLOW DIVERTER VALVE KIT

17

4
i 4, J 13
’ g ~~14
e A e 2
MP2657

KEY PART NO. PART NAME Q7Y  SERIAL NO. REMARKS

1 M80721 KNOB ~ 1

2 24H1307 WASHER 2 13/32" X 1" X 0.060"

3 M80722 STUD 1

4 157245 O-RING 2

5 M81587 VALVE 1

6 19H1894 CAP SCREW 1 3/8" X 3/4"

7 AM36514 VALVE 1 SELECTOR

8 U45538 ELBOW FITTING 3 (SUB FOR H81734)

9 19H1801 CAP SCREW. 2 3/8" X2
0. 14H1076 NUT 2 3/8"
11 AM36515 TUBE 1
12 _AM36519 TUBE 1

518 HYDRAULIC HOSE 1
14 AM36517 HYDRAULIC HOSE 1
15__R26448 O-RING 1
16 ARB0263 ELBOW FITTING 1
17  AM37829 KIT 1 FLOW DIVERTER VALVE
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 70-13



HYDRAULICS

MEMORANDA

70-14 TRACTOR, HYDROSTATIC - 317  PC-1698 (01-APR-85) LITHO IN U.S.A.



3-POINT HITCH

3-POINT HITCH MOUNT AND LOWER DRAFT LINKS

M16308
l\ 3 —2 »”,
27\
M16308
KEY PART NO. PART NAME Qry REMARKS
1 M43273 BOLT ~ 2 5/8" X 7°
2 34H323 SPRING PIN 2 1/4" X 3
3 M43276 BUSHING 2 DRAFT ADJ. RETAINER
4 Ma3274 PIN 2 DRAFT ROD ADJ.
5 24H1375 WASHER 2 11/16" X 1-1/8" X 0.060"
6 _A3581R SPRING LOCKING PIN 4 .
7 M43272 CLEVIS 2
8 19H1777 CAP SCREW 2 1/2" X 1-3/4"
14H826 NUT 4 1/2"
9~ U11004 PIN 2
10 J16931 SPRING LOCKING PIN 4
11 AM31652 LINK 1 R.H.
12 RV806A PIN 3 (SUB FOR T16068, THIS APPLICATION)
13 L299T . YOKE 2
14 M43289 EYEBOLT 2
15 M43291 LINK CHAIN 2
16 M40753 PIN- 2
17 13397 CLEVIS 2
18 M43230 ANGLE 2 '
19 11H216 COTTER PIN 2 3/16"X 1°
20 AM31653 LINK 1 L.H.
27 28H1658 WASHER 1 0.824" X 1.050" X 5/16°
22 T16068 PIN 1 5/8" X 2-3/4"
23 M42477 BUSHING . 2
24 24H1347 WASHER 2 17/32" X 15/16" X 0.060°
25 19H1721 CAP SCREW 2 1/2° X 1-1/2
12H301 LOCK WASHER 2 1/2°
- T4H809 NUT 2 172°
26 AM35854 FRAME 1
27 __M42579 PIN 2
28 34H386 SPRING PIN 2 /& X2
29 M42578 COMPRESSION SPRING 2
30 24H1658 WASHER 2 21/32° X 1" X 0.060°
TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A. 75-1



E23

3-POINT HITCH

M16309

KEY

K16309

3-POINT HITCH UPPER LIFT SHAFTS AND TURNBUCKLE

|

PART NO. PART NAME “ary SERIAL NO. REMARKS
1T 3/7/H111 SCREW 2 3/8" X 1-1/4"
2 19H1732 ‘CAP SCREW 2 3/8" X 1-1/4°
14H1076 NUT 2 3/8
BEARING 2
4 JD7797 LUBRICATION FITTING 3
5 T16068 PIN 1
6 A3581R SPRING LOCKING PIN 2
7 AM35853 SHAFT : t
8 AM31650 - DRAFT LINK 1
9 34H247 SPRING PIN 2 1/8" X 3/4"
10 AM31649 TURNBUCKLE 1 .
11 AM31651 DRAFT LINK 1 )
1 PIN 1 (SUB FOR RVBO6A, THIS APPLICATION)
13 11H224 COTTER PIN 1 1/8" X 1-1/4°
14 24H1658 WASHER 1 21/32° X 1" X 0.060"
STOP 1

752

TRACTOR, HYDROSTATIC - 317 PC-1698 {04-FEB-87) UTHO INUSA,



E24

_ 3-POINT HITCH
3-POINT HITCH CYLINDER
MP3319
MP3319
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
A AMB1276 CAP : Z (SUB MB8675)
1B M88675 CAP 2
2 _AM37983 HYD. QUICK-CONNECT COUPLER 2 (SUB FOR AM31274)
3 AM31363 HYDRAULIC HOSE 2
4 M43551 ELBOW FITTING 2
5_JD7838 ADAPTER 2
6 AM31362 HYDRAULIC CYLINDER T
7 AM35851 KIT 1 CYLINDER
8 AM31722 STOP 1
9 M43457 PIN 1
10" A15716 PIN 1
11 M40461 SPRING LOCKING PIN 2

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A. : . 75-3



E25

3-POINT HITCH

M24098F

INTEGRAL HITCH

n24098F
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T J16931 SPRING LOCKING PIN 1
2 24H1303 WASHER - 2 13/32" X 11/16" X 0.060"
3 __M46302 PIN 1 DRILLED
4 AM36196 ROD 1 LIFT STRAP
5 14H813 NUT 2 7/16"
6 M44611 CLEVIS 1 ,
7 A3581R SPRING LOCKING PIN 1
8 P453M PIN : 1 CONNECTING LINK
9 AM31668 HITCH 1
] 7 PIN - 1 r
11 19H1756 CAP SCREW 2 5/8" X 1-1/2"
12 14H821 NUT 2 5/8" '
4 BUSHING 2 :
14  24H1111 WASHER 2 17/32° X 1-1/16" X 0.090"
15 19H1721 CAP SCREW 2 1/2° X 1-1/2"
— 14H809 NUT 2 1/2°
. 12H301 - LOCK WASHER 2 1/2°
16 M42578 COMPRESSION SPRING 2
7 -M4257% PIN 2 COUPLER
18 34H386 SPRING PIN 2 14 X2

75-4

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)

LITHO IN US.A.



FO3

WHEELS, NON-POWERED AXLES, SHEET METAL

REAR DRAFT PLATES (S.N. 155001- )

MP2658
8
MP2658 -

KEY  PART NO. PART NAME ary REMARKS
1. 24H1341 WASHER < 2 17/32" X 15/16" X 0.060"
2 M42578 COMPRESSION SPRING 2
3 __34H289 SPRING PIN : 2 3/16" X 1-7/8"

4 M4pb456 PIN 2

5 AM34056 PLATE 1 R.H.
AM34057 PLATE 1 L.H. .

6 O3H1519 BOLT 3 3/8°X 1°

7 12H304 LOCK WASHER 4 3/8"

8 14H1076 NUT 4 3/8"

TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87)

LITHO IN US.A.



FO4

FRAME, HITCH AND BUMPER PLATE

WHEELS, NON-POWERED AXLES, SHEET METAL

MP4594

e

14 A
7

25

THIS PARTS LISTING IS CONTINUED .

80-2 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



FO5

WHEELS, NON-POWERED AXLES, SHEET METAL

FRAME, HITCH, AND BUMPER PLATE (CONTINUED)

KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T M42357 HITCH 1
2 03H1797 BOLT 2 5/8" X 1°
3 14H821 NUT 2 5/8"
4 14H871 NUT 2 155000 5/16°
5 24H1292 WASHER 2 -155000 11/32" X 3/4" X 0.120"
6 M73249 RUBBER MOUNT 2 -155000 (SUB FOR M43832 OR M86638)
6 WASHER 4 ~155000 11/32" X 11/16" X 0.060"
8 14H785 NUT 2 -155000 5/16"
9  M44420 BRACKET 1 R.H.
M44327 BRACKET 1 LH.
10  19H1905 CAP SCREW 4 5/16" X 1*
11 19H2020 CAP SCREW 2 5/16" X 1/2"
12 19H1801 CAP SCREW 2 3/8 X 2
13 19H1731 CAP SCREW -4 3/8° X 1°
14 19H1944 CAP SCREW 2 3/8" X 2-3/4°
15 24H71309 WASHER 2 13/32° X 1-1/16" X 0.120"
16 M82930 SHIELD' 1 ,
17 AM37871 HANGER 1 L.H.
AM37870 HANGER 1 R.H.
18 M46201 RUBBER MOUNT 2
19 24H1314 WASHER 4 13/32" X_1-3/4" X 0.105"
.20 14H812 NUT 8 3/€°
21 AM35264 RUBBER MOUNT 2
22" 14H608 NUT 8 NO. 12
23 12H376 LOCK WASHER 8 NO. 12
24 21H1318 SCREW 8 NO. 12X 1/2"
25 M48336 BUMPER 1
26 37H51 SCREW 4 174 X 1/2°
27 AM37822 PLATE 1 '
28 14H813 NUT 2 7/16"
29 24H1327 WASHER 2 15/32° X 1-1/8° X 0.105"
30 ‘19H1822 CAP SCREW 2 7/16" X 1°
31 AM38304 FRAME 1 (SUB FOR AM37883)
. 327 M83%01 SCREEN ~ 1 157101-
33 24H1720 WASHER 4 157101- 1/4" X 3/4" X 0.060"
34 37H51 - SCREW 6 _157101- 1/4* X 1/2"
35 M84307 COVER 1 ‘
36 19H1792 CAP SCREW 4 172" X 1
37__12H301 LOCK WASHER 4 1/2"
38 14H809 NUT 3 172"
39 AM38823 KIT 1 15710%- GRASS SCREEN AND COVER

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LITHO IN U.S.A.



: WHEELS, NON-POWERED AXLES, SHEET METAL
FENDER DECK, INSTRUMENT, PANEL, AND PEDESTAL

MP2660

“Za

THIS PARTS LISTING 1S CONTINUED .

80-4 TRACTOR, HYDROSTATIC - 317  PC-1698 (01-APR-85) LITHO IN U.S.A.



FO7

WHEELS, NON-POWERED AXLES, SHEET METAL

FENDER DECK, INSTRUMENT PANEL, AND PEDESTAL (CONTINUED)

KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T 19H1227 CAP SCREW 6 74 X 1/2°
2 24H1287 WASHER 4 9/32" X 5/8" X 0.060"
3 14H786 NUT 4 1/4"
4 MBTi12 WASHER 1
5 MB80667 PANEL 1
6 M48244 NUT 2 X000
M&68630 NUT 2 YOO0KK-
7 AM37740 PEDESTAL "
8 19H2020 CAP SCREW 1 5/16" X 1/2"
9 Ni10010 CLIP 2
10 14H785 NUT 5 5/16
11 03H1893 BOLT . 2 1/4" X 1/2"
12 AM101531 BRACKET 1 (SUB FOR AM37735)
13 M89470 LATCH -1 (SUB FOR M82237)
14 19H1900 CAP SCREW 4 5/16" X 3/4"
15 03H1268 BOLT 2 5/16" X 3/4
16 N10213 LOCK NUT 2
17__M48510 CHANNEL 1
18 M38272 PLATFORM 1
19 H65107 GROMMET 1
20  AM37233 KIT 1 FOOTTREAD (R.H., L.H.)
217 M82928 INSULATOR 1 -100836
22 M83174 ISOLATOR 1 100837- FOAM
23 M65464 GROMMET 1 100837-
24 M83173 SUPPORT 1 100837- BAFFLE
25 AM38131 DEFLECTOR 1 100837- BAFFLE ASSEMBLED

TRACTOR, HYDROSTATIC - 317

PC-1698 (04-FEB-87)

LITHO IN US.A.

80-5



FO8

WHEELS, NON-POWERED AXLES, SHEET METAL

M24073F

HOOD AND. GRILLE

“z=a

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS

1 AM36454 HOOD 1

2 M82929 HEAT SHIELD 1

3 __AM35151 SUPPORT 1

4 M82236 LATCH 1

5 M63199 RIVET 2

6__M81679 GRILLE 1 .

2 GRILLE 1 RIVETED

8 M84353 MEDALLION 1 (SUB FOR M81683)

9 M81685 STRAP 1 -190000 :
10 M48244 NUT 1
11 37H111 SCREW 2 3/8" X 1-1/4" ’

24H1303 WASHER 2 13/32" X 11/16" X 0.060"
12~ M45245 SCREW 2 -
13  N10011 cup 1
14  24H1224 WASHER 2 11/32" X 1" X 0.060"
NUT 2 5/16"
16 19H2479 CAP SCREW 2 1/4" X 3/8"
17 AM35259 HINGE 1 L.H.
— AM35258 HINGE 1 R.H.
18 M81423 STUD 9
19 12H297 LOCK WASHER 8 1/4°
NUT 9 1/4"
21 M83105 LATCH 1 (SUB FOR M80638)
- 22 24H1287 - WASHER 1 9/32" X 5/8°.X 0.060"
80-6 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



FO9

WHEELS, NON-POWERED AXLES, SHEET METAL

ENGINE SIDE PANELS

M24972
<
e~}
M24972
KEY  PART NO. PART NAME : QrY  SERIAL NO. REMARKS
"1 _19H1227 CAP SCREW : 6 74 X /2
2 24H1287 WASHER 6 9/32" X 5/8" X 0.060"
3 M80081 NUT 6 "y
4 M80082 WELD NUT j 6 SCREW
5 M82770 PANEL 1 R.H.
6 M82771 PANEL 1 LH.
7 M83168 FOAM PAD 1 100800-

TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A. . - ' 80-7



F10

WHEELS, NON-POWERED AXLES, SHEET METAL

FRONT AXLE, TIE ROD AND DRAG LINK

M23832F
=2,
3030 .10 o
;C\\\“az/%
“%4
— n\\
2 | /1
N\ . T N l
12 N 1)
A3 @/ \\ 6 l
" 14 '
N
N
/15
M2I832F
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1T AM37752 SPINDLE 1 RHA.
2 14H856 NUT 6 1/2"
3 12H301 LOCK WASHER 4 1/2"
4 AM100645 BALL JOINT 2 {A} (SUB FOR AM32869) (L.H. THREADS)
5 M40808 SNAP RING 1 .
6 14H881 NUT 2 1/2", (L.H. THREADS)
7 M82572 STUD 1 :
8 14H902 NUT 1 3/a
9 11H268 COTTER PIN -1 5/32" X 1-1/4" :
10 AMI100644 BALL JOINT 2 (A) (SUB FOR AM32868) (R.H. THREADS)
11 M63440 LOCK NUT 1 . :
12 24H1682 WASHER 2 13/32" X 7/8" X 0.120"
13~ M82559 ARM } 1 :
14 19H1801 ~ CAP SCREW 1 3/8" X 2"
15 M82552 STUD 1
3 SPINDLE 1 CH.
17 M42467 BOLT i
18 P1076H BUSHING 2
- 39 M80030 BUSHING 1
20 JD7797 LUBRICATION FITTING 2
21 AM33887 FRONT AXLE . : 1 (MARKED M46260)
(A) MUST USE AM32868 & AM32869 IN PAIRS AND AM100644 & AM100645 IN PAIRS.
. 80-8 TRACTOR, HYDRbsTATIC - 317  PC-1698 (01-APR-85) . UTHO IN U.S.A.



F11

WHEELS, NON-POWERED AXLES, SHEET METAL

M24164F

FRONT WHEELS, BEARINGS AND TIRES

o

M24164F
KEY  PART NO. PART NAME Qry  SERIAL NO. REMARKS
T 19H1731 CAP SCREW < 2 3/8"X 1
2 M46196 CAP 2
3 24H1653 WASHER 2 13/32" X 1-1/4" X 0.120"
4 AM102605 BALL BEARING 4
5 JD7797 LUBRICATION FITTING 2
6 __AM33848 WHEEL 2 (136.5 MM) 5-3/8" RIM
AM37204 WHEEL 2 (95.25 MM) 3-3/4" RIM (SUB FOR AM33849)
7 M63236 WASHER 2
8 AM30346 TIRE VALVE STEM 2 :
.. MB803868 TIRE 2 (16 X 6.50-8) GOODYEAR, SOF-TRAC (SUB FOR
M49261)
M41415 TIRE 2 (SUB M80368) (4.80 X 4.00-8) GOODYEAR,
STUDDED (4-PLY)
M83204 TIRE 2 . (16 X 6.50-8) CARLISLE, TURF CHIEF TREAD
M82713 INNERTUBE 1
M46015 INNERTUBE 1 (4.80 X 4.00-8)
M83908 TIRE 2 (16 X 6.50-8) CARLISLE, TURF SAVER TREAD
TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL:87) LITHO IN U.S.A. 80-9°



F12

REAR WHEELS AND TIRES

WHEELS, NON-POWERED AXLES, SHEET METAL

M24973

M24973
KEY PART NO. PART NAME QrYy SERIAL NO. REMARKS
T AM100279 WHEEL 2 (SUB FOR JD1820) (12 X 7.00) _
JD1823 - AIM 2 (12 X 8.50)
2 JD2351 NUT 10
3 AM30795 TIRE VALVE STEM 2
4 M44426 WHEEL BOLT .10
M80370 TIRE 2 (23 X 8.50-12) GOODYEAR, SOF-TRAC (GT3)
M41413 TIRE 2 (23 X 8.50-12) GOODYEAR, BAR TYPE (G14)
M80371 TIRE : : 2 (23 X 10.50-12) GOODYEAR, SOF-TRAC (GT5)
..__M47437 TIRE -2 (23 X 10.50-12) GOODYEAR; BAR TYPE (GT8)
<. _M80370 TIRE ) 2 (SUBFOR M49249) (23 X 8.50-12) FIRESTONE,
TURF AND FIELD (GT3) °
M49252 TIRE 2 (23 X 10.50-12) FIRESTONE, TURF AND FIELD
(GT5) :
M83203 TIRE 2 (23 X 10.50-12) CARLISLE, TURF CHIEF TREAD
: _(GT5) :
INNERTUBE ] (23X 8.50-12)
M83909 TIRE 2 (23 X 10.50-12) CARLISLE, TURF SAVER TREAD
(GTs) :

: . 80-10 TRACTOR, HYDROSTATIC - 317  PC-1698 (04-FEB-87) LITHO IN U.S.A.



F13

WHEELS, NON-POWERED AXLES, SHEET METAL

MP2661

BLOWER HOUSING, BAFFLES AND SHROUD

MP2661
KEY PART NO. " PART NAME Qry SERIAL NO. REMARKS
T MB2932 DEFLECTOR N 1 HEAT
2 AMB38006 COVER 1 AIR DUCT
3__M83014 SUPPORT 1 UPPER HOUSING
4 M83011 DEFLECTOR 1 CYLINDER TOP BAFFLE
5 AM38686 HOUSING 1 (SUB FOR AM38005 OR AM38344)
6 __M84048 DEFLECTOR 1 NO. 1 CYL. HEAD (SUB FOR M83012 OR M83443)
7 M85195 DEFLECTOR 1 (A) NO. 2 CYL. HEAD (SUB FOR MB3013 OR
M84047)
8 21H1207 SCREW 20 1/4" X 7/16"
9 24H1289 WASHER 4 (A) 21764 X 5/8" X 0.048"
10 14H785 “NUT 5 (A) 5/16"
11 M84307 COVER 1__157101- BLOWER HOUSING
1‘2_5781351 SCREW 2 157101- 74 X 172"
13 M85204 SPACER 1 (A
14 M42097 STUD 1 (A)
15 M42010 WASHER 1 (A)

(A) NOTE: ALL PARTS NEED TO BE USED WHEN REPLACING ORIGINAL M83013 DEFLECTOR.

TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87)

LITHO IN U.S.A.



Fi14

FRONT FRAME WEIJGHT BRACKET

WHEELS, NON-POWERED AXLES, SHEET METAL

MP268:2
8
v 4 /
/7
4 f 6
MP2662
KEY  PARTNO. PART NAME aory  SERIAL NO. REMARKS
1 19H1831 CAP SCREW 2 1/2"X 2" .
19H3520 - CAP SCREW 2 1/2" X 3-1/4", (USED W/(2) WEIGHTS)
19H3544 CAP SCREW 2 1/2" X 4-1/2°, (USED W/(3) WEIGHTS)
2 12H301 LOCK WASHER 2 1/2*
3 14H809 NUT 2 1/2° .
4 ... .. BRACKET 1 (SUB BM 15847 BRACKET ASSY)
SPRING PIN 2 174" X 1-3/4" .
6 M42579 PIN : : 2 COUPLER
7 M42578 COMPRESSION SPRING - 2 COUPLER
) 1 FRI

8 BM75847 BRACKET

80-12 . TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN U.S.A.



F15

WHEELS, NON-POWERED AXLES, SHEET METAL

FRONT AND REAR WHEEL WEIGHTS AND COVERS

MP2663
KEY PART NO. PART NAME aQry SERIAL NO. REMARKS
T 19H2007 CAP SCREW < 2 3/8" X 4-1/2°
2 12H304 LOCK WASHER 10 3/8"
3 14H812 NUT 2 3/8"
4 BM15708 WEIGHT 7 FRONT (NOT AVAILABLE)
AM104094 WEIGHT 1 FRONT (REPLACES BM16136)
5 19H2434 CAP SCREW 2 1/2° X 5-1/2"
08H4268 CAP SCREW 2 1/2°X 7", (2) WEIGHTS "IN" POSITION
19H1991 CAP SCREW 2 1/2° X 8", (2) WEIGHTS "OUT" POSITION
6 12H301 LOCK WASHER 2 1/2°
7 14H809 NUT 2 172
8 AM104092 WEIGHT 7 REAR (REPLACES BM15021)
9 M42183 COVER - 1 (PKG. OF 2) 8" FRONT
M42184 COVER _ 1 (PKG. OF 2) 12" REAR
M86995 . cuP AR
10 _14H809 NUT 4 1/2"
1 12H301 LOCK WASHER a 172
12 24H1341 WASHER 2 17/32" X 15/16" X 0.060"
13 M82724 STUD 2 : .
74 AM104097 WEIGHT 7 REAR PLASTIC (REPLACES BM716239)

TRACTOR, HYDROSTATIC - 317  PC-1696 (04-FEB87)  LITHO IN U.S.A. 80-13



F16

WHEELS, NON-POWERED AXLES, SHEET METAL

TIRE CHAINS
M11303
I-e
.-
. M11303
KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
T TY15267 TIRE CHAINS : 1 (PKG OF 2) (SUB FOR AM31825) (FOR 23 X
- 10.50-12 TIRES)
2 TY2712 LINK 1 (SUB FOR M44994)
3 AM33046 LINK CHAIN 1 (INCLUDES END LOCKS)
AM33047 LOCK Lo (R.H. AND L.H.)
80-14 TRACTOR, HYDROSTATIC - 317 PC-1698 (04-FEB-87)  LITHO INUS.A.



F18

OPERATOR'S STATION

SEAT, SEAT SWITCH AND SPRINGS

MP4546
MP4546
KEY PARTNO. PART NAME Qry SERIAL NO. REMARKS
T AM39677 SEAT : 7 (SUB FOR AM37783)
2 M80940 cupP 1 SEAT EDGING RETAINER
3 24H1307 WASHER 2 13/32* X 1* X 0.060"
4 M45033 BOLT 2
5 M48237 KNOB - 2
6 M48238 SPRING WASHER 2 DISC SPRING
4 0 WASHER 4 13/32" X 1-1/2" X 0.120"
8 AM35130.  STRAP 2
9 M48236 SPRING 2 SEAT (SUB M75117)
10 19H1936 CAP SCREW 3 3/8" X 3/4°
24H1305 WASHER 4 13/32" X 13/16" X 0.060"
11__AM36850 SWITCH 1 -
12 M86059, GROMMET 2 ‘
13 M72912 | CHANNEL AR {SUB FOR M90176)
1 (SUB FOR AM38416) SEAT REPAIR

AMB39618 KIT

TRACTOR, HYDROSTATIC - 317  PC-1688 (28-JUL-87) LITHO IN U.S.A. 90-1



F19

OPERATOR'S STATION

MP2731

DECALS

CUTTING MEICHT

IMOCRTANT

TUEN foLLY

o o
107 aneraling Snd Wrvice AuleuCi s See
1he Operatur & Menvet

/

JOHN 05559 /
’ 4

8
< /
MP2731
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T M82232 LABEL 7
2 M42245 LABEL 1
3 JD5604 LABEL 1
4 M49139 LABEL 1
5 ....... STRIP 1 (SUB AM39036 DECAL KiT)
......... STRIP 1 (SUB AM39036 DECAL KIT)
6 M84581 DECAL 1 190001- -
7 M86657 DECAL : L 1 190001- (SUB FOR M84865) "CAUTION"
8 AM39036 DECALKIT . 1 (SUB FOR M82730 (RH) AND M82731 (LH) TRIM
_ STRIP)
00-2 TRACTOR, HYDéOSTATIC - 317 PC-1698 (04-FEB-87) LITHO IN U.S.A.



F20

OPERATOR'S STATION

TRACTOR COVER

M11310
KEY kAﬁT NO. PART NAME - : ’ Tooary SERIAL NO. - REMARKS -

T AMBTIT OoVER, 1

TRACTOR, HYDROSTATIC - 317 PC-1698 (01-APR-85) LITHO IN U.S.A. . 90-3



F21

OPERATOR'S STATION

MP4826

1

RADIO (BENDIX)

s (e

KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1. FUSE 1 (AGA2 OR 1AG2) 2 AMP
2 AR41756 WIRING LEAD 1
3 _AR46986 ANTENNA 1
4 TY15276 KIT 1 A.M. FENDER MOUNT RADIO (SUB FOR AR68362 OR
TY15155)
5 R41879 BRACKET 2 .
6 AR41951 NUT 4
7 AR41950 NUT 2
8 36H1 CAP SCREW 4 1/4" X 1/2", (SUB FOR 19H1227 AND 12H297,
THIS APPLICATION)
9 19H1936 CAP SCREW 2 3/8" X 3/4°
12H310 LOCK WASHER 4 3/8°
1 BRACKET 1 '
11 19H1813 CAP SCREW 4 5/16" X 5/8", (WITH AR68362)
19H1813 CAP SCREW 3 5/16" X 5/8", (WITH TY15276)
12H291 LOCK WASHER 4 5/16", (WITH AR68362)
12H291 LOCK WASHER 3 5/16", (WITH TY15276)
12 AR41758 CAPACITOR 1

TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U.S.A.



F22

OPERATOR'S STATION

RADIO (MOTOROLA)

M7302
10
%>
M 2302
KEY PART NO. PART NAME : OTY SERIAL NO. REMARKS
T AR41756 WIRING LEAD 7
2 AR41758 CAPACITOR 1
3__AR68361 RADIO 1 NO LONGER AVAILABLE (ORDER TY 15276 RADIO)
4 AR46986 ANTENNA 1
5 R42800 NUT 1
6 R41879 BRACKET 2
7 AR41957 NUT a
8 AR41950 NUT 2
9 19H1227 CAP SCREW 4 1/4" X 1/2"
12H297 LOCK WASHER 3 /&
10 19H1936 CAP SCREW 2 3/8" X 3/4"
12H310 LOCK WASHER 2 3/8"
77 R47880 BRACKET 1
12 19H1813 CAP SCREW 4 5/16" X 5/8"
12H291 LOCK WASHER 4 5/16"

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A. 90-5



OPERATOR'S STATION

MEMORANDA

TRACTOR, HYDROSTATIC - 317 PC-1698 (01-APR-85) LITHOINUS A



Li8

NUMERICAL INDEX

TRACTOR, HYDROSTATIC - 317

PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE
AAS607R D21 9 50-9 AM103391 D10 8 40-9 AM31825 F16 1 80- 14
AD2062R D4 7 40-3 AM103392 D10 8 40-9 AM31848 E10 1 70-3
AE24798 E12 17 70-5 AM103392 D10 .. 40-9 AM31850 C18 7 30-6
AE24798 E13 19 70-6 AM103547 A23 6 20- 12 AM31924 E2 4 60- 1
AH77780 D13 7 50- 1 AM103547 A23 7 20- 12 AM31978 D22 1 50- 10
AH85260 D3 3 40-2 AM103547 A23 10 20-12 AM31980 D22 7 50- 10
AM100019 C15 4 30-3 AM103885 D2 2 40-1 AM31981 D22 16 50-10
AM100019 C15 9 30-3 AM103885 D2 3 40-1 AM31983 D21 10 50-9
AM100019 Ci5 16 30-3 AM103885 D2 5 40- 1 AM31984 D21 5 50-9
AM100137 (O3] 6 30-7 AM104092 F15 8 80- 13 AM31985 D21 19 50-9
AM100267 E2 8 60- 1 AM104094 F15 4 80- 13 AM32318 D3 24 40-2
AM100279 F12 1 80- 10 AM104097 F15 14 80- 13 AM32556 D13 2 50- 1
AM100385 D10 5A 40-9 AM104116 Al4 5 20-3 AM32663 C14 19 30-2
AM100385 D10 5B 40-9 AM104117 A4 5 20-3 AM32763 D20 7 50-8
AM100385 D10 . 40-9 AM104118 A4 3 20-3 AM32764 D18 3 50-6
AM100422 A20 3 20-9 AM104600 BS .. 22-3 AM32765 D19 9 50-7
AM100423 A4 3 20-3 AM104701 BS 1 22-3 AMB32766 D20 10 50-8
AM100424 Al4 3 20-3 AM104701 BS .. 22-3 AM32767 D20 2 50-8
AM100426 A15 1 20-4 AM104895 B25 10 22-23 AMB2777 D16 4 50-4
AM100427 A4 2 20-3 AM104901 B25 16 22-28 AM32868 F10 10 80-8
AM100433 Ci4 5B 30-2 AM104954 Al4 3 20-3 AM32869 F10 4 80-8
AM100445 Al4 5 20-3 AM104955 Al4 5 20-3 AM32877 D11 3 40-10
AM100537 E13 10 70-6 AM104956 Al4 5 20-3 AM32939 D15 20 50-3
AM100537 E13 15 70-6 AM104957 Al4 5 20-3 AM32856 D15 29 . 50-3
AM100537 E13 16 70-6 AM104958 A4 6 20-3 AM33037 D13 156 - 50-1
AM100537° E18 17 70-6 AM105000 ci1t 17 22-35 AM33046 - F16 3 80- 14
AM100537 E13 .. 70-6 AM105065 B25 1 22-23 AM33047 Fi6 .. 80- 14
AM100538 E13 7 70-6 AM105197 A20 8 20-9 AM33218 D3 9 40-2
AM100541 E13 9 70-6 AM30346 F11 8 80-9 AM33291 D16 20 50-4
AM100543 c18 9 30-6 - AM30689 E10 3 70-3 AM33329 E2 18 60-1
AM100549 A20 1 20-9 AM30689 E19 S 70-12 | AMS3333t E2 17 60-1
AM100644 F10 10 80-8 . AM30699 D3 28 40-2 AM33334 D22 2 50- 10
AM100645 F10 4 80-8 AM30700 D3 29 40-2 AM33426 D9 17 40-8
AM100765 A18 1 20-7 AM30774 E3 17 60-2 AMB33621 D3 14 40-2
AM100825 D15 32 50-3 AM30795 F12 3 80-10 AM33678 D19 10 50-7
AM100847 B25 5 22-23 AM31021 C15 7 30-3 AM33848 F11 6 80-9
AM100847 B25 9 22-23 AM31186 D2 14 40-1 AM33849 F11 6 80-9
AM100921 E13 22 70-6 AM31273 E15 4 70-8 AM33887 F10 21 .80-8
AM101126 B21 17 22-19 AM31273 E17 20 70- 10 AM34056 F3 5 80- 1
AM101127 Cc4 13 22-27 AM31274 E18 2 70- 11 AMB34057 F3 5 80-1
AM101136 B25 10 22-23 AM31274 E19 2 70-12 AM34093 C18 6 . 30-7
AM101138 B25 5 22-23 AM31274 E24 2 75-3 AM34284 ES 1 60-4
AM101207 B11 7 22-9 AM31275 E15 5A 70-8 AM34287 D5 9 40-4
AM101340 A20 3 20-9 AM31275 E15 6A 70-8 AM34289 - D38 13 40-2
AM101467 D9 16 40-8 AM31275 E17 15 70-10 AM34294 ES 1 60-4
AM101467 D9 25 40-8 AM31276 E18 1A 70-11 AM34295 ES 1 60-4
AM101467 D9 29 40-8 AM31276 E19 1 70- 12 AM34681 D3 13 40-2
AM101482 D9 25 40-8 AM31276 E24 1A 75-3 AM34738 D9 23 40-8
AM101482 D9 29 40-8 AM31324 D15 13 50-3 AM35000 D9 9 40-8
AM101500 D2 9 40-1 AM31362 E18 6 70- 11 AM35078 D22 .. 50- 10
AM101531 F7 12 80-5 AM31362 E24 6 75-3 AM35079 D4 3 40-3
AM102394 Al4 6 20-3 AM31363 E19 3 70-12 AM35120 ci8 1 30-6
AM102535 c13. 7 30-1 AM31363 E24 3 75-3 AM35128 D3 23 40-2
AM102539 c13 2 30-1 * AM31391 E17 2 70- 10 AM35130 F18 8 90- 1
AM102541 C13 4 30-1 AM31401 E18 3 70- 11 AM35151 F8 3 80-6
AM102554 D10 1 40-9 AM31412 E14 3 70-7 AM35170 D4 7 40-3
AM102562 -E11 2 70-4 AM31413 E14 11 70-7 AM35171 D4 6 40-3
AM102562 E11 3 70-4 AM31421 E12 20 70-5 AM35195 C13 7 _30-1
AM102605 F11 4 80-9 AM31478 E19 6 70-12 AM35201 E8 14 70-1
AM102940 A14 5 20-3 AM31649 E23 10 75-2 AM35218 E11 13 70-4
AM102941 A4 5 20-3 AM31650 E23 8 75-2 AM35220 E11 18 70-4
AM102942 A4 5 20-3 AM31651 E23 11 75-2 AM35258 F8 17 80-6
AM102943 Al4 5 20-3 AM31652 E22 1 75-1 AM35259 F8 17 80-6
AM102944 A14 5 20-3 AM31653 E22 20 75-1 AM35264 F5 21 80-3
AM102951 Al4 6 20-3 AM31668 £25 9 75-4 AM35311 D3 -1- 40-2
AM103069 C11 14 22-35 AM31711 F20 1 90-3 AM35339 E2 8 60- 1
AM103293 A14 6 20-3 AM31722 E24 8 75-3 AM35383 E3 7 60-2

TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN US.A. 95-1



L19

NUMERICAL INDEX - CONTINUED

TRACTOR, HYDROSTATIC - 317

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AM35424 D4 4 © 40-3 AM37400 D6 10 40-5 © AM38039 D8 15 40-7
AM35457 c22 2 30- 10 AM37536 A15 3 20-4 AM38040 D8 13 40-7
AM35469 D4 5 40-3 AM37578 C13 2 30-1 AM38041 D8 5 40-7
AM35534 E12 16 70-5 AM37735 F7 12 80-5 AM38041 D8 24 40-7
AM35564 D15 32 50-3 AM37740 F7 7 80-5 AM38042 D8 5 40-7
AM35594 E11 12 70-4 AM37745 E3 5 60-2 AM38048 c22 1 30- 10
AM35610 E14 1 70-7 AMB7747 E6 9 60-5 AM38104 A20 40 20-9
AM35611 E14 12 70-7 AM37752 F10 1 80-8 AM38131 F7 25 80-5
AM35830 D3 19 40-2 AMB37753 F10 16 80-8 AM38245 D8 16 40-7
AM35836 E8 11 70-1 AM37761 ES 9 60-4 AM38245 D8 17 40-7
AM35851 E24 7 75-3 AM37762 E4 4 60-3 AM38245 D8 18 40-7
AM35853 E23 7 75-2 AM37773 E11 7 70-4 AM38245 08 19 40-7
AM35854 E22 26 75-1 AM37775 D15 58 50-3 AM38245 D8 20 40-7
AM35859 E9 5 70-2 AM37777 D16 18 50-4 AM38245 D8 21 40-7
AM35860 - E17 8 70-10 AM37783 F18 1 90- 1 AM38249 C13 3 30-1
AM35861 E17 13 70-10 AM37789 E12 22 70-5 AM38304 F5 31 80-3
AM35865 E9 6 70-2 AM37791 Et4 9 70-7 AM38344 F13 5 80- 11
AM35926 - E11 31 70-4 AM37792 E14 10 70-7 AM38381 D2 6 40-1
AM35928 E11 29 70-4 AM37794 D15 22 .50-3 AM38415 A22 11 20- 11
AM35934 E4 2 60-3 AM37822 F5 27 80-3 AM38415 A22 15 20-11
AM36066 D5 2 40-4 AM37826 E17 28 70-10 AM38416 Fi8 .. 90-1
AM36067 D5 5 40-4 AM37829 E20 17 70-13 AM38439 A21 1 20-10
AM36147 Ci15 16 30-3 AM37870 F5 17 80-3 AM38441 Dis 28 50-3
AM36191 D15 46 50-3 AM37871 F5 17 80-3° AM38475 D16 4 50-4
AM36136 E25 4 75-4 AM37872 C13 4 30-1 AM38476 D20 10 50-8
AM36345 D10 5A 40-9 AM37873 D2 6 40-1 AM38478 D20 7 . 50-8
AM36345 010 .. 40-9 AM37874. C22 1 30-10 AM38479 D20 2 50-8
AM36443 D3 18 40-2 AM37875 D13 10 50-1 AM38532 : D5 5 40-4
AM36454 F8 1 80-6 AM37876 D3 . 4 40-2 AM38532 DS 9 40-4
AM36464 E17 7 70- 10 AM37883 F5 31 80-3 AM38532 D5 .. 40-4
AM36465 E17 6 70-10 AM37886 E4 16 60-3 AM38532 Dé 20 40-5
AM36466 E14 8 70-7 AM37887 E4 6 60-3 AM38623 Dé 12 40-5
AM36467 E14 8 70-7 AM37982 E15 4 70-8 AM38624 D6 2 40-5
AM36506 E11 19 70-4 AM37982 E17 20 70-10 AM38628 E12 20 70-5
AM36514 E20 7 70- 13 AM37983 E18 2 70-11 AM38629 E12 21 70-5
AM36515 E20 11 70- 13 AM37983 E19 2 70-12 AM38665 D8 1 40-7
AM36517 E20 14 70-13 AM37983 E24 2 75-3 AM38665 D8 2 40-7
AM36518 E20 13 70-13 AM38005 F13 5 80- 11 AM38665 D8 3 40-7
AM36519 E20 12 70-13 AM38006 - F13 2 80- 11 AM38665 D8 4 40-7
AM36521 E18 7 70- 11 AM38007 A22 15 20- 11 AM38686 F13 5 80- 11
AM36786 D11 4 40-10 AM38008 A15 1 20-4 AM38687 Cis 15 30-3
AM36850 - F18 1 90-1 AM38009 Ci5 15 30-3 AM38688 A21 1 20- 10
AM36950 D2 4 40-1 AM38010 A13 3 20-2 AM38690 Ci4 58 30-2
AM36965 D17 3 50-5 AM38012 Al14 2 20-3 AM38691 Al4 5 20-3
AM37022 D10 8 40-9 AM38013 D8 23 40-7 AM38692 Al4 5 20-3
AM37023 D10 1 - 40-9 AM38014 A16 1 20-5 AM38693 Al4 5 20-3
AM37025 D15 28 50-3 AM38015 C17 6 30-5 AM38694 A4 5 20-3
AM37051 c18 9 30-6 AM38016 A21 1 20-10 AM38695 A4 3 20-3
AM37071 E14 7 70-7 AM38017 . A21 5 20-10 AM38699 A20 41 20-9
AM37072 E14 7 70-7 AM38018 A21 2 - 20-10 AM38794 A24 2 20-13
AM37204 F11 6 80-9 AM38018 D9 8 40-8 AM38794 cie 11 30-4
AM37220 D2 5 40-1 AM38020 D9 27 40-8 | AM38794 cie 12 30-4
AM37233 F7 20 80-5 AM38021 D9 25 40-8 AM38794 cie 13 30-4
AM37239 D9 4 40-8 AM38022 D9 25 40-8 AM38795 A24 2 20-13
AM37239 D9 5 40-8 AM38023 A4 3 20-3 AM38795 cie 1 30-4
AM37239 D9 6 40-8 AM38024 A4 3 20-3 AM38795 cie 12 30-4
AM37239 D9 7 40-8 AM38025 C15 1 30-3 AM38795 : cié 13 30-4
AM37240 A20 40 20-9 AM38027 D9 26 40-8 AM38823 - A16 8A 20-5
AM37252 F8 7 80-6 AM38028 A4 5 20-3 AM38823 Al6 12 20-5
AM37270 E16 14 70-9 AM38029 A4 5 20-3 AM38823 A6 .. 20-5
AM37279 E16 11 70-9 AM38030 A14 5 20-3 AM38823 c11 21 22-35
AM37338 A20 39 20-9 AM38031 A14 5 20-3 AM38823 F5 39 80-3
AM37348 D6 12 40-5 AM38032 A4 6 20-3 AM38824 D6 7 40-5
AM37353 D15 7 50-3 AM38033 A14 6 20-3 AM38852 . A13 3 20-2
AM37354 D15 49 50-3 AM38034 A14 6 20-3 AM38853 A24 13 20- 13
AM37398 Dé 2 40-5 AM38035 A14 6 20-3 AM38854 A4 2 20-3
AM37399 De 7 40-5 AM38038 D8 " 40-7 AM38855 A16 1 20-5

95-2 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87)  LITHO IN US.A.



L20

NUMERICAL INDEX - CONTINUED

TRACTOR, HYDROSTATIC - 317

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE
AM39036 F19 5 90-2 BM15847 F14 8 80- 12 HE120-0161 B11 13 22-9
AM39036 F19 8 90-2 BM16136 F15 4 80-13 HE120-0161 B13 8 22- 11
AM39048 A20 4t 20-9 BM16239 F15 14 80- 13 HE120-0398 BS 44 22-3
AM39061 D16 1 50-4 BM16724 B5 - 22-3 HE120-0491 B11 10 22-9
AM39061 D16 22 50-4 E14137 D5 8 40-4 HE120-0713 B10 11 22-8
AM39069 D16 22 50-4 E40792 E12 8 70-5 HE120-0735 BS 12 22-3
AM39074 D16 22 50-4 E41822 E12 19 70-5 HE122-0320 B11 2 22-9
AM39080 D8 25 40-8 E76561 D16 11 50-4 HE122-0321 B11 1 22-9
AM39083 D9 27 40-8 F1870R ci6 15 30-4 HE122-0321 B13 9 22-11
AM39312 A4 3 20-3 HE101-0405 BS 9 22-3 HE122-0360 B11 8 22-9
AM39418 B25 5 22-23 HE101-0415 BS 7 22-3 HE122-0375 B13 9 22- 1
AM39420 B25 6 22-23 HE101-0415 B13 1 22-11 HE123-1173 B5 22 22-3
AM39508 BS 27 22-3 HE101-0432 BS 15 22-3 HE123-1174 BS 23 22-3
AM39510 B8 6 22-6 HE101-0439 BS 8 22-3 HE123-1175 B5 21 22-3
AM39511 B8 6 22-6 HE101-0450 BS 5 22-3 HE123-1417 B23 10 22-21
AM39512 B8 6 22-6 HE102-1200 B10 12 22-8 HE123-1429 B23 12 22-21
AM39515 B8 7 22-6 HE102-1200 B13 2 22-11 HE123-1637 B10 4 22-8
AM39516 B8 7 22-6 HE102-1325 B10 13 22-8 HE123-1685 B10 2 22-8
AM39517 B8 7 22-6 HE10241 BS 5 22-3 HE123-1742 B10 9 22-8
AM39519 B8 3 22-6 HE10242 B5 5 . 22-8 HE128-0112 Cco 3 22-33
AM39520 B8 3 22-6° HE10243 BS 5 22-3 HE128-0113 C9 8 22-33
AM39521 B8 3 22-6 HE10244 BS -5 22-3 HE134-4341 B24 2 22-22
AM39618 F18 .. 90-1 HE10245 BS 15 22-3 HE134-4553 87 6 22-5
AMB39653 D15 28 50-3 HE10246 B5 15 22-3 HE134-4614 B12 4 22-10
AMB39671 F18 1 90- 1 HE10247 BS 15 22-3 HE134-4615 B12 3 22-10
AM39874 A20 14 20-9 HE10248 BS 15 22-3 HE134-4632 B7 7 22-5
AM39998 D15 &3 50-3 HE103-0408 B9 12 22-7 HE134-4633 B7 8 22-5
AM53945 D3 5 40-2 HE103-0408 B13 3 22-11 HE134-4670 B12 1 22-10
AN111537 D5 7 40-4 HE103-0791 B9 16 22-7 HE134-4672 B24 1 22-22
AN111537 D6 10 40-5 HE10344 B5 27 22-3 HE140-1228 B23 7 22-21
AN150266 E12 1 70-5 HE104-0032 B7 12 22-5 .| HE140-1496 B23 6 22-21
AN150266 E13 2 70-6 HE104-0043 B7 1 22-5 HE140-1692 B23 4 22-21
AN50079 A20 18 20-9 HE104-0170 B7 2 22-5 HE140-2004 B23 8 22-21
AR21836 Cc18 8 30-6 HE104-0575 BS 6 22-3 HE140-2004 B23 9 22-21
AR21839 C19 9 30-7 HE104-0776 BS 4 22-3 HE140-2005 B23 2 22-21
AR41756 F21 2 90-4 HE104-1442 B7 14 22-5 HE140-2017 B21 20 22-19
AR41756 F22 1 90-5 HE105-0332 B6 6 22-4 HE140-2025 B21 23 22-19
AR41758 F21 12 90-4 HE105-0332 B6 7 22-4 HE145-0438 B13 11 22-11
AR41758 F22 2 90-5 HE105-0541 B6 8 22-4 HE145-0438 B21 7 1 22-19
AR41950 F21 7 90-4 HE105-0637 B6 9 22-4 HE145-0521 B23 13 22-21
AR41950 F22 8 90-5 HE105-0637 B6 11 22-4 HE146-0322 B15 1 22-13
AR41951 F21 6 90-4 HE110-0197 BS 14 22-3 HE146-0322 B17 1 © 22-15
AR41951 F22 7 90-5 HE110-1824 BS 13 22-3 HE146-0327 B15 16 22-13
AR46986 F21 3 90-4 HE110-1879 BS 24 22-3 HE146-0386 = B1S 12 22-13
AR46986 F22 4 90-5 HE110-1921 BS 26 22-3 HE146-0425 B15 7 22-13
AR48236 B9 14 22-7 HE110-1921 B13 6 22- 11 HE146-0427 B15 13 22-13
AR48236 B18 12 22-16 HE110-2274 BS 25 22-3 HE146-0427 B17 2 22-15
AR48236 B21 15 22-19 HE110-3136 B13 5 22-11 HE146-0428 B15 2 22-13
AR48236 c17 2 30-5 HE110-3181 BS 36 22-3 HE146-0428 B15 3 22-13
AR48236 ci8 6 30-6 HE110-3181 B13 7 22- 11 HE146-0428 B1S 4 22-13
AR48236 . D17 2 50-5 HE110-3479 BS 28 22-3 HE146-0428 B15 8 22-13
AR68361 F22 3 -90-5 HE110-3480 BS 29 22-3 HE146-0428 B15 9 22-13
AR68362 F21 4 90-4 HE110-3485 B5 31 22-3 HE146-0428 B1S 10 22-13
AR68362 F21 1 90-4 HE110-3487 BS 38 22-3 HE146-0428 B15 15 22-13
AR80263 E20 16 70-13 HE110-3508 BS 37 22-3 HE146-0432 B17 6 22-15
AT12540 A20 34 20-9 HE110-3509 BS - 37 22-3 HE146-0437 B15 6 22-13
A15716 E24 10 75-3 HE110-3510 B5 17 22-3 HE146-0438 B15 5 22-13
A22698 B21 21 22-19 HE110-3511 BS 32 22-3 HE146-0438 B17 3 22-15
A26311 E11 24 70-4 HE110-3526 BS 16 22-3 HE146-0442 B1S 14 22-13
A3581R E22 6 75-1 HE110-3527 B5 16 22-3 HE146-0442 B17 4 22-15
A3581R E23 6 75-2 HE112-0186 B8 6 22-6 HE149-1299 B9 15 22-7
A3581R E25 7 75-4 HE112-0229 B8 5 22-6 HE149-1321 B9 13 22-7
A4742R E12 18 70-5 HE113-0189 B8 7 22-6 HE149-1321 B18 10 22- 16
A4742R E13 14 70-6 HE114-0240 B8 2 22-6 HE149-1982 B18 13 22-16
BM15021 F15 8 80- 13 HE114-0257 B8 3 22-6 HE150-0078 B6 . 1 22-4
BM15708 F15 4 80- 13 HE115-0006 B5 27 22-3 HE150-1187 B9 9 22-7
BM15847 F14 4 80- 12 HE120-0140 BS 43 22-3 HE150-1269 B19 10 22-17

TRACTOR. HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN U.S.A. 95-3



L21

NUMERICAL INDEX - CONTINUED

TRACTOR, HYDROSTATIC - 317

PART NO. GRID  KEY . PAGE PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE
HE150-1398 B19 3 22-17 HES09-0008 B9 5 22-7 J07797 E23 4 75-2
HE150-1470 B9 6 22-7 HES509-0008 B13 16 22- 11 JD7797 F10 20 80-8
HE150-1510 B6 5 22-4 HES09-0040 B9 3 22-7 JD7797 F11 5 80-9
HE150-1519 B6 2 22-4 HES509-0040 B13 17 22- 11 JD7838 E18 5 70- 11
HE150-1520 B6 3 . 22-4 HES509-0041 BS 10 22-3 JD7838 E24 5 75-3
HE150-1576 B19 4 22-17 HE509-0041 B13 18 22- 11 JD8239 D20 3 50-8
HE150-1725 B19 1 22-17 HE509-0142 B10 3 22-8 JD8267 D20 8 50-8
HE150-1924 B21 4 22-19 HES509-0142 B13 10 22- 11 JD8535 D15 37 50-3
‘HE153-0514 B19 5 22-17 HES509-0145 B13 20 22-11 JD8597 D22 3 50- 10
HE153-0514 B21 2 22- 19 HES09-0145 B21 5 22-19 JD8634 D15 39 50-3
HE153-0515 B21 26 22- 19 HE509-0209 B10 1 22-8 JD8844 D15 4 50-3
HE154-0733 B13 12 22- 11 HES09-0210 BS 33 22-3 JD8902 D18 2 50-6
HE154-0733 B15 11 22-13 HE510-0014 B9 10 22-7 JD8905 D20 4 50-8
HE154-0733 B17 5 22-15 HE510-0015 B6 4 22-4 JD8960 D20 4 50-8
HE154-1725 B13 14 22-11 HE510-0105 B9 4 22-7 JD8979 D20 9 50-8
HE154-1725 B24 3 22-22 HE515-0284 B7 9 22-5 JD9208 - Ds 7 40-4
HE154-1977 B21 6 22-19 HES16-0072 BS 11 22-3 JD9208 D6 10 40-5
HE154-2666 B21 10 22- 19 HE516-0130 B9 1 22-7 JD9890 D21 7 50-9
HE154-2709 B24 4 22-22 HES16-0141 BS 20 | .22-3 JD9881 D21 7 50-9
HE154-2710 B24 5 22-22 HE517-0048 BS 2 22-3 JD9906 D15 51 50-3
HE155-2264 C9 6 22-33 HES17-0067 BS 18 22-3 J16931 E9 2 70-2
HE155-2265 C9 7 22-33 HE518-0004 B21 3 22-19 J16931 E22 10 75-1
HE160-1150 B13 15 22-11 HES18-0406 B9 7 22-7 J16931 E25 1 75-4
HE160-1150 C4 1 22-27 HE518-0515 C4 7 22-27 L1142C E11 32 70-4
HE160-1345 C4 - 2 22-27 HES20-0933 B9 2 22-7 L2349N D21 13 50-9
HE 166-0604 C4 12 22-27 HES26-0063 BS 42 22-3 L299T E22 13 75-1
HE166-0761 Ca 11 22-27 HES26-0065 .B9 17 22-7 M17841 E11 17 70-4
HE166-0763 C4 16 22-27 HES26-0065 B11 3 22-9 M40004 D2 8 40-1
HE166-0767 C4 5 22-27 HES526-0066 B5 35 22-3 M40006 E6 1 60-5
HE166-0770 C4 9 22-27 HES26-0122 BS 40 22-3 M40461 E24 11 75-3
HE166-0771 C4 10 22-27 HES526-0122 c2 2 22-25 M40514 E3 14 60-2
HE167-1602 C4 12 22-27 HES26-0245 Ccé 2 22-29 M40697 E25 10 75-4
HE167-1602 D9 25 40-8 HES39-0930 Cc9 12 22-33 M40718 D3 27 40-2
HE168-0182 B5 .. 22-3 HE539-0931 co 13 22-33 M40753 E5 4 60-4
HE168-0182 B13 21 22- 11 HES541-0209 . Cc9 .. 22-33 M40753 E9 1 70-2
HE168-0183 BS .. 22-3 HE800-0571 BS 41 22-3 M40753 E22 16 75-1
HE168-0183 B13 .. 22- 11 HE800-0572 BS 41 22-3 M40808 F10 5 80-8
HE190-0597 ceé 1 22-29 HE801-0049 BS 34 22-3 M41413 F12 .. 80- 10
HE190-0684 c9 4 22-33 HE815-0172 c7 1 22-30 M41415 F11 .. 80-9
HE191-1038 . G2 12 22-25 HEB15-0178 B21 19 22-19 M41860 D8 10 40-7
HE191-1039 c2 13 22-25 HE815-0194 B11 9 22-9 M41994 Ci5 6 30-3
HE191-1048 C2 9 22-25 HE815-0359 B19 6 22-17 M41994 Ci5 16 30-3
HE191-1156 -C2 8 22-25 HE815-0359 B21 24 22-19 M41998 C15 2 30-3
HE191-1256 c7 2 22-30 HE815-0510 B19 2 22-17 M42004 C15 5 30-3
HE191-1359 Cc2 26 22-25 HE815-0575 B21 1 22-19 M42007 D9 13 40-8
HE191-1532 Cc2 24 22-25 HE821-0001 87 5 22-5 M42010 A12 4 20-1
HE191-1533 c2 25 22-25 HE821-0008 B12 7 22-10 M42010 F13 15 80- 11
HE191-1534 c2 27 22-25 HE821-0008 c7 4 22-30 M42013 A4 4 20-3
HE191-1748 - c7 5 22-30 HE821-0008 Cco 7 22-33 M42016 A1S 5 20-4
HE191-1828 c2 1 22-25 HE854-0010 C4 14 22-27 M42017 - A15 4 20-4
HE191-1828 c2 1 22-25 HEB70-0365 B23 3 22- 21 M42034 A12 3 20-1
HE301-0458 B23 5 22-21 H64373 Al4 9 20-3 M42060 Ci4 14 30-2
HE309-0510 B11 5 22-9 H64374 DS 4 40-4 M42061 A22 10 20- 11
HE312-0256 B21 19 22-19 H64374 D6 16 40-5 M42083 Cci5 14 30-3
HE323-1216 CSs 2 22-28 H64374 D21 16 50-9 M42084 Ci5 13 30-3
HE323-1254 CS 3 22-28 H64376 B25 4 22-23 M42097 A12 5 20- 1
HE332-1567 B23 11 22-21 HE5107 F7 19 80-5 M42097 F13 14 80- 11
HE332-1993 c7 3 22-30 H81734 E20 8 70-13 M42112 A22 5 20- 11
HE332-2319 c7 6 22-30 JD1820 F12 1 80- 10 M42112 Ci4 15 30-2
HES338-2087 C5 1 22-28 JD1823 F12 1 80- 10 M42117 C14 6 30-2
HE338-2174 Cc9 9 22-33 JD2351 F12 2 80- 10 M42125 D17 7 50-5
HE403-1523 B12 10 22-10 JDS603 D22 18 50- 10 M42183 F15 9 80- 13
HE403-2615 C9 1 22-33 JD5604 F19 3 90-2 M42184 F15 9 80- 13
HE403-2616 Cc9 2 22-33 JD7291 D20 8 50-8 M42245 F19 2 90-2
HES02-1034 C9 10 22-33 JO7760 D21 8 50-9 M42338 DS 10 40-4
HES03-0170 Cc9 1 22-33 JD7763 E2 5 60- 1 M42338 D6 13 40-5
HES08-0021 B21 22 22-19 JD7797 E4 18 60-3 M42357 F5 1 80-3

95-4 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUI -87) LITHO IN U S A.



L22

TRACTOR, HYDROSTATIC - 317

 PART NO.
M42370
M42371
M42373
M42467
M42477
M42477
M42549
M42561
M42578
M42578
M42578
M42578
M42578
M42579
M42579
M42579
M42579
M42665
M42671
M42716
M42725
Ma42726
.M42727
M42728
M42729
M42730
M42829
M42829
M42832
M43131
M43131
M43132
M43135
M43162
M43272
M43273
M43274
M43276
M43285
M43289
M43290
M43291
M43451
M43551
M43567
M43646
M43649
M43649
M43743
M43744
M43744
M43745
M43747
M43799
M43800
M43804
M43805
M43806
M43807
M43808
M43809
M43832
M43937
M43951
M44169
M44350
M44379

GAID
EN
E11

F10
E22
E25
D2

D3

D22
E22
E25
F3

F14
D22
E22
E25
F14
D15
D15
D18
D18
D18
D18
D18
D18
D18

“E10

E19
E16
A24
C15
C15
C15

D21
D21
D21
D21
F5

A20
ci18
E12
F12
D16

NUMERICAL INDEX - CONTINUED

KEY PAGE PART NO. GRID  KEY PAGE
25 70-4 M44386 D16 10 50- 4
28 70-4 M44406 D13 16 50- 1
9 40- 1 M44420 F5 9 80-3
17 80-8 M44421 5 9 80-3
23 75-1 M44426 F12 4 80- 10
13 75-4 M44433 E5 10 60-4
13 40- 1 M44464 D19 5 50-7
2 40-2 M44475 c19 2 30-7
9 50-10 | M44611 E25 6 75-4
29 75-1 M44689 D16 2 50-4
16 75-4 M44690 D16 6 50-4
2 80-1 M44691 D16 5 50- 4
7 80-12 | M44693 D20 5 50-8
8 50-10 | M44694 D18 4 50-6
27 75-1 M44696 D16 11 50-4
17 75-4 M44698 D20 3 50-8
6 80-12 | M44699 D20 9 50-8
12 50-3 M44702 D18 1 50-6
11 50-3 M44703 D20 6 50-8
11 50-6 | M44704 D19 7 50- 7
8 50-6 | M44708 D16 18 50- 4
7 50-6 M44710 D19 '8 50-7
10 50-6 M44861 E8 3 70- 1
5 50-6 Ma4862 E8 5 70- 1
9 50-6 M44863 - E8 4 70- 1
6 50-6 | M44868 E8 9 70-1
4 70-3 | M44869 E8 1 70-1
4 70-12 | M44994 F16 2 80-14 -
3 70-9 M45006 D15 41 50-3
1 20-13 | M45033 F18 4 90- 1
3 30-3 M45245 F8 12 80-6
12 30-3 | Mm45375 D15 5 50-3
8 30-3 | M45376 D15 8 50-3
1 40-8 | M45377 D15 26 50-3
7 75-1 M45378 D15 25 50-3
1 75-1 M45379 D15 24 50-3
4 75-1 M45381 D15 16 50-3
3 75-1 M45382 D15 15 50-3
3 30-5 M45383 D15 14 50-3
14 75-1 Ma5387 D15 17 50-3
18 75-1 Ma5388 DI15 18 50-3
15 75-1 M45389 D15 30 50-3
9 75-3 M45390 D15 31 50-3
4 75-3 M45391 D15 43 50-3
10 30-3 M45392 D15 33 50-3
10 60-3 M45394 D15 35 50-3
16 60-5 M45395 D15 6 50-3
5 70-3 M45396 D15 36 50-3
9 60- 1 M45397 D15 40 50-3
8 60- 1 M45398 D15 44 50-3
10 60- 1 M45399 D15 45 50-3
1 60- 1 M45400 D15 3 50-3
2 60- 1 M45400 D15 38 50-3
12 50-9 | M45403 D15 47 50-3
11 60- 1 M45404 D15 52 50-3
2 50-9 M45405 D15 48 50-3
6 50-9 M45409 D15 42 50-3
22 50-9 M45566 E2 21 60- 1
17 50-9 M45567 E2 19 60- 1
20 50-9 M45572 D6 17 40-5
1 50-9 M45575 D22 17 50- 10
6 80-3 M45828 D6 18 40-5
24 20-9 M45848 D22 15 50-10
5 30-6 M45982 D15 9 50-3
7 70-5 M46015 F11 .. 80-9
. 80-10 | M46196 Fi1 2 80-9
8 50- 4 M46200 E11 26 70-4

PART NO.
M46201
M46260
M46302
M46450
M48456
M46480
M46610
M46621
M46707
M46767
M46768
M46820
M46845
M46846
M46935
M47130
M47132
M47437
M47470
M47470
M47486
M47488
M47504
M47508
M47534
M47557
M47572
M47587
M48123
M48184
M48236
M48237
M48238
M48244
M48244
M48266
M48267
m48272
M48288
M48295
M48336
M48354
M48355

M48355

M48355
M48439
M48440
M48510
M48518
M48578
M48594
M48597
M48640
M48742
M48743
M48768

M48769

M48790
M48867
M48918
M49117
M49139
M49249
M49252
M49261
M49436
M49474

GRID

F10
E25
c18
F3
D3
Ci18
D19
E2
E12
E12
D3
ES
ES
E4
D5
D13
F12
c18
D17
D9
D9
A22
A20
A24
C15
D8
C13
D4
E8
F18
F18
F18
F7
F8
C18
C18
F7
E11
E11
F5
E11
E11
EN
E11
D19
D19
F7-
E3
D16
E3
E3
E3
D3
D3
D19
D19

D17
D15
E11

F19
Fi12
F12
F11

E23
D13

PAGE

80-3
80-8
75-4
30-6
80- 1
40-2
30-7
50- 7
60- 1
70-5
70-5
40-2
60-4
60- 4
60-3
40-4
50- 1
80- 10
30-6
50-5
40-8
40-8
20- 11
20-9
20- 13
30-3
40-7
30- 1
40-3
70- 1
90- 1
90- 1
90- 1
80-5
80-6
30-6
30-6
80-5
70-4
70-4

. 80-3

70-4
70-4
70-4
70-4
50-7
50-7
80-5
60-2
50-4
60-2
60-2
60-2
40-2
40-2
50-7
50-7
40-3
50-5
50-3
70-4
90-2
80- 10
80- 10
80-9
75-2
50- 1

TRACTOR, HYDROSIATIC - 317

PC-1698 (28-JUL-87) LITHO IN US.A.

956-5



L23

TRACTOR, HYDROSTATIC - 317

NUMERICAL INDEX - CONTINUED

PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE
M49487 E15 1 " 70-8 M81519 ES 8 70-1 M83011 FI13 4 80- 11
M49487 €17 22 70-10 | M81568 C11 14 22-35 | M83012 F13 6 80- 11
M49530 D15 50 50-3 M81568 D2 2 40- 1 M83013 F13 7 80- 11
M49542 D17 5 50-5 M81569 C11 14 22-35 | M83014 FI13 3 80- 11
M49542 E17 11 70-10 | M81569 D2 3 40- 1 M83015 A22 8 20- 11
M49543 E23 15 75-2 M81587 E20 5 70-13 | M83015 A24 4 20- 13
M49586 cua 2 30-2 M81603 A24 3 20-13 | M83016 A2 7 20- 11
M49605 ci6 4 30-4 M81603 c17 4 30-5 M83016 A24 8 20- 13
M49815 D4 11 40-3 M81609 D16 19 50- 4 M83017 A22 14 20- 11
M83051 B8 1 22-6 M81609 D19 12 50-7 M83018 A2 6 20- 11
M63199 F8 5 80-6 M81668 E12 14 70-5 M83019 A2  2A 20- 11
M63236 F11 7 80-9 M81668 E13 3 70-6 M83020 A15 9 20-4
M63265 D5 6 40-4 M81679 F8 6 80- 6 M83021 A5 8 20-4
M63270 D17 1 50-5 M81681 E12 10 70-5 M83022 A15 6 20-4
M63370 D16 19 50-4 M81682 cig 2 30-6 M83023 A15 2 20-4
M63370 D19 12 50-7 M81683 F8 8 80-6 M83024 A4 7 20- 13
M63440 E3 10 60- 2 M81685 F8 9 80-6 M83024 c20 5 30-8
M63440 FI0 11 80-8 M81726 E16 9 70-9 M83024 co1- 2 30-9
M63593 D9 3 40-8 M81727 E16 7 .70-9 M83025 co 4 30-8
M64232 D9 2 40-8 M81728 E16 8 70-9 M83026 A20 1 20-9
M65464 F7 23 80-5 M81731 E16 6 70-9 M83027 A20 19 20-9
M66044 D3 20 40-2 M81737 E16 1 70-9 M83028 A13 4 20-2
M66044 D10 7 40-9 M81738 E16 17 70-9 M83028 A20 9 20-9
M68020 B23 1 22-21 | M81739 E16 -2 70-9° | M83028 A4 6 20-13
M68630 F7 6 80-5 M81740 E16 16 70-9 M83029 A0 2 20-9
M68954 D6 8 40-5 M81896 D13 11 50- 1 M83030 A0 4 20-9
M70347 A12 2 20-1 M81909 D13 14 50- 1 M83031 A4 1 20-3
M70347 A24 11 20-13 | M81909 E11 14 70-4 M83032 A4 1 20-3
M71379 A15 10 20-4 M81978 B25 2 22-23 | M83033 A4 1 20-3
M72907 A20 27 20-9 M81978 D6 5 40-5 M83034 A12 1 20- 1
'M72908 A20 28 20-9 M81979 D6 4 40-5 M83035 A12 2 20- 1
M72909 A20 12 20-9 M81980 D6 11 40-5 M83036 c21 2 30-9
M72912 Fi18 13 90- 1 M81981 D6 6 40-5 M83037 c21 1 30-9
M73221 c11 16 22-35 | M81982 D6 9 40-5 M83038 c2t 3 30-9
M73249 F5 6 80-3 M82043 c19 5 30-7 M83040 A6 2 20-5
M75109 c11 18 22-35 | M82076 B2 11 60- 1 M83041 A16  8A 20-5
M75109 c11 19 22-35 | M82211 clo 8 30-7 M83042 A21 3 20- 10
M75117 F1I8 9 90- 1 M82232 F19 1 90-2 M83043 A21  6A 20- 10
M80030 FI0 19 80-8 M82236 F8 4 80-6 M83043 A21 6B 20- 10
M80081 F9 3 80-7 M82237 F7 13 80-5 M83044 c1a. 11 30-2
M80082 F9 4 80-7 M82552 F10 15 80-8 M83045 c14 16 30-2
M80368 F11 80-9 M82557 E6 10 60-5 M83026 C14 20 30-2
M80370 Fl2 .. 80-10 | M82558 E6 6 60-5 M83047 c14 8 30-2
M80371 Fi2 .. 80-10 | M82559 F10 13 80-8 M83048 C14 10 30-2
M80373 E9 3 70-2 M82572 FI0 7 80-8 M83049 C14 5A 30-2
M80373 E11 21 70-4 M82580 E6 3 60-5 M83050 Cc14 13 30-2
M80533 E11 30 70-4 M82608 E6 5 60-5 M83051 D9 12 40-8
M80592 E6 13 60-5 M82609 E6 4 60-5 M83052 D9 14 40-8
M80593 c19 12 30-7 M82611 E11 2 70-4 M83055 A23 3 20- 12
M80603 D3 16 40-2 M82701 E6 14 60-5 M83056 - A23 2 20- 12
M80633 D2 1 40- 1 M82702 E12 6 70-5 M83057 A23 8 20- 12
M80638 F8 21 80- 6 M82702 E12 21 70-5 M83058 A23 9 20- 12
M80644 E2 14 60- 1 M82713 F11 .. 80-9 M83059 A23 5 20- 12
M80667 F7 5 80-5. | M82720 D2 5 50-10 | M83070 D8 14 40-7
M80721 E20 1 70-13 | M82724 FI5 13 80-13 | M83074 A22 13 20- 11
M80722 E20 3 70-13 | M82730 F1I9 8 90- 2 M83075 c0 7 30-8
M80760 E11 26 70-4 M82770 F9 5 80-7 M83076 A0 5 20-9
M80940 FI8. 2 90- 1 M82771 F9 6 80-7 M83077 A20 28 20-9
M81112 F7 4 80-5 M82772 E4 14 60-3 M83078 A0 6 20-9
M81327 ES 6 60-4 M82773 E4 12 60-3 M83079 A20 15 20-9
M81353 D2 2 40- 1 M82774 E4 11 60-3 M83080 co1 4 30-9
M81353 D2 5 40- 1 M82775 E4 8 60-3 M83102 A5 7 20-4
M81377 cl9 7 30-7 M82928 F7 21 80-5 M83102 A24 5 20- 13
M81423 F8 18 80-6 M82929 F8 2 80-6 M83105 F8 21 80-6
M81449 E4 7 60-3 M82930 F5 16 80-3 M83124 A20 21 20-9
M81514 D17 9 50-5 M82931 c19 1 30-7 M83125 A13 1 20-2
M81518 E17 19 70-10 | M82932 F1I3 1 80-11 | M83126 A13 2 20-2
95-6 TRACTOR, HYDROSTATIC - 317  PC-1698 (28-JUL-87) LITHO IN U S.A.



L24

TRACTOR, HYDROSTATIC - 317

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
M83141 D13 11 50-1 M85099 E1S 5A 70-8 N150466 E12 4 70-5
M83162 ci6 14 30-4 M85099 E15 5B 70-8 N150466 E13 21 70-6
*M83168 F9 7 80-7 M85195 F13 7 80- 11 N150467 E12 3 70-5
M83173 F7 24 80-5 M85204 A12 7 20-1 N150467 E13 20 70-6
M83174 F7 22 80-5 M85204 F13 13 80- 11 N150469 E12 11 70-5
M83203 F12 .. 80- 10 M85221 B25 3 22-23 N150470 E12 13 70-5
M83204 F11 .. 80-9 M85266 c16 1 30-4 N150470 E13 4 70-6
M83394 c22 4 30- 10 M85413 A20 19 20-9 N150471 E12 9 70-5
M83444 A22 3 20- 11 M85414 A20 19 20-9 N154959 D16 3 50-4
M83445 A22 2B 20- 11 M85416 E2 11 60- 1 PT7817 B19 9 22-17
M83446 A22 1 20- 11 M85516 B25 8 22-23 PT7820 B13 13 22-11
M83447 C20 3 30-8 M85633 A20 15 20-9 PT7820 B21 14 22-19
M83448 A16 8A 20-5 M86051 - A20 13 20-9 PT7919 B18 11 22- 16
M83448 Al6 12 20-5 M86052 A20 16 20-9 PT7928 B13 19 22- 11
M83501 E2 11 60- 1 M86059 F18 12 90- 1 P1076H F10 18 80-8
M83502 A22 9 20- 11 M86064 D10 4A 40-9 P453M E25 8 75-4
M83518 D2 8 40-1 M86133 Cc11 15 22-35 P45518 E4 5 60-3
M83527 E3 1 60-2 M86133 D2 1 40-1 RV806A E22 12 75-1
M83530 E11 3 70-4 M86241 D15 50 50-3 RV806A E23 12 75-2
M83530 E11 4 70-4 M86529 C15 5 30-3 R20847 B25 15 22-23
M83531 E11 3 70-4 M86529 C15 7 30-3 R26192 D20 1 50-8
M83535 E11 5 70-4 M86530 A21 6A 20- 10 R26192 E15 2 70-8
M83543 A12 1 20-1 M86530 A21 6B 20- 10 R26192 E17 21 70-10
M83639 D2 1 40- 1 M86638 FS 6 80-3 R26448 E12 15 70-5
M83707 D20 1 50-8 M86657 F1I9 7 90-2 R26448 E12 17 70-5
M83733 D3 12 40-2 M86873 B10 17 22-8 R26448 E13 18 70-6
M83791 D17 12 50-5 M86874 B10 16 22-8 R26448 E14 2 70-7
M83813 D10 4A 40-9 M86874 B13 4 22- 11 R26448 E17 3 70- 10
M83901 A16 8B 20-5 M86995 F15 9 80- 13 R26448 E20 15 70-13
M83901 C11 22 22-35 M87064 D10 4B 40-9 R26552 E2 3 60- 1
M83901 F5 32 .80-3 M87160 A20 19 20-9 R26906 D16 14 50-4
M83908 F11 .. 80-9 M87161 A20 19 20-9 R26906 D17 8 50-5
M83909 F12 .. 80-10 M87162 A20 19 20-9 R27166 D15 19 50-3
M83914 C19 2 30-7 M87163 A20 27 20-9 R27346 E18 4 70-11
M84023 C19 4 30-7 M87165 A20 31 20-9 R30828 C14 18 30-2
M84024 C19 5 30-7 M87166 A20 32 20-9 R32136 E17 14 70-10
M84025 C19 8 30-7 M87278 E4 11 60-3 R32639 c17 1 30-5
M84045 C16 1 30-4 M87400 E13 12 70-6 R33282 B8 4 22-6
M84046 C16 5 30-4 M87401 E13 6 70-6 R41879 F21 5 90-4
M84048 F13 6 80- 11 M87403 E13 8 70-6 R41879 F22 6 90-5
M84049 A20 28 20-9 M87511 E13 5 70-6 R41880 F21 10 . 90-4
M84050 A20 29 20-9 M87512 E13 11 70-6 R41880 F22 11 90-5
M84051 Ci4 13 30-2 M87513 E13 13 70-6 R42800 F22 5 90-5
M84053 A24 2 20-13 M88232 Cc17 7 30-5 R46856 E17 4 70-10
M84054 A20 15 20-9 M88260 D9 12 40-8 R48384 D16 16 50-4
M84056 A20 12 20-9 M88325 B11 6 22-9 R50201 E17 9 70-10
M84270 A16 S 20-5 M88376 D3 1 40-2 R52130 B10 6 22-8
M84284 A20 34 20-9 M88675 E18 1A 70-11 R54274 E16 13 70-9
M84284 A24 9 20-13 M88675 E18 1B 70-11 R54275 E16 12 70-9
M84307 A16 11 20-5 M88675 E24 1A 75-3 S169M ES 7 60-4
M84307 C11 25 22-35 M88675 E24 1B 75-3 TY 15267 F16 1 80- 14
M84307 F5 35 80-3 M88753 B21 16 22-19 TY15276 F21 4 90-4
M84307 F13 = 11 80- 11 M88753 B21 18 22-19 TY 15276 F21 11 90-4
M84311 A24 2 20- 13 M88753 Cc18 5 30-6 TY15276 F22 3 90-5
M84311 C16 2 30-4 M89051 c11 19 22-35 TY2712 F16 2 80- 14
M84341 A20 2 20-9 M89470 F7 13 80-5 TY6180 D2 14 40-1
M84341 A24 10 20- 13 M80176 Fi18 13 90- 1 T11220 E2 13 -60- 1
M84353 F8 8 80-6 M90206 D3 30 40-2 T11234 E11 15 70-4
M84356 A20 18 20-9 N10010 Cc11 20 22-35 T12808 E11 10 70-4
M84364 A24 11 20-13 N10010 D2 10 40-1 T13742 E3 16 60-2
M84423 c15 10 30-3 N10010 D11 2 40- 10 T13911 E12 5 70-5
MB84581 F19 6 90-2 N10010 F7 9 80-5 T16068 E22 12 75-1
M84722 A13 1 20-2 N10011 DS 1 40-4 T16068 E22 22 75-1
MB84722 A20 25 20-9 N10011 D6 1 40-5 T16068 E23 5 75-2
M84723 A24 12 20- 13 N10011 F8 13 80-6 T16068 E23 12- 75-2
M84723 D9 13 40-8 N10213 F7 16 80-5 T42789 E12 1 70-5
M84865 F19 7 90-2 N10215 C9 1 22-33 T42789 E12 2 70-5
TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87) LITHO IN US.A. 95-7



L25

NUMERICAL INDEX - CONTINUED

TRACTOR, HYDROSTATIC - 317

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
T42789 E13 1 © 70-6

T57245 E20 4 70-13

u11004 E22 9 75-1

U11030 B7 10 22-5

u13184 E3 6 60-2

uU17408 D21 21 50-9

U44000 B25 7 22-23

U45538 E20 8 70-13

U45760 E17 5 70-10 i
u45774 E17 1 70- 10

U46370 D10 1 40-9

U46370 D10 6 40-9

W11955 D21 14 50-9

W11955 D22 12 50- 10

13397 E22 17 75-1

32246 E15 3 70-8

95-8 ‘ TRACTOR, HYDROSTATIC - 317 PC-1698 (28-JUL-87)  LITHO INU.S.A.



